VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support

LATHE INSTRUCTION MANUAL

MODEL:YS-1835A

We continue to be committed to provide you tools with competitive price.
"Save Half", "Half Price" or any other similar expressions used by us only
represents an estimate of savings you might benefit from buying certain tools with us
compared to the major top brands and does not necessarily mean to cover all
categories of tools offered by us. You are kindly reminded to verify carefully when
you are placing an order with us if you are actually saving half in comparison with
the top major brands.


https://www.vevor.com/support




VEVOR®

TOUGH TOOLS, HALF PRICE

MODEL:YS1835A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to

contactus:  Technical Support and E-Warranty Certificate

www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.


mailto:CustomerService@vevor.com

MATTERS NEEDING ATTENTION

The information contained in this handbook is intended as a guide to
the operation of these machines and does not form part of any
contract . The data it contains has been obtained from the machine
manufacturer and from other sources. We strive to ensure the
accuracy of this information and try to verify each item and each
data, but we cannot guarantee the full accuracy of the information,
which means that the equipment supply may differ in detail from the
description of the instructions. Furthermore, development of the
machine may mean that the equipment supplied may differ in detail
from the descriptions herein. The responsibility therefore lies with the
user to satisfy himself that the equipment or process described is
suitable for the purpose intended.

QUALITY ASSURANCE

We will make every effort to ensure the quality of our products, and
we promise to consumers that we will guarantee our products for
one year, except for machine damage caused by improper

operation of customers, and accidents resulting therefrom, or
abnormal wear and damage caused by lack of maintenance.

In order to fulfill the warranty commitment, the product or part with
quality problems, please return to us for verification, postage prepaid.
Goods sent back should be accompanied by a note of the date of
purchase and a written explanation of the quality of the product. After
our inspection and confirmation, we will repair or replace their
products, or refund the payment; If we fail to provide repair or
replacement in a timely manner, we shall bear the costs arising from
the repair or replacement of the products; If the damage is not due to
the quality of the product, but due to the user's improper operation or
other reasons, the cost shall be borne by the customer .

-2-



Our company reserves the right to make changes to this specification and
product specifications. We will make continuous efforts to improve the
quality of our products.

All rights reserved. Reproduction or reproduction is not allowed without
permission.

Symbol Symbol
Description

@ Warning - To reduce the risk of injury, user must read instructions
N manual carefully.

This symbol, placed before a safety comment, indicates a kind of
A precaution, warning, or danger. Ignoring this warning may lead to
an accident. To reduce the risk of injury, fire, or electrocution,
please
always follow the recommendation shown below.

Danger!
Risk of personal injury or environmental damage! Risk of
electric shock! Risk of personal injury by electric shock!

Alternating current

N
Beware of clamping

@ Warning- Be sure to wear ear protectors when using this product.

Warning- Be sure to wear eye protectors when using this product.

y /é"\\




Do not put your hands into safety guard when machine is working

No entry automatic machinery in operation Authorized personnel only

Do not fill oil during operation

Do not turn during repair

No fatigue operation

The operation is no phone calls

P @@

Disposal information:

This product is subject to the provision of European Directive
2012/19/EC. The symbol showing a wheelie bin crossed through
indicates that the product requires separate refuse collection in
the European Union. This applies to the product and all
accessories marked with this symbol. Products marked as such
may not be discarded with normal domestic waste, but must be
taken to a collection point for recycling electrical and electronic
devices

& WARNING: Read all safety warnings, instructions,
illustrations and specifications provided with this machine. Failure
to follow all instructions listed below may result in electric shock,
fire and/or serious injury.

Save all warnings and instructions for future reference.




The machine tool should be used by experienced personnel. If you are not
familiar with the operation process of the lathe, do not use the machine
tool at will. Use the instructions before operating.

1. Before starting the machine tool, the safety cover should be in the
correct position.

2. Before starting the machine tool, please check whether the tool rest
wrench and chuck key are removed.

3. Prevent the machine from starting accidentally. Turn off the motor
power before clamping the workpiece or tool.

4. Don't force cut. Cutting according to the set cutting speed, cutting
depth and feed speed.

5. Use the right tools. Use the correct tool or workpiece for machining.
Keep the tool sharp and clean to ensure normal and safe operation.

6. Lubricate and replace accessories regularly.

7. Before adjusting or repairing the machine, be sure to disconnect the
power supply.

8. Please check the safety performance of the machine before starting it.

9. Check the performance of all moving parts. All parts must be installed
correctly. Damaged parts must be repaired promptly.

10. When the machine is running, the operator shall not leave.

11. Keep the working place clean, dirty working environment is easy to
lead to accidents.

12. Do not use the machine in dangerous environment.

Do not work in damp places. Ensure that electrical components are
protected from moisture. Keep good lighting.

13. Children are prohibited from entering the work site, and non-operating
personnel should keep a safe distance from the work area.

14. To keep children out of the work area. The door should be locked
when leaving the workshop.

15. Dress appropriately. Don't wear loose clothing, gloves, ties, rings,
bracelets, jewelry, etc. To be on the safe side, For the sake of safety,
wearing non-slip shoes. If you have long hair, please wear a work hat.

16. Wear protective glasses when operating.

17. Pay attention to where you stand and keep your balance at all times.

18. Do not place your hands near the moving parts of the machine.



19.
20.
21.

22.
23.

Do not perform any setting operations while the machine is running.
Read and understand all warning signs posted on the machine.

This manual is intended only to familiarize customers with the
operation of the machine and is not a training manual.

Please obey these warnings or serious injury may result.

The machine will produce some harmful chemicals in the work of dust,
sawing, grinding and drilling produced by grinding. To reduce the
harm of these chemicals, please work in a well-ventilated place and
wear safety devices. Such as particulate filter masks.



TECHNICAL PARAMETER

Type number | YS-1835A
Capacities
Swing over Bed 180mm
Swing over Cross Side 110mm
Height of spindle center 90mm
Distance Between Centers 350mm
Width of Bed 90mm
Headstock
Hole Through Spindle 20mm
Taper in Spindle Nose MT3
Diameter chuck 100mm
Number of Spindle Speeds 4-Variable

Range of Spindle Speeds

0-360,720,1100,2200RPM

Feeding and Threading

Number of Metric Threads 9
Range of Metric Threads 0.5~2.5mm
Number of Imperial Threads 18
Range of Imperial Threads 12~52T.P.1.
Range of Longitudinal Feed 0.1~0.20mm/r
Range of Transversal Feed 0.02~0.20mm/r
Lead screw ®16-1.5mm
Compound and Carriage
Tool Post Type 4way
Maximum Compound Slide Travel 50mm
Maximum Cross Slide Travel 60mm
Maximum Carriage Travel 295mm
tail stock
Tail Stock Spindle Travel 50mm
Taper in Tail stock Spindle MT2

Miscellaneous

110V~60Hz/220-240V~50Hz,1Ph

Main Motor /500W,
Length, Width and Height 760%330%x330 (mm)
Product Weight N.W:49.1Kg; G.W:57.7Kg

Package Size

820*380*462 mm

The general information given in this specification is not binding.

-7-




Standard accessories

1. Oil Pan 1

2. Rear Chip Plate 1
3. Three Jaw Chuck 1
4. Specification 1
5. Tool Box 1

ccessories in the tool box (Fig. Fig.1

)
Hand Wheel Lever

A

1

3

1 Dead Center MT2

1 Dead Center MT3

1 Oil Gun

1 Chuck key for the 3-jaw chuck
3 Outside Jaws for the 3-jaw Chuck

5 Hex Wrenches Sets 2.5/3/4/5/6mm

3 Double End Head Wrenches (8/10,12/14,13/16)

8 Change Gear (30T,35T,40T,40T,45T,50T,60T,60T )
1 Philips Screwdriver

1

Flat Head Screwdriver
Special accessories ( Accessories that require additional

payment )

rest Follow
Four jaw chuck and back

plate (connecting plate) rest

. Drill chuck and connecting rod
Live

Center
Steady



N

310.5

UNPACKING AND CLEANING

Finish removing the wooden crate from around the lathe

Check all the accessories of the machine tool according to the
packing list.

Unbolt the lathe from the shipping crate bottom.

Choose a location for the lathe that is dray, has good lighting and has
enough room to be able to service the lathe on all four sides.

With adequate lifting equipment, slowly raise the lathe off the shipping
crate bottom. Do not lift by spindle. Make sure lathe is balanced
before moving to sturdy bench or stand.

To avoid twisting the bed, the lathe's location must be absolutely flat
and level. Bolt the lathe to the stand (if used). 1f using a bench,
through bolt for best performance.

Clean all rust protected surfaces using a mild commercial solvent,
kerosene or diesel fuel. Do not use paint thinner, gasoline or lacquer
thinner. These will damage painted surfaces. Cover all cleaned
surfaces with a light film of 20W machine oil.

Remove the end gear cover. Clean all components of the end gear
assembly and coat all gears with heavy, non-slinging grease.

FOUNDATION DRAWING

£80

IH e o,
&%M5
' _2x®10 -
o 5 I - — ;'-T ml
< o= L P~
& (LI B [l [l [ || o & ¢
I I I =
\_I I
e— -
93 150 442.5
753
Fig. 2



General Description

Lathe Bed (Fig. 3)

The lathe bed is made of high-grade iron. By combining high cheeks with
strong cross ribs, a bed of low vibration and rigidity is produced. It
integrates the Headstock and drives the unit, for attaching the carriage
and lead screw. The precision-ground V - sideways, reinforced by heat
hardening and grinding, is the accurate guide for the carriage and tail
stock. The main motor is mounted to the rear of the left side of the bed.

Fig. 3

Headstock (Fig. 4)

The Headstock is cast from high-grade low vibration cast iron .1t is bolted
to the bed with four screws .The Headstock houses the main spindle with
two precision taper roller bearings and the drive unit.

The main spindle transmits the torque during the turning process .It also
holds the workpieces and clamping devices. (e.g.3-jaw chuck).

Fig. 4

-10-



Carriage (Fig. 5)

The carriage is made from high-quality cast iron. The slide parts are
smoothly ground .They fit the V on the bed without play. The lower sliding
parts can be easily and simply adjusted .The cross slide is mounted on the
carriage and moves on a dove-tailed slide Play in the cross slide may be
adjusted with the gibs.

Move the cross slide with its conveniently positioned Hand wheel. There is
a graduated collar on the Hand wheel.

A four way tool post is fitted on the top slide and allows four tools to be
clamped .Loosen the center clamp handle to rotate any of the four tools
into position.

Fig.5

11 -



Apron (Fig. 6)

The apron is mounted on the bed. It houses the half nut with an engaging
lever for activating the automatic feed. The half nut gibs can be adjusted
from the outside.

A rack, mounted on the bed, and a pinion operated by Hand wheel on the
carriage allows for quick travel of the apron.

Lead screw (Fig. 7)

The lead screw (A, Fig.7) is mounted on the front of the machine bed. It is
connected to the gear box at the left for automatic feed and is supported
by bearing on both ends.

Fig.7

-12-



tail stock (Fig. 8)

The tail stock slides on a V way and can be clamped at any location. The
tail stock has a heavy-duty spindle with a Morse taper No. 2 socket and a
graduated scale. The spindle can be clamped at any location with a
clamping lever. The spindle is moved with a hand wheel at the end of the
tailstock.

Fig.8

Notice :

Fit the securing screw (C, Fig. 8) at the end of the lathe in order to prevent
the tailstock from falling off the lathe bed.

Operating equipment

1.Emergency Button: ON/OFF Switch (D,Fig. 9)
The machine is switched on and off with ON/OFF button. Depress to stop
all machine functions. To restart, lift the cover and press ON button.

2. Change-over Switch(E,Fig. 9)

After the machine is switched on, turn the switch to "F" position for
counter-clockwise spindle rotation(forward). Turn the switch to "R"

-13-



position for clockwise spindle rotation(reverse) ."O" position is OFF and
the spindle remains idle.

3. Variable Speed Control Switch (F,Fig. 9)

Turn the switch clockwise to increase the spindle speed. Turn the switch
counter-clockwise to decrease the spindle speed. The possible speed
range is dependent on the position of the drive belt.

Fig. 9

4 . Carriage Lock

Turn hex socket cap screw (A, Fig. 10) clockwise and tighten it to lock.
Turn counter-clockwise and loosen to unlock.

Caution: carriage lock screw must be UN locked before engaging
automatic feeds or damage to lathe may occur.

-14 -



5 . Longitudinal Traverse Hand wheel (B,Fig.11)

Rotate hand wheel clockwise to move the apron assembly toward the tail
stock (right). Rotate the hand wheel counter-clockwise to move the apron
assembly to ward the Headstock(left).

6 . Cross Traverse Lever (C,Fig. 11)
Clockwise rotation moves the cross slide toward the rear of the machine.

7 . Half Nut Engage Lever (D,Fig. 11)
Move the lever down to engage. Move the lever up to disengage.

8 . Compound Rest Traverse Lever (E,Fig. 11)
Rotate clockwise or counter-clockwise to move or position.

9 . Tool Post Clamping Lever (F,Fig. 11)

Rotate counter-clockwise to loosen and clockwise to tighten. Rotate the
tool post when the lever is unlocked.

-15-



10 . Tail stock Quill Clamping Lever (H,Fig. 12)

Rotate the lever clockwise to lock the spindle and counter-
clockwise to unlock it.

11 . Tail stock Quill Traverse Hand wheel (I,Fig. 12)

Rotate clockwise to advance the quill. Rotate counter- clockwise to
retract the quill.

12 . Tail stock off-set Adjustment (J,Fig. 12)

Two sets screws located on the tails stock base are used to off-set the
tail stock for cutting tapers. Loosen lock screw on tail stock end. Loosen
one side set screw while tightening the other until the amount of off-set
is indicated on scale. Tighten lock screw.

Fig . 12

-16 -



OPERATION

Replacement of Chuck

The head spindle holding fixture is cylindrical. Loose three set
screws and nuts (A, Fig. 13 only two are shown) on the lathe chuck
flange to remove the chuck. Position the new chuck and fix it using
the same set screws and nuts.

Fig. 13

TOOL SET UP

Clamp the turning tool into the tool holder.

The tool must be clamped firmly. When turning, the tool has a tendency
to bend under the cutting force generated during the chip formation.
For best results, tool overhang should be kept to a minimum of 3/8"
or less.

The cutting angle is correct when the cutting edge is in line with the
center axis of the workpiece. The correct height of the tool can be
achieved by comparing the tool point with the point of the center
mounted in the tail stock. If necessary, use steel spacer shims
under the tool to get the required height. (Fig. 14)

-17 -



Change Speed

Unscrew the two fastening screws (B, Fig.15) and remove the protective
cover.

Adjust the V-belt(C,Fig.16)corresponding position.

Tighten the tension pulley and fasten the nut again.

[ |B-C E-H | 2200

I B-C F-G | 720

[T |A-D E-H | 1100

(n (1 (m () IV | aA-D F-G | 360

Fig. 15

-18 -



Manual Turning
Apron travel, cross travel, and top slide hand wheel can be

operated for longitudinal or cross feeding. (Fig.17)

Fig. 17

Longitudinal Turning with Auto.Feed

Use the table (A, Fig.18) on the lathe for selecting the feed speed or
the thread pitch. Adjust the change gear if the required feed or
thread pitch can not be obtained with the installed gear set.

Fig. 18

-19-



Change Gears Replacement

1.
2.
3.

4.

Disconnect the machine from the power source.

Unscrew the two fastening screws and remove the protective cover.
Unscrew the nut (A, Fig.19) in order to remove the change gears from
the front.

Install the gear couples (B,Fig.19) according to the thread and feed
chart (Fig.20) and screw the nut again.

Install the protective cover of the head stock and reconnect the
machine to the power supply.

2 —_—

-20-



Pitch plate(Fig. 20)

THREADING AND FEEDING CHART

w
=2 [ |B-C E-H | 2200
= G
(=8
53
w0 1l B-C F-G | 720
=]
@
y]
(=3
I |A-D E-H | 1100
S
32
1) (1 ¢ (V) IV |A-D F-G | 360
(1]
Sl Feed (mm) /T 220 80 2 20
(2]
g JE'E 1 0.0938 1.5/ (80/20 = 80/20}
)
' 2 0.1875 1.5/ (80/20 = 60/30)
Tooth A B C D
Thread
% A Spindle 0.5 30 60 40 60
o
| 0.7 35 60 40 50
.l
- e 0.8 40 60 40 50
T -
g D /_B Lead screw 1 30 60 60 45
ol N T=1. Smm
i 3 1.25 40 60 50 40
s | |
D 1.5 40 60 60 40
: —_
1.75 35 60 60 30
2 40 60 60 30
2.5 50 60 60 30

-21-




-22 -

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g [t 12 | 40 | 85 30 | 26 | 40 | 60 65
OeE 13 |40 |65 |60 |30 | 28 | 20 | 65 35
| T=1/18
40 | 85 35 20 | 65 40
5 ok 14 32
(1]
B - 16 | 40 | 65 40 36 | 20 | 65 45
B 18 | 40 | 65 45 | 38 |20 | 50 | 60 | 57
& = 19 |40 |50 |60 | 57 | 40 |20 | &5 50
5 |
ok Efli =l 20 | 40 | 65 50 | 44 | 20 | 65 55
=
E|'D- 29 | 40 | 65 55 A8 | 20 | 65 60
L
24 | 40 | 65 60 52 |20 | 60 65
Thread Dlal Chart
TPI Scale | TPI Scale
_|
= 12 |1.3.57| 26 | 1.5
2
13 1, 28 |1.3.57
5 A 3—=
E@zi 14 | 15 [32] 1-8
i
12
g \__9._1.;;_14' 16 1-8 | 36 | 1.3.5.7
61 18 | 1.5 | 38| 15
o 19 1 40 1-8
D
= 20 [1.3.57| 44 | 1.3.5. 7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Fig. 20




Cylindrical Turning (Fig. 21)

In the straight turning operation, the tool feeds parallel to the axis
of rotation of the workpiece. The feed can be either manual by
turning the hand wheel on the lathe saddle or the top slide, or by
activating the automatic feed. The cross feed for the depth of cut
is achieved using the cross slide.

72
1

i

Fig. 21

End turning ( Fig. 22)

In the facing operation, the tool feeds perpendicular to the axis of
rotation of the workpiece. The feed is made manually with the
cross slide hand wheel. The cross feed for cut depth is made with

the top slide or lathe saddle.

_
L il Ti
— 18- - ‘
I -L — ' - .
=T 1T &
Crossfeed 7 ; af {
Fig. 22 ’ B

-23-



Turning: Slender shaft ( Fig. 23)

For turning between centers, it is necessary to remove the chuck from the
spindle. Fit the M. T. 3 center into the spindle nose and the M.T. 2 center

into the tail stock. Mount the workpiece fitted with the driver dog between

the centers. The driver is driven by a catch or face plate.

Note: Always use a small amount of grease on the tail stock center to
prevent center tip from overheating.

A

[

La e
Chuck fla nga

. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4. Dog Plate

Dept | of Cut

=
i +1
<o

Fig. 23

Taper Turning Using Tail stock Off-Set

Adjust the deviation between the tailstock sleeve center and the spindle
center to complete the taper turning. The angle depends on the length of
the workpiece.

To off-set the tail stock, loosen locking screw (A, Fig.24).

Unscrew the set screw (B, Fig.24) on right end of the tailstock. Loosen the
front adjusting screw( C, Fig.24 ) and take up the same amount by
tightening the rear adjusting screw (D, Fig.24) until the desired taper has
been reached. The desired cross- adjustment can be read off the scale. (E,
Fig.24 ). First re-tighten the set screw (B, Fig,24) and then the two (front
and rear) adjusting screw to lock the tail stock in position. Re-tighten the
locking screw (A, Fig.24) of the tailstock. The workpiece must be held
between two centers and driven by a face plate and driver dog.

-24 -



After taper turning, the tailstock should be returned to its original position
according to the zero position on the scale of tail stock. (E, Fig.24)

Fig.24
Thread Cutting

Set the machine up to the desired thread pitch (according to the threading
chart, Fig.20). Start the machine and engage the half nut. When the tool
reaches the part, it will cut the initial threading pass. When the tool
reaches the end of the cut, stop the machine by turning the motor off and
at the same time back the tool out of the part so that it clears the thread.
Do not disengage the half nut lever. Reverse the motor direction to allow
the cutting tool to traverse back to the starting point. Repeat these steps
until you have obtained the desired results.

NOTES
Example: Male Thread

® The workpiece diameter must have been turned to the diameter
of the desired thread.

® The workpiece requires a chamfer at the beginning of the thread
and

-25-



an undercut at the thread runs out.

The speed must be as low as possible. The change gears
musthave been installed according to the required pitch.

The thread cutting tool must be exactly the sample shape

as the thread, must be absolutely rectangular and

clamped so that it coincides exactly with the turning enter.
The thread is produced in various cutting steps so that the
cutting tool has to be turned out of the thread completely (with
the cross slide) at the end of each cutting step.

The tool is withdrawn with the lead screw nut engaged by
inverting the change-over switch.

Stop the machine and feed the thread cutting tool in low cut
depths using the cross slide. Before each passage, place the
top slide approximately 0.2 to 0.3mm to the left and right
alternately in order to cut the thread free. This way, the thread
cutting tools cut only one thread flank with each passage. Keep
cutting the thread free until you have almost reached the full
depth of thread.

= !

=
S

s

|
Feed

Fig. 25

- 26 -



Lathe Accessories

Three Jaw Universal Lathe Chuck

Using this universal chuck round triangular square hexagonal
octagonal and twelve,cornered stock may be clamped. (Fig.26)

Note: new lathes have very tight fitting jaws. This is necessary to
ensure accurate clamping and long service life- with repeated
opening and closing the jaw adjusts automatically and their
operation becomes progressively Smoother.

Note:

For the original 3, jaw chuck that was mounted on the lathe the
factory has mounted the chuck in the best way to guarantee the
holding accuracy with two "0" mark (A) Fig.26 showed on the chuck
and chuck flange.

There are two types of jaws: Internal and external jaws. Please note
that the number of jaws fits with the number inside the chuck’s
groove. Do not mix them together. When you are going to mount
them please mount them in ascending order 0, 1, 3 when you are
going to take them out be sure to

-27 -



take them out in descending order 3,1,0 one by one- After you finish this
procedure rotate the jaws to the smallest diameter and check that
the three jaws are well-fitted.

Four Jaw Independent Lathe Chuck

This special chuck has four independently adjustable chuck jaws-
These permit the holding of asymmetrical pieces and enable the
accurate set,up of cylindrical pieces. (Fig.27)

Fig. 27
Drill Chuck ( optional)

Use the drill chuck to hold centering drills and twist drills in the tail
stock- (B) (Fig.28)

Morse Taper Arbor (optional)
An arbor is necessary for mounting the drill chuck in the tailstock. It
has a No. 1 Morse taper. (C) Fig.28

-28-



Live Center (optional)
The live center is mounted in ball bearings- Its use is highly recommended
for turning at speeds in excess of 6.RPM.  ( Fig.29)

Fig.29

Steady Rest

The steady rest serves as a support for shafts on the free tail stock end.
For many operations the tail stock can not be used as it obstructs the
turning tool or drilling tool, and therefore, must be removed from the
machine. The

steady rest, which functions as an end support, ensures chatter- free
operation. The steady rest is mounted on the bed ways and is secured
from below with a locking plate. The grease requires continuous
lubrication at the contact points to prevent premature wear. (Fig.30)

-29.-


https://fanyi.baidu.com/

Setting the Steady Rest

1. Loosen three hex nuts. (A, Fig.31)

2. Loosen knurled screw (B, Fig.36) and open the sliding

fingers. (C, Fig.31) until the steady rest can be moved with its finger
around the workpiece. Secure the steady rest in position.

3 . Tighten knurled screws so that fingers are snug but not tight against
the workpiece. Tighten three nuts (A, Fig.31). Lubricate the sliding
points with machine oil.

4. When, after prolonged operation, the jaw show wear, the tips of

the fingers may be filed or re-milled.

Follow Rest

The following rest is mounted on the saddle and follows the
movement of the turning tool. Only two support blocks are required.
The place of the third support block is taken by the turning tool.

The following rest is used for turning operations on long, slender
workpieces. It prevents flexing of the workpiece under pressure
from the turning tool. ( Fig.31)

Set the support blocks snug to the workpiece but not overly tight.
Lubricate the support blocks during operation to prevent premature
wear.




ADJUSTMENTS

After a period of time, wear in some of the moving components
may need to be adjusted.

Main spindle Bearings

The main spindle bearings are adjusted at the factory. If end play
becomes evident after considerable use, the bearings may be
adjusted.

Fasten the slotted nut (A, Fig.32) on the back of the spindle. The
spindle should still revolve freely.

Caution: excessive tightening or preloading will damage the bearings.

-31-



Adjustment of Cross slide

The cross slide is fitted with a gib strip(C, Fig.33) and can be
adjusted with screws (D, Fig.33) fitted with lock nuts. (E, Fig.33)
Loosen the lock nuts and tighten the set screws until slide moves
freely without play. Tighten lock nuts to retain adjustment.

Fig.33

Adjustment of Top slide

The top slide is fitted with a gib strip(F, Fig.34) and can be
adjusted with screws (G, Fig. 34) fitted with lock nuts. (H, Fig. 34)
Loosen the lock nuts and tighten the set screws until slide moves
freely without play. Tighten lock nuts to retain adjustment.




Adjustment of Half Nut Guide

The half nuts engagement can be adjusted with screws (I, Fig.35)
Loosen the screws on the right side of the apron and adjust the
control screws until both half nuts move freely without play. Tighten
the nut.

Fig.35

-33-



LUBRICATION

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

NOTES:

Lubricate all slideways lightly before every use.
Lubricate the change gears and the lead screw slightly
with grease.

1. Cross Slide
Lubricate two oil ports (A, Fig. 36 ) with 20W machine oil once dalily.

-34-



2. Lead screw
Lubricate the right oil port (D, Fig.38) with 20W machine oil once
daily.

Electricity

AWARNING!

Connection of the lathe and all other electrical work may only be carried
out by an authorized electrician!

Failure to comply may cause serious injury and damage to the machinery
and property!

The YS-1835A Lathe is rated at 550W, 1PH, 220V only. Confirm
power available at the lathe' s location is the same rating as the
lathe. Using the wiring diagram ( Fig. 39 ) for connecting the lathe
to the mains

supply. Make sure the lathe is properly grounded.

-35-




The following is wiring diagram of the lathe: (Fig.39)

-
e 4 -7
E]
. : 1
DIGITAL READUT ,.5 7
@ =

bad- I:

To Speed _=:|=|I B
Seneor Top of Control Panel it

[

Bl

Fowe-ofl Priecion ] ?
s | =
dea
D D ﬂ1 3 VARIASLE SPEED
[i 909 &Y
0 : ol
Q j ’
I POWER LAWY

@ £ @
-

To Motor h

]

Az

=]

—
é—-]_

=

Rig|

nLE8n

Frant of Contral Panel

Machine
Frame

Fig. 39

-36-



MAINTENANCE

Keep the maintenance of the machine tool during the operation to
guarantee the accuracy and service life of the machine tool.
1. In order to retain the machine's precision and functionality. it is

essential to treat it with care. Keep it clean and grease and
lubricate it regularly. Only through good care. You can be sure that
the working quality of the machine will remain constant.

NOTES: Disconnect the machine plug from the mains supply
whenever you carry out cleaning, maintenance or repair work!

Qil, grease and cleaning agents are pollutants and must not be
disposed of through the drains or in normal refuse. Dispose of those
agents in accordance with current legal requirements on the
environment. Cleaning rags impregnated with oil, grease and
cleaning agents are easily

-37-



inflammable. Collect cleaning rags or cleaning wool in a suitable

closed vessel and dispose of them in an environmentally sound

way - do not put them with normal refuse!

2. Lubrication all slide ways lightly before every use. The change
gears and the lead screw must also be lightly lubricated with
grease.

3. During the operation. The chips which fall onto the sliding surface
should be cleaned timely. and the inspection should be often
made to prevent chips from falling into the position between the
machine tool saddle and lathe bed guide way. Asphalt felt should
be cleaned at certaintime.

NOTES: Do not remove the chips with your bare hands. There is a
risk of cuts due to sharp edged chips. Never use flammable
solvents or cleaning agents or agents that generate noxious fumes!
Protect electrical components, such as motors, switches, switch
boxes, etc., against humidity when cleaning.

4. After the operation every day. Eliminate all the chips and clean
different parts of the machine tool and apply machine tool oil to
preventrusting.

5.1In order to maintain the machining accuracy. Take care of the
center. The surface of the machine tool for the chuck and the
guide way and avoid mechanical damage and the wear due to
improper guide.

6. If the damage is found. The maintenance should be done immediately.

NOTES: Repair work may only be carried out by qualified

personnel with the corresponding mechanical and electrical
knowledge.

-38 -



TROUBLE SHOOTING

Problem Possible Reason Elimination
Tool blunt Resharpen tool
Clamp tool
) Tool springs with less overhang
Surface of workpiece
too rough Feed too high Reduce feed
Radius at the tool tip too small Increase radius
Centers are not aligned (tail stock has
offset) Adjust tail stock to the center
workpleci bgcomes Top slide not aligned well (cutting with
cone the top slide) Align top slide well
Feed too high Reduce feed
Lathe is chattering Slack in main bearing Adjust the main bearing
Center runs hot workpiece has expanded Loosen tail stock center
Cutting speed too high Reduce cutting speed
Lower cross

Feed (finishing allowance should not
exceed 0.5mm)

Tool has a short Life Cross feed too high
Insufficient cooling More coolant
Clearance angle too small Increase clearance angle
Correct height adjustment of

Flank wear too high
Tool tip not adjusted to center high the tool

Wedge angle too small
Increase wedge angle

(heat build up)
Cool uniformly

Grinding crack due to wrong cooling

Adjust the slack in the spindle
bearing

Cutting edge breaks
Excessive slack in the spindle bearing

off
Arrangement

Arrangement (vibrations)

Adjust to the center

Cutthread is Tool is clamped incorrectly
Grind angle correctly

wrong
Cut thread is Been started grinding the wrong way
Wrong pitch Adjust the right pitch
wrong Turn the workpiece to
Wrong diameter the correct diameter
Spindle does Unlock emergency stop
not activate Emergency stop switch activated switch

-39-



BREAKDOWN DIAGRAM AND PARTS LIST

Headstock Assembly

Parts | Description Specification Qty Parts Description Specification | Qty

No. No.

101 Spanner nut M30x 1.5 1 110 Spacer 1
102 | Spindle timing 1 111 Bearing cover 2

belt wheel
103 Screw M6x8 2 112 Ball bearing 1
104 Spindle multi 1 113 Spindle 1
wedge pulley

105 Key C4 x4 x18 1 114 Headstock 1
106 Magnet 1 115 Screw M5x10 6
107 Spacer 1

108 Gear 1

109 Key C4 x4 x8 1

- 40 -




BREAKDOWN DIAGRAM AND PARTS LIST

Top slide, Cross slide, Carriage Assembly

215/ 217 216 512 214 2lilo12
\ /

\\\‘.
=

-41 -



Parts | Description Specification | Qty Parts Description Specification | Qty

No. No.

201 Screw M4x6 1 228 Screw M6x20 2
202 Qil cup 2 229 Screw M6x25 1
203 Swivel disk 1 230 Locking plate 1
204 Spring 1 231 Screw M6x12 6
205 Stud bolt 1 232 Slide plate 1
206 Tool rest 1 233 Rubber wiper 2
207 Cap screw M4x20 8 234 Slide plate 1
208 Lever 1 235 Wiper cover 2
209 Nut 1 236 Screw M4x10 12
210 Three Ball 1 237 Saddle 1

Handle

211 Screw M6x20 4 238 Rubber wiper 2
212 Lever 1 239 Feeding nut 1
213 Dial 1 240 Wiper cover 2
214 Dial 1 241 Gib 1
215 Lead Screw 1 242 1
216 Nut M4 6 243 Screw M4x16 2
217 Screw M4x16 6

218 Top rest 1

219 Three Ball 1

Handle

220 Screw M6x8 2

221 Gib 1

222 Bracket 1

223 |Cross slide plate 1

224 Lead Screw 1

225 Angle block 1

226 Handle 1

227 | Compound slide 1

base

-42 -




Apron Assembly

]
o
5

318

-43-



Parts Description Specification Qty Parts Description Specification | Qty

No. No.

301 Hand wheel 1 315 Groove cam 1

lever

302 Screw M6 x 8 3 316 Screw M8 x20 2
303 Gib 1 317 Combo gear 1
304 Lever 1 318 Gear shaft 1
305 Handle base 1 319 Shaft 1
306 Half nut 1 320 Apron 1
307 Turbine shaft 1 321 Ball bearing 1
308 Screw M4x16 2 322 Hand wheel 1
309 Steel ball 1

310 Spring 1

311 Nut M4 2

312 Screw M6x20 1

313 Dial 1

314 | Thread dial seat 1

-44 -




Bed,hanging wheel parts Assembly

iog] (15

-45 -



Parts Parts
No. Description Specification Qty No. Description Specification| Qty
401 |Positioning plate 1 430 Leadscrew 1
bracket
402 | Bfldge fiming 1 431 Pin 1
403 Key C5x5x10 1 432 Spacer 1
404 Belt 1 433 Oil cup 3
405 | Washer 1 434 Leadscrew 1
bracket

406 Bolt 1 435 Leadscrew 1
407 Cap screw M6 x20 1 436 Washer 1
408 Screw M4 x10 6 437 Positioning plate 1
409 m“gL‘I’IV:fge 1 438 Stud bolt 1
410 | Spring Washer 1 439 Mount 1
411 | Spring Washer 1 440 Fixed cover 1
412 Ball bearing 6002 3 441 Shaft 1
413 | Positioning plate 1 442 Spacer 1
414 Shaft 1 443 Knob plunger 1
415 Rocker arm 1 444 Key B4 x4x 8 2
416 | Positioning plate 1 445 Screw M6 x16 1
417 slider 1 446 Gear 2
418 fixed block 1 447 Gear Z20 2
419 Screw M6 x40 1 448 Key sleeve 1
420 Screw M12 x25 1 449 Washer 2
421 Slider gasket 1 450 Screw M5 x10 2
422 Screw M5 x16 8 451 Bolt 1
423 Rack 1 452 Gear Z45 1
424 Bed way 1 453 Gear Z20 1
425 Screw M3 x12 4 454 Gear Z25 1
426 Bottom plate 1 455 Gear bolt 1
427 Screw M8 x12 1 456 Nut M8 1
g | Lo 0 B R i |
429 Locking nut 1

- 46 -




Tail stock Assembly

-47 -



Parts Parts
Description| Specification | Qty Description | Specification| Qty
No. No.
Tailstock rear

501 cover 1 515 Cap Screw M6 x20 2
502 Handle 1 516 Screw M6 x20 | 2
503 Oil cup 1 517 Screw M6 x20 | 1

Tightening

504 handle 1 518 Hand wheel 1
505 Bracket 1 519 Hand lever 1
506 Quill 1 520 Leadscrew 1
507 Cap screw M4 x16 6

508 Tailstock 1

509 Screw M5x5 1

Tailstock
51 ;
0 suspension 1
block

511 Bolt 1

512 | Tailstock Key 1

513 Limit Pin 1

514 Base plate 1

-48 -




General Assembly

-
el
]
)
=
Il
=1
&)
(=1
&

-49-



Parts Parts
Description Specification Qty Description Specification| Qty

No. No.

1 Key B4x4 x8 2 101 Rubber matting 2
2 Gear 745 1 102 | Saddle press 1

plate
3 Gear 220 1 103 Screw M6 x25 1
4 Screw M8 x20 1 104 | Saddlelocking 1
plate
5 Gear 225 1 105 Screw M6 x12 11
6 Sleeve 1 106 Gib 1
Saddle press
7 Gear Bolt 2 107 plate 1
8 Nut M8 1 108 Handle lever 1
9 Ball Bearing 3 109 Screw 1
10 Belt 1 110 Dial scale 1
11 Screw M6 x20 11 111 Lead screw 1
Three ball
12 Washer 6 112 handle 1
Bridge Timing
13 belt wheel 1 113 Bracket 1
14 Key C5 x5 x10 1 114 Saddle 1
15 Bolt 1 115 Dial scale 1
16 | Spring Washer 1 116 Compound rest 1
17 Screw M4 x10 6 117 Spring 1
18 | Spring Washer 1 118 Pin 1
19 Bolt 1 119 Tool rest lever 1
20 | Multi wedge 1 120 Stud bolt 1
pulley
21 | Swinging arm 1 121 Screw M4 x20 8
22 Belt 1 122 Tool post 1
23 | Mounting plate 1 123 Tool post nut 1
Speed
24 measuring 1 124 Oil cup 6
head

-50 -




Positioning

25 plate 4 125 Cross slide
26 P°Spj|t;‘;2i”9 1 126 Screw M4 x 6
27 Washer 4 127 Swivel disk
28 Screw M8 x20 9 128 Feeding nut
29 Slider 1 129 Dial scale
30 |Spring Washer 4 130 Gear bolt
31 | Slider Gasket 1 131 Seat
32 Fixed Block 1 132 Gib
33 Screw M6x40 1 133 Half nut
34 Screw M5 x16 8 134 Shift fork
35 Nut M6 1 135 Steel ball
36 Screw M12x25 1 136 Lever
37 Chyvﬁﬁ d%f,’;’er 1 137 Seat
38 c 138 Gear bolt
39 Screw M4x20 2 139 Combo gear
40 Shifting Fork 1 140 Ball bearing
41 | Travel Switch 1 141 Apron
42 Poijf;‘;gi”g 1 142 Shaft
43 | Chuck Cover 1 143 Screw M8 x 10 x10
44 | Spanner Nut M30 x1.5 1 144 Bed way
45 | Support Plate 1 145 Rack
46 Head stock 1 146 Screw M3x12
47 syr?cﬁ:p:rtzus 1 147 "e;r‘; CSE:W
belt wheel
48 Key C4 x4 x18 1 148 Nut
49 Key C4 x4 x8 1 149 Screw M8x12
50 Test block 1 150 Rubber foot
51 Screw M5x10 18 151 Chip tray

-51-




52 Pulley 152 Pin
53 Spindle 153 Stud
54 Spacer 154 Le; r(;;ferfw
55 Spacer 155 Lead screw
56 Gear 156 Sleeve
57 Ball bearing 157 Bracket
58 Bevel gear 158 Position plate
59 | Bearing cover 159 Gear
60 Bevel gear 160 Switch
61 | Chuck bottom 161 Digital panel
62 Chuck head 162 Screw M6x16
63 Chuck jaw 163 Spacer
64 Chuck jaw 164 Washer

Switch
65 mounting 165 On/off button

block
66 Motor cover 166 Bearing cover
67 Splash plate 167 Bracket board
68 Splash plate 168 Shaft
69 Motor cover 169 Nut
70 Splash plate 170 Sleeve
4 IocAk?J;]ugsLaabriile 171 Mount
72 Quill 172 Knob plunger
73 | Locking cover 173 Bolt
74 Screw M5x5 174 Gear Z20
75 Hand lever 175 Washer
76 | Tailstock cover 176 Transmission

box

77 Hand wheel 177 Bolt M10 x 80
78 Hand wheel 178 Transmission

lever

box cover

-52 -




79 Tail stock 1 179 Control box
80 Lead screw 1 180 Speed knob
81 Pin 1 181 Indicator light
w | Loz V|| e | Qe
83 Key 1 183 Chz;‘v@i’tif]"er
84 | Hanging block 1 184 Key C5x5x20
85 Bolt 1 185 Pulley

86 Screw M6x20 2 186 Spring washer
87 Handle lever 1 187 Motor

s | Toopa 1

89 Screw M6x8 11

90 Dial scale 1

91 Screw M4x16 8

92 Lead screw 1

93 Con:gstund 1

94 Screw M4x16 8

95 Nut M4 24

96 Gib 1

97 Press plate 2

% | mating :

99 Press plate 2

100 Screw M4x10 20




VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support


https://www.vevor.com/support
https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie
électronique www.vevor.com/support

MANUEL D'INSTRUCTIONS DU TOUR

MODELE : YS-1835A

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.
« Economisez la moitié », « Moitié prix » ou toute autre expression similaire utilisée par nous ne représente
qu'une estimation des économies que vous pourriez réaliser en achetant certains outils chez nous par rapport aux grandes
marques et ne couvre pas nécessairement toutes les catégories d'outils que nous proposons. Nous vous rappelons
de bien vouloir vérifier soigneusement lorsque vous passez une commande chez nous si vous économisez réellement la

moitié par rapport aux grandes marques.



Machine Translated by Google



Machine Translated by Google

VEVOR’

TOUGH TOOLS, HALF PRICE

MODELE : YS1835A

BESOIN D'AIDE? CONTACTEZ-NOUS!

Vous avez des questions sur nos produits ? Vous avez besoin d'assistance technique ? N'hésitez pas a

nous contacter : . . . L, )
Assistance technique et certificat de garantie électronique

www.vevor.com/support

Il s'agit de la notice d'utilisation d'origine. Veuillez lire attentivement toutes les
instructions du manuel avant de Il'utiliser. VEVOR se réserve le droit d'interpréter
clairement notre manuel d'utilisation. L'apparence du produit dépend du produit

que vous avez recu. Veuillez nous excuser, nous ne vous informerons plus en cas de
mise a jour technologique ou logicielle de notre produit.



Machine Translated by Google

QUESTIONS NECESSITANT UNE ATTENTION PARTICULIERE

Les informations contenues dans ce manuel sont destinées a servir de guide pour le
fonctionnement de ces machines et ne font partie d'aucun contrat. Les données
qu'il contient ont été obtenues a partir de la machine.

fabricant et d'autres sources. Nous nous efforgons de garantir la

Nous nous efforgons de vérifier I'exactitude de ces informations et de vérifier

chaque élément et chaque donnée, mais nous ne pouvons pas garantir I'exactitude
totale des informations, ce qui signifie que le matériel fourni peut différer dans les
deétails de la description des instructions. De plus, le développement de la

machine peut signifier que le matériel fourni peut différer dans les détails des
descriptions ci-jointes. Il incombe donc a I'utilisateur de s'assurer que le matériel ou le

processus décrit est adapte a l'usage prévu.

ASSURANCE QUALITE

Nous mettrons tout en ceuvre pour assurer la qualité de nos produits et nous
promettons aux consommateurs que nous garantirons nos produits pendant un

an, a I'exception des dommages aux machines causés par une mauvaise

utilisation des clients et des accidents qui en résultent, ou de l'usure anormale

et des dommages causés par un manque d'entretien.

Afin de respecter I'engagement de garantie, le produit ou la piéce présentant des
problémes de qualité, veuillez nous le retourner pour vérification, port payé.

Les marchandises renvoyées doivent étre accompagnées d'une note de la date
d'achat et d'une explication écrite de la qualité du produit. Aprés notre inspection et
confirmation, nous réparerons ou remplacerons leurs produits, ou

rembourserons le paiement. Si nous ne parvenons pas a réparer ou a

remplacer les produits dans les délais, nous prendrons en charge les frais découlant
de la réparation ou du remplacement des produits. Si le dommage n'est pas dd a la
qualité du produit, mais a une mauvaise utilisation de I'utilisateur ou a d'autres raisons,

le colt sera a la charge du client.



Machine Translated by Google

Notre société se réserve le droit d'apporter des modifications a cette spécification et
spécifications du produit. Nous ferons des efforts continus pour améliorer la
qualité de nos produits.

Tous droits réservés. La reproduction ou la reproduction n'est pas autorisée sans
autorisation.

Symbole Symbole
Description

Avertissement - Pour réduire le risque de blessure, I'utilisateur doit lire les instructions

Lisez attentivement le manuel.

Ny
C Ce symbole, placé avant un commentaire de sécurité, indique un type de
précaution, avertissement ou danger. Ignorer cet avertissement peut entrainer
un accident. Pour réduire le risque de blessure, d'incendie ou d'électrocution,
veuillez

suivez toujours la recommandation ci-dessous.

Danger!
Risque de blessures corporelles ou de dommages environnementaux ! Risque de

Risque de blessure par électrocution !

Courant alternatif

Attention au serrage

Avertissement — Assurez-vous de porter des protections auditives lorsque vous utilisez ce produit.

Avertissement — Assurez-vous de porter des lunettes de protection lorsque vous utilisez ce produit.




Machine Translated by Google

Ne mettez pas vos mains dans la protection de sécurité lorsque la machine fonctionne

Acceés interdit aux machines automatiques en fonctionnement Personnel autorisé uniquement

Ne pas ajouter d'huile pendant le fonctionnement

Ne pas tourner pendant la réparation

Fonctionnement sans fatigue

L'opération ne nécessite aucun appel téléphonique

Informations sur I'élimination : Ce

produit est soumis aux dispositions de la directive européenne 2012/19/CE. Le symbole représentant

@@ @ @@

une poubelle a roulettes barrée indique que le produit doit étre collecté séparément dans I'Union européenne.
Cela s'applique au produit et a tous les accessoires marqués de ce symbole. Les produits marqués
comme tels ne peuvent pas étre jetés avec les déchets ménagers normaux, mais doivent

étre déposés dans un point de collecte pour le recyclage des appareils électriques et électroniques.

appareils

& AVERTISSEMENT : Lisez tous les avertissements de sécurité,

instructions, illustrations et spécifications fournis avec cette machine. Le non-respect
de toutes les instructions répertoriées ci-dessous peut entrainer un choc électrique,
un incendie et/ou des blessures graves.

Conservez tous les avertissements et instructions pour référence ultérieure.



Machine Translated by Google

L

a machine-outil doit étre utilisée par un personnel expérimenté. Si vous n'étes pas

familier avec le processus de fonctionnement du tour, n'utilisez pas la machine

(o]

1

N

E N

[2]

©

1
1

1

1

1

util a volonté. Suivez les instructions avant de I'utiliser.

. Avant de démarrer la machine-outil, le capot de sécurité doit étre en position
position correcte.
. Avant de démarrer la machine-outil, veuillez vérifier si le support d'outil
la clé et la clé de mandrin sont retirées.
. Empéchez la machine de démarrer accidentellement. Eteignez le moteur
puissance avant de serrer la piéce ou l'outil.
. Ne forcez pas la coupe. Coupez selon la vitesse de coupe définie, coupez
profondeur et vitesse d'avance.
. Utilisez les bons outils. Utilisez I'outil ou la piéce appropriée pour l'usinage.
Gardez I'outil aiguisé et propre pour assurer un fonctionnement normal et sdr.
. Lubrifiez et remplacez régulierement les accessoires.
. Avant de régler ou de réparer la machine, assurez-vous de débrancher I'alimentation.
alimentation électrique.
. Veuillez vérifier les performances de sécurité de la machine avant de la démarrer.
. Vérifiez le fonctionnement de toutes les piéces mobiles. Toutes les pieces doivent étre installées
correctement. Les pieces endommagées doivent étre réparées rapidement.
0. Lorsque la machine est en marche, l'opérateur ne doit pas quitter la machine.
1. Gardez le lieu de travail propre, un environnement de travail sale est facile a
conduire a des accidents.
2. N'utilisez pas la machine dans un environnement dangereux.
Ne travaillez pas dans des endroits humides. Assurez-vous que les composants électriques sont
a |'abri de I'humidité. Garder un bon éclairage.
3. Il est interdit aux enfants d'entrer sur le chantier et aux personnes non opérationnelles
le personnel doit maintenir une distance de sécurité par rapport a la zone de travail.
4. Pour garder les enfants hors de la zone de travail. La porte doit étre verrouillée
en sortant de I'atelier.
5. Habillez-vous convenablement. Ne portez pas de vétements amples, de gants, de cravates, de bagues,
bracelets, bijoux, etc. Pour plus de sécurité, portez des chaussures antidérapantes. Si vous avez les
cheveux longs, veuillez porter un chapeau de travail.

16. Portez des lunettes de protection pendant I'utilisation.

1

7. Faites attention a I'endroit ou vous vous trouvez et gardez votre équilibre a tout moment.

18. Ne placez pas vos mains a proximité des pieces mobiles de la machine.



Machine Translated by Google

19. N’effectuez aucune opération de réglage pendant que la machine est en marche.

20. Lisez et comprenez tous les panneaux d’avertissement affichés sur la machine.

21. Ce manuel est uniquement destiné a familiariser les clients avec les
fonctionnement de la machine et ne constitue pas un manuel de formation.

22. Veuillez respecter ces avertissements, sinon des blessures graves pourraient survenir.

23. La machine produira des produits chimiques nocifs lors du travail de la poussiére, du sciage, du meulage et
du pergage produite par le meulage. Pour réduire les
dommages causés par ces produits chimiques, veuillez travailler dans un endroit bien ventilé et

Portez des dispositifs de sécurité, comme des masques a filtre a particules.



Machine Translated by Google

PARAMETRE TECHNIQUE

Numéro de type YS-1835A
Capacités
Balangoire au-dessus du lit 180 mm
Balangoire sur le coté transversal 110 mm
Hauteur du centre de la broche 90 mm
Distance entre les centres 350 mm
Largeur du lit 90 mm
Téte de poupée
Trou traversant la broche 20 mm
Conicité du nez de broche MT3
Diameétre du mandrin 100 mm
4-Variables

Nombre de vitesses de broche

Plage de vitesses de broche 0-360,720,1100,2200 tr/min

Alimentation et enfilage

Nombre de filetages métriques 9
Gamme de filetages métriques 0,542,5mm
Nombre de fils Imperial 18
12~52T.PI

Gamme de fils Imperial

0,1~0,20 mml/tr
0,02 a 0,20 mm/tr

Gamme d'alimentation longitudinale

Gamme d'alimentation transversale

Vis meére ®16-1,5 mm
Composé et transport
Type de poste d'outil 4 voies
Course maximale de la glissiére composée 50 mm
Course transversale maximale du coulisseau 60 mm
Course maximale du chariot 295mm
contre-pointe
Course de la broche de la contre-pointe 50 mm
MT2

Cone dans la broche de la contre-pointe
Divers

110 V~60 Hz/220-240 V~50 Hz, monophasé
/500 W,

760 x 330 x 330 (mm)

Moteur principal

Longueur, largeur et hauteur

Poids net : 49,1 kg ; Poids brut : 57,7 kg
820*380*462 mm

Poids du produit

Taille du paquet

Les informations générales données dans cette spécification ne sont pas contractuelles.

-7-



Machine Translated by Google

Accessoires standards

1. Carter d'huile 1

2. Plaque anti-gravillons arriére
3. Mandrin a trois mors 1
4. Spécification 1

5. Boite a outils 1

Accessoires dans la boite a outils (Fig. 1) Fig.1

Levier a 3 volants
1 point mort MT2
1 point mort MT3

1 Pistolet & huile

1 Clé de mandrin pour mandrin a 3 mors

3 Machoires extérieures pour mandrin a 3 mors

Lot de 5 clés Allen 2,5/3/4/5/6 mm

3 Clés a double téte (8/10, 12/14, 13/16)
8 Changement de vitesse (30T, 35T, 40T, 40T, 45T, 50T, 60T, 60T)

1 Tournevis Philips

1 Tournevis a téte plate
Accessoires spéciaux (accessoires nécessitant des équipements supplémentaires)

paiement)
reste Suivre

Mandrin a quatre mors et dos
repos

plaque (plaque de connexion)
Mandrin de pergage et bielle

En direct

Centre

Constant



Machine Translated by Google

DEBALLAGE ET NETTOYAGE

N

. Terminez de retirer la caisse en bois autour du tour

n

Vérifiez tous les accessoires de la machine-outil selon les

liste de colisage.

w

. Dévissez le tour du fond de la caisse d’expédition.

I

. Choisissez un emplacement pour le tour qui est sec, bien éclairé et
suffisamment d'espace pour pouvoir entretenir le tour sur les quatre cotés.

[$)]

. Avec un équipement de levage adéquat, soulevez lentement le tour du conteneur d'expédition.
fond de caisse. Ne pas soulever par la broche. S'assurer que le tour est équilibré
avant de passer a un banc ou un support solide.

6. Pour éviter de tordre le banc, 'emplacement du tour doit étre absolument plat
et niveau. Boulonnez le tour au support (si utilisé). 1f en utilisant un banc,
boulon traversant pour de meilleures performances.

7. Nettoyez toutes les surfaces protégées contre la rouille a I'aide d'un solvant commercial doux,
kéroséne ou carburant diesel. N'utilisez pas de diluant pour peinture, d'essence ou de laque
diluant. Ceux-ci endommageront les surfaces peintes. Couvrez toutes les surfaces nettoyées
surfaces avec un léger film d'huile machine 20W.

8. Retirez le couvercle de I'engrenage final. Nettoyez tous les composants de I'engrenage final

assembler et enduire tous les engrenages avec de la graisse épaisse et non glissante.

DESSIN DE FONDATION

- 480 =2
A
! ExXMS5
L 2x @10 -
S| 2 IQE i gi= = 5 o w0
o] & (L_{LI K= F| |{ [ [ | j R
. .
—t =
1

¢3 150 442.5




Machine Translated by Google

Description générale

Banc de tour (Fig. 3)

Le banc du tour est fabriqué en fer de haute qualité. En combinant des joues hautes avec des
nervures transversales robustes, on obtient un banc a faibles vibrations et a rigidité.

Il integre la poupée et entraine I'unité, pour la fixation du chariot et de la vis mére. Le V-

side rectifié avec précision, renforcé par durcissement thermique et meulage, constitue le

guide précis du chariot et de la contre-pointe. Le moteur principal est monté a I'arriére
du cété gauche du banc.

Fig. 3

Téte de poupée (Fig. 4)

La poupée est moulée en fonte de haute qualité a faibles vibrations. Elle est boulonnée au lit
avec quatre vis. La poupée abrite la broche principale avec deux roulements a rouleaux
coniques de précision et l'unité d'entrainement.

La broche principale transmet le couple pendant le processus de tournage. Elle maintient
également les pieces et les dispositifs de serrage (par exemple, mandrin a 3 mors).

-10-



Machine Translated by Google

Chariot (Fig. 5)

Le chariot est fabriqué en fonte de haute qualité. Les piéces coulissantes sont rectifiées

en douceur. Elles s'adaptent sans jeu au V du banc. Les piéces coulissantes inférieures
peuvent étre réglées facilement et simplement. Le chariot transversal est monté sur le chariot
et se déplace sur un chariot a queue d'aronde. Le jeu du chariot transversal peut étre réglé

a l'aide des cales.

Déplacez le chariot transversal a l'aide de son volant & main bien positionné. Le volant @ main
est doté d'un collier gradué.

Un support d'outils a quatre voies est monté sur la glissiére supérieure et permet de serrer
quatre outils. Desserrez la poignée de serrage centrale pour faire pivoter I'un des quatre
outils en position.

Fig.5

11 -



Machine Translated by Google

Tablier (Fig. 6)

Le tablier est monté sur le banc. Il abrite le demi-écrou avec un levier d'enclenchement
pour activer I'alimentation automatique. Les cales du demi-écrou peuvent étre réglées de
I'extérieur.

Une crémaillére, montée sur le lit, et un pignon actionné par un volant sur le chariot
permettent un déplacement rapide du tablier.

Vis mere (Fig. 7)

La vis mére (A, Fig. 7) est montée a l'avant du bati de la machine. Elle est reliée a la boite
de vitesses a gauche pour l'avance automatique et est supportée par des paliers aux
deux extrémités.

-12-



Machine Translated by Google

contre-pointe (Fig. 8)

La contre-pointe coulisse sur un rail en V et peut étre serrée a n'importe quel endroit. La
contre-pointe est dotée d'une broche robuste avec une douille a cone Morse n° 2 et une
échelle graduée. La broche peut étre serrée a n'importe quel endroit a I'aide d'un

levier de serrage. La broche est déplacée a I'aide d'un volant @ main a I'extrémité de la contre-
pointe.

Fig.8

Avis:

Monter la vis de fixation (C, Fig. 8) a I'extrémité du tour afin d'éviter que la contre-pointe ne
tombe du banc du tour.

Equipement d'exploitation

1. Bouton d'urgence : Interrupteur ON/OFF (D, Fig. 9)
La machine s'allume et s'éteint a I'aide du bouton ON/OFF. Appuyez dessus pour arréter toutes les
fonctions de la machine. Pour redémarrer, soulevez le couvercle et appuyez sur le bouton ON.

2. Interrupteur de commutation (E, Fig. 9)

Une fois la machine allumée, tournez l'interrupteur sur la position « F » pour faire tourner la broche

dans le sens inverse des aiguilles d'une montre (vers I'avant). Tournez l'interrupteur sur « R »

13-



Machine Translated by Google

position pour la rotation de la broche dans le sens horaire (marche arriére). La position « O » est OFF et

la broche reste immobile.

3. Interrupteur de commande de vitesse variable (F, Fig. 9)
Tournez l'interrupteur dans le sens des aiguilles d'une montre pour augmenter la vitesse de la broche. Tournez l'interrupteur
dans le sens inverse des aiguilles d'une montre pour diminuer la vitesse de la broche. La vitesse possible

la portée dépend de la position de la courroie de transmission.

Fig. 9

4Serrure du chariot

Tournez la vis a six pans creux (A, Fig. 10) dans le sens des aiguilles d'une montre et serrez-la pour la verrouiller.

Tournez dans le sens inverse des aiguilles d'une montre et desserrez pour déverrouiller.

Attention : la vis de blocage du chariot doit étre DEVERROUILLEE avant de I'engager

des avances automatiques ou des dommages au tour peuvent se produire.

-14 -



Machine Translated by Google

5Volant @ main pour déplacement longitudinal (B, Fig. 11)

Tournez le volant dans le sens des aiguilles d'une montre pour déplacer I'ensemble du tablier vers la queue
stock (a droite). Tournez le volant dans le sens inverse des aiguilles d'une montre pour déplacer le tablier
assemblage pour orienter la poupée (a gauche).

6Levier transversal (C, Fig. 11)

La rotation dans le sens des aiguilles d'une montre déplace le chariot transversal vers l'arriere de la machine.

7Levier d'engagement du demi-écrou (D, Fig. 11)

Déplacez le levier vers le bas pour engager. Déplacez le levier vers le haut pour désengager.

8Levier de déplacement du support composé (E, Fig. 11)

Tournez dans le sens des aiguilles d'une montre ou dans le sens inverse des aiguilles d'une montre pour déplacer ou positionner.

9Levier de serrage du support d'outil (F, Fig. 11)

Tournez dans le sens inverse des aiguilles d'une montre pour desserrer et dans le sens des aiguilles d'une montre pour serrer.

porte-outil lorsque le levier est déverrouillé.

-15-



Machine Translated by Google

10Levier de serrage de la tige de la contre-pointe (H, Fig. 12)

Tournez le levier dans le sens des aiguilles d'une montre pour verrouiller la broche et dans le sens inverse des

aiguilles d'une montre pour la déverrouiller.

11Volant a main de déplacement de la queue de la contre-pointe (1, Fig. 12)

Tournez dans le sens des aiguilles d'une montre pour faire avancer la plume. Tournez dans le sens inverse des aiguilles d'une montre pour

rétracter la plume.

12Réglage du décalage de la contre-pointe (J, Fig. 12)

Deux vis de réglage situées sur la base de la crosse sont utilisées pour décaler le
contre-pointe pour couper les cones. Desserrez la vis de blocage a I'extrémité de la contre-pointe. Desserrez
une vis de réglage latérale tout en serrant l'autre jusqu'a ce que la quantité de décalage

est indiqué sur I'échelle. Serrez la vis de blocage.

Fig12

-16 -



Machine Translated by Google

OPERATION

Remplacement du mandrin
Le dispositif de maintien de la broche de téte est cylindrique. Trois jeux desserrés
vis et écrous (A, Fig. 13, seuls deux sont représentés) sur le mandrin du tour

bride pour retirer le mandrin. Positionnez le nouveau mandrin et fixez-le a I'aide

les mémes vis et écrous.

Fig. 13
CONFIGURATION DE L'OUTIL

Serrez l'outil de tournage dans le porte-outil.

L'outil doit étre serré fermement. Lors du tournage, l'outil a tendance a

de se plier sous I'effet de la force de coupe générée lors de la formation du copeau.

Pour de meilleurs résultats, le porte-a-faux de I'outil doit étre maintenu a un minimum de 3/8"
ou moins.

L'angle de coupe est correct lorsque le tranchant est aligné avec le

axe central de la piece. La hauteur correcte de I'outil peut étre

obtenu en comparant la pointe de I'outil avec la pointe du centre

monté dans la contre-pointe. Si nécessaire, utilisez des cales d'espacement en acier

sous l'outil pour obtenir la hauteur requise. (Fig. 14)

-17 -



Machine Translated by Google

Changer la vitesse

Dévisser les deux vis de fixation (B, Fig.15) et retirer le film de protection.

couverture.

Réglez la courroie trapézoidale (C, Fig. 16) en fonction de la position correspondante.

Serrez la poulie de tension et resserrez I'écrou.

B-C E-H

2200

Il

B-C F-G

720

11

A-D E-H

1100

A-D F-G

360

Fig. 15

-18 -

Fig. 16



Machine Translated by Google

Le tablier de retournement
manuel , le déplacement transversal et le volant manuel du chariot supérieur peuvent

étre actionnés pour une alimentation longitudinale ou transversale. (Fig. 17)

Fig. 17

Tournage longitudinal avec avance automatique Utilisez le
tableau (A, Fig. 18) du tour pour sélectionner la vitesse d'avance ou le pas de filetage. Réglez le
mécanisme de changement de vitesse si I'avance ou le pas de filetage requis ne peuvent pas

étre obtenus avec le jeu d'engrenages installé.

Fig. 18

-19-



Machine Translated by Google

Changement de vitesse Remplacement

1. Débranchez la machine de la source d’alimentation.

2. Dévissez les deux vis de fixation et retirez le couvercle de protection.

3. Dévissez I'écrou (A, Fig.19) afin de retirer les engrenages de changement de vitesse
le devant.

4. Installez les engrenages (B, Fig. 19) en fonction du filetage et de I'avance
tableau (Fig.20) et revisser I'écrou.

5. Installez le couvercle de protection de la téte et reconnectez le
machine a I'alimentation électrique.

-20-



Machine Translated by Google

Plaque de pas (Fig. 20)

TABLEAU D'ENFILAGE ET D'ALIMENTATION

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
g A Spindle 0.5 30 60 40 60
LN
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21-




Machine Translated by Google

22

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
T=1/16
35 2 4
5 o j{f 14 | 40 | 65 32 0 | 65 0
§ 16 | 40 | 65 40 | 36 |20 |65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1, 28 [1.3.5.7
6 T, |
7@ﬁ: 14 1.5 [ 32| 1-8
12
S| L3%0T [16 | 1-8 | 36 [135.7
&l 18 | 1.5 |38 | 15
o 19 1 40 1-8
B
- 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Fig. 20




Machine Translated by Google

Tournage cylindrique (Fig. 21)

Lors du tournage rectiligne, l'outil avance parallélement a I'axe de rotation de la
piéce. L'avance peut étre manuelle en tournant le volant sur le chariot du tour

ou le chariot supérieur, ou en activant I'avance automatique. L'avance transversale

pour la profondeur de coupe est obtenue a l'aide du chariot transversal.

Fig. 21

Tournage final ( Fig. 22)

Lors de l'opération de dressage, I'outil avance perpendiculairement a I'axe de
rotation de la piéce. L'avance est effectuée manuellement a I'aide du volant
transversal. L'avance transversale pour la profondeur de coupe est effectuée a

I'aide du chariot supérieur ou de la selle du tour.

Feed

25 L] s
<

i
=]

Crossfeed

- i

Fig. 22



Machine Translated by Google

Tournage : arbre mince ( Fig. 23 )

Pour le tournage entre pointes, il faut retirer le mandrin de la broche. Placer la pointe CM 3 dans
le nez de broche et la pointe CM 2 dans la contre-pointe. Monter la piéce équipée du taquet
d'entrainement entre les pointes. L'entrainement de I'entrainement est assuré par un loquet ou
une plaque frontale.

Remarque : utilisez toujours une petite quantité de graisse sur le centre de la contre-pointe
pour éviter que la pointe centrale ne surchauffe.

> =+ e ~Feed
Py ]

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Dept § of Cut

Fig. 23

Tournage conique a l'aide du décalage de la contre-
pointe Réglez I'écart entre le centre du manchon de la contre-pointe et le centre de la broche
pour terminer le tournage conique. L'angle dépend de la longueur de la piece.

Pour décaler la contre-pointe, desserrez la vis de blocage (A, Fig.24).

Dévisser la vis de réglage (B, Fig. 24) a I'extrémité droite de la contre-pointe. Desserrer la vis de
réglage avant (C, Fig. 24) et resserrer la vis de réglage arriere (D, Fig. 24) de la méme

valeur jusqu'a ce que la conicité souhaitée soit atteinte. Le réglage transversal souhaité peut

étre lu sur I'échelle (E, Fig. 24). Resserrer d'abord la vis de réglage (B, Fig. 24) puis les deux vis de
réglage (avant et arriere) pour bloquer la contre-pointe en position. Resserrer la vis de blocage

(A, Fig. 24) de la contre-pointe. La piéce doit étre maintenue entre deux pointes et entrainée

par une plaque frontale et un chien d'entrainement.

-24 -



Machine Translated by Google

Aprés le tournage conique, la contre-pointe doit étre ramenée a sa position d'origine
en fonction de la position zéro sur I'échelle de la contre-pointe. (E, Fig.24)

Fig.24

Filetage Régler

la machine au pas de filetage souhaité (selon le tableau de filetage, Fig.
20). Démarrer la machine et enclencher le demi-écrou. Lorsque I'outil
atteint la piece, il coupe le premier pas de filetage. Lorsque l'outil

atteint la fin de la coupe, arréter la machine en éteignant le moteur et en
méme temps retirer I'outil de la piéce pour qu'il passe le filetage.

Ne désengagez pas le levier de demi-écrou. Inversez le sens du moteur pour
permettre a 'outil de coupe de revenir au point de départ. Répétez ces étapes
jusqu'a ce que vous ayez obtenu les résultats souhaités.

REMARQUES

Exemple : filetage male

Le diamétre de la piéce doit avoir été tourné vers le diamétre
du fil désiré.

La piéce nécessite un chanfrein au début du filetage
et

-25.-



Machine Translated by Google

une contre-dépouille au niveau du filetage s'épuise.

La vitesse doit étre la plus basse possible. Le changement de vitesse
doit avoir été installé selon le pas requis.  L'outil de coupe de filetage

doit avoir exactement la forme de I'échantillon
comme le fil, doit étre absolument rectangulaire et
serré de maniére a ce qu'il coincide exactement avec I'entrée de tournage.

Le filetage est réalisé en différentes étapes de coupe afin que le
I'outil de coupe doit étre complétement sorti du filetage (avec
le chariot transversal) a la fin de chaque étape de coupe.

L'outil est retiré avec I'écrou de la vis mére engagé par
inverser le commutateur.

Arrétez la machine et introduisez I'outil de coupe de fil en coupe basse
profondeurs a l'aide du coulisseau transversal. Avant chaque passage, placez le
Glissez le haut d'environ 0,2 a 0,3 mm vers la gauche et la droite
alternativement afin de couper le fil. De cette facon, le fil
les outils de coupe ne coupent qu'un seul flanc de filetage a chaque passage.
couper le fil jusqu'a ce que vous ayez presque atteint la totalité

profondeur du filetage.

e S p—
= E—

v

I
Feed

Fig. 25

- 26 -



Machine Translated by Google

Accessoires pour tour

Mandrin de tour universel a trois mors

A l'aide de ce mandrin universel, des piéces rondes, triangulaires, carrées,

hexagonales, octogonales et a douze coins peuvent étre serrées. (Fig. 26)

Remarque : les nouveaux tours sont dotés de machoires tres serrées. Cela est
nécessaire pour garantir un serrage précis et une longue durée de vie. Avec des
ouvertures et des fermetures répétées, les machoires s'ajustent

automatiquement et leur fonctionnement devient progressivement plus fluide.

Note:

Pour le mandrin a 3 mors d'origine qui a été monté sur le tour, l'usine a monté le mandrin
de la meilleure fagon pour garantir la précision de maintien avec deux marques « 0 » (A)

Fig.26 montrées sur le mandrin et la bride du mandrin.

Fig.26

Il existe deux types de machoires : les machoires internes et externes. Veuillez noter que
le nombre de méchoires correspond au nombre a l'intérieur de la rainure du
mandrin. Ne les mélangez pas. Lorsque vous allez les monter, veuillez les monter

dans l'ordre croissant 0, 1 avant de les retirer, assurez-vous de , 3 quand tu es

-27 -



Machine Translated by Google

retirez-les dans |'ordre décroissant 3,1,0 un par un. Aprés avoir terminé cette procédure,
faites tourner les machoires jusqu'au plus petit diametre et vérifiez que les trois

machoires sont bien ajustées.

Mandrin de tour indépendant a quatre machoires
Ce mandrin spécial possede quatre machoires réglables indépendamment. Celles-
ci permettent le maintien de piéces asymétriques et permettent le réglage précis

de piéces cylindriques. (Fig.27)

Mandrin Drill (en option)

Utilisez le mandrin de pergage pour maintenir les forets de centrage et les forets hélicoidaux dans

la contre-pointe (B) (Fig.28)

Mandrin céne Morse (en option)
Un mandrin est nécessaire pour monter le mandrin de pergage dans la contre-pointe.

Il est doté d'un cone Morse n° 1. (C) Fig.28

Fig. 28

-28-



Machine Translated by Google

Centre en direct (optionnel)
La pointe tournante est montée sur roulements a billes. Son utilisation est fortement
recommandée pour tourner a des vitesses supérieures a 6 tr/min. ( Fig.29)

Fig.29

Lunette La

lunette sert de support aux arbres sur I'extrémité de la contre-pointe libre.

Pour de nombreuses opérations, la contre-pointe ne peut pas étre utilisée car elle géne
I'outil de tournage ou I'outil de pergage et doit donc étre retirée de la machine. La
lunette fixe, qui

fonctionne comme un support d'extrémité, assure un fonctionnement sans bavardage.
La lunette fixe est montée sur les glissiéres du banc et est fixée par le bas avec une
plaque de verrouillage. La graisse nécessite une lubrification continue aux points

de contact pour éviter une usure prématurée. (Fig. 30)

-29-



Machine Translated by Google

Réglage de la lunette fixe

1. Desserrez les trois écrous hexagonaux. (A, Fig.31)

2. Desserrez la vis moletée (B, Fig.36) et ouvrez la porte coulissante.

doigts. (C, Fig.31) jusqu'a ce que la lunette puisse étre déplacée avec son doigt

autour de la piéce. Fixez la lunette en position.

3. Serrez les vis moletées de maniére a ce que les doigts soient bien serrés mais pas trop serrés
la piece. Serrez les trois écrous (A, Fig.31). Lubrifiez les glissiéres

points avec de I'huile de machine.

4. Lorsque, aprés un fonctionnement prolongé, la machoire présente des signes d'usure, les pointes de

les doigts peuvent étre limés ou re-fraisés.

Suivre Rest

Le support suivant est monté sur la selle et suit le

déplacement de l'outil de tournage. Seuls deux blocs de support sont nécessaires.

La place du troisieme bloc support est prise par I'outil de tournage.

Le support suivant est utilisé pour les opérations de tournage sur des pieces longues et fines.
piéces a usiner. |l empéche la flexion de la piéce sous pression

de I'outil de tournage. ( Fig.31)

Réglez les blocs de support fermement sur la piéce, mais pas trop serrés.

Lubrifiez les blocs de support pendant le fonctionnement pour éviter une détérioration prématurée.

porter.

Fi_g3a1_



Machine Translated by Google

AJUSTEMENTS

Aprés un certain temps, l'usure de certains composants mobiles

peut nécessiter un ajustement.

Roulements de la broche principale
Les roulements de la broche principale sont réglés en usine. En cas de jeu axial
devient évident aprés une utilisation considérable, les roulements peuvent étre

ajusté.

Fixez I'écrou fendu (A, Fig.32) a l'arriére de la broche.

la broche doit toujours tourner librement.

Attention : un serrage ou une précharge excessive endommagera les roulements.

Fig.32

-31-



Machine Translated by Google

Réglage du coulisseau transversal Le

coulisseau transversal est équipé d'une bande de calage (C, Fig.33) et peut étre
réglé a l'aide de vis (D, Fig.33) équipées de contre-écrous. (E, Fig.33)

Desserrez les contre-écrous et serrez les vis de réglage jusqu'a ce que la glissiére se

déplace librement sans jeu. Serrez les contre-écrous pour conserver le réglage.

Fig.33

Réglage du coulisseau supérieur

Le coulisseau supérieur est équipé d'une bande de calage (F, Fig. 34) et peut

étre réglé a l'aide de vis (G, Fig. 34) équipées de contre-écrous. (H, Fig. 34)
Desserrez les contre-écrous et serrez les vis de réglage jusqu'a ce que la glissiére se

déplace librement sans jeu. Serrez les contre-écrous pour conserver le réglage.

Fig.34

-32-



Machine Translated by Google

Réglage du guide demi-écrou
L'engagement des demi-écrous peut étre réglé a l'aide de vis (I, Fig.35)
Desserrez les vis situées sur le cété droit du tablier et ajustez les vis de réglage

jusqu'a ce que les deux demi-écrous se déplacent librement sans jeu. Serrez I'écrou.

Fig.35

-33-



Machine Translated by Google

LUBRIFICATION

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

REMARQUES :

Lubrifiez Iégerement toutes les glissieres avant chaque utilisation.
Lubrifiez Iégerement les engrenages de changement de vitesse et la vis mére

avec de la graisse.

1. Glissiere transversale

Lubrifiez les deux orifices d’huile (A, Fig. 36) avec de I'huile machine 20W une fois par jour.

-34-



Machine Translated by Google

2. Vis mere
Lubrifiez I'orifice d’huile droit (D, Fig. 38) avec de I'huile machine 20W une fois par

jour.

Fig. 38

Electricité

AAVERTISSEMENT!

Le raccordement du tour et tous les autres travaux électriques ne doivent étre effectués que par
un électricien agréé !
Le non-respect de ces instructions peut entrainer des blessures graves et des dommages aux

machines et aux biens !

Le tour YS-1835A est évalué a 550 W, 1PH, 220 V uniquement. Vérifiez que la
puissance disponible a I'emplacement du tour est de la méme valeur nominale

que celle du tour. Utilisez le schéma de cablage (Fig. 39) pour connecter le tour au
secteur

alimentation. Assurez-vous que le tour est correctement mis a la terre.

-35-



Machine Translated by Google

Voici le schéma de cablage du tour : (Fig.39)

To Speed
Seneor

To Motor

et B o 2 s O i o 3 e e B e S B i 7
[ 7 |
1 s | Pl
s s ug
DIGITAL READOUT 5 7
® .J @ e
byd- J
s
Top of Control Panel etz
s | | o
e [[[[[TE 0% 1
| FusE
112 700-4
P09
oy 3 VARIABLE SPEED
= S [$ee NS
0 200 L | (&b
L ]

(2]

“-Z
o

4@
2
3
<
s

l

e =

R18)

Front of Contral Panel

Fig. 39

-36-



Machine Translated by Google

ENTRETIEN

Maintenir I'entretien de la machine-outil pendant le fonctionnement pour garantir la
précision et la durée de vie de la machine-outil.
1. Pour conserver la précision et la fonctionnalité de la machine, il est essentiel

de la traiter avec soin. Maintenez-la propre et graissez-la et lubrifiez-la
régulierement. Ce n'est qu'en I'entretenant correctement que vous pouvez étre slr

que la qualité de fonctionnement de la machine restera constante.

REMARQUES : Débranchez la fiche de la machine du secteur chaque fois

que vous effectuez des travaux de nettoyage, d'entretien ou de réparation !

L'huile, la graisse et les produits de nettoyage sont des polluants et ne doivent

pas étre jetés dans les égouts ou avec les ordures ménagéres. Eliminez ces produits
conformément aux exigences légales en vigueur en matiére d'environnement.

Les chiffons de nettoyage imprégnés d'huile, de graisse et de produits de

nettoyage sont faciles a nettoyer.

-37-



Machine Translated by Google

inflammable. Récupérez les chiffons ou la laine de nettoyage dans un récipient approprié.
récipient fermé et les éliminer de maniére écologiquement rationnelle.
fagon - ne les jetez pas avec les déchets normaux !
2. Lubrifiez légerement toutes les glissiéres avant chaque utilisation. Le changement
les engrenages et la vis mére doivent également étre Ilégérement lubrifiés avec
graisse.
3. Pendant l'opération. Les copeaux qui tombent sur la surface de glissement
doit étre nettoyé en temps opportun et l'inspection doit étre fréquente
congu pour empécher les copeaux de tomber dans la position entre les

guide de la selle de la machine-outil et du banc du tour. Le feutre asphalté doit
étre nettoyé a un certain moment.

REMARQUES : Ne retirez pas les copeaux a mains nues. Il y a un

risque de coupures dues aux copeaux a bords tranchants. Ne jamais utiliser de produits inflammables
solvants ou agents de nettoyage ou agents générant des fumées nocives !

Protégez les composants électriques, tels que les moteurs, les interrupteurs, les commutateurs

boites, etc., contre I'humidité lors du nettoyage.

4. Aprés l'opération, tous les jours. Eliminez tous les éclats et nettoyez
différentes parties de la machine-outil et appliquer de I'huile pour machine-outil sur
prévenir la rouille.
5. Afin de maintenir la précision de l'usinage. Prenez soin de la
centre. La surface de la machine-outil pour le mandrin et le
guidez le chemin et évitez les dommages mécaniques et l'usure dus a
guide inapproprié.

6. Si des dommages sont constatés, I'entretien doit étre effectué immédiatement.
REMARQUES : Les travaux de réparation ne peuvent étre effectués que par des techniciens qualifiés.

personnel avec les compétences mécaniques et électriques correspondantes

connaissance.

-38 -



Machine Translated by Google

DEPANNAGE

Probléme

Raison possible

Elimination

Outil émoussé

Outil de réaffatage

Ressorts d'outils

Outil de serrage
avec moins de porte-a-faux

Surface de la piece
trop rugueux

Alimentation trop élevée

Réduire I'alimentation

Rayon a la pointe de I'outil trop petit

Augmenter le rayon

Les centres ne sont pas alignés (la contre-pointe est
décalée)

Ajustez la contre-pointe au centre

la piece devient
conique

La glissiére supérieure n'est pas bien alignée (coupe avec

la diapositive supérieure)

Bien aligner la glissiére supérieure

Alimentation trop élevée

Réduire I'alimentation

Le tour bavarde

Jeu dans le palier principal

Régler le palier principal

Le centre surchauffe

la piéce s'est élargie

Desserrer le centre de la contre-pointe

Vitesse de coupe trop élevée

Réduire la vitesse de coupe

L'outil a une courte durée de vie

Alimentation croisée trop élevée

Alimentation

transversale inférieure (la tolérance de finition ne
doit pas dépasser 0,5 mm)

Refroidissement insuffisant

Plus de liquide de refroidissement

Usure des flancs trop importante

Angle de dégagement trop petit

Augmenter I'angle de dégagement

La pointe de I'outil n'est pas réglée sur le centre haut

Réglage correct de la hauteur de
l'outil

Le tranchant se brise

Angle de coin trop petit

(accumulation de chaleur)

Augmenter I'angle du coin

Fissure de meulage due a un refroidissement incorrect

Refroidir uniformément

Jeu excessif dans le roulement de la broche

Régler le jeu de la broche
palier

Arrangement (vibrations)

Arrangement

Le fil coupé est

faux

L'outil est mal serré

Ajuster au centre

Le fil coupé est

J'ai commencé a broyer de la mauvaise fagon

Meuler correctement I'angle

faux

Mauvaise hauteur

Ajustez la bonne hauteur

Mauvais diamétre

Tournez la piéce a usiner pour
le bon diametre

La broche ne

s'active pas

Interrupteur d'arrét d'urgence activé

Déverrouiiller I'arrét d'urgence

changer

-39-




Machine Translated by Google

SCHEMA DE DECOMPOSITION ET LISTE DES PIECES

Assemblage de la poupée

Parties | Description Spécification Qté Parties Description Spécification Qté
Non. Non.
101 Ecrou de clé M30x 1,5 110 Entretoise
102 Synkhronisation de la broche 111 Couvercle de palier
roue a courroie

103 Vis M6x8 112 Roulement a billes
104 Poulie multi- 113 Broche

coins a broche
105 clé C4x4x18 114 Téte de poupée
106 Aimant 115 Vis M5x10
107 Entretoise
108 Engrenage
109 Clé C4x4x8

-40 -




Machine Translated by Google

SCHEMA DE DECOMPOSITION ET LISTE DES PIECES

Glissiere supérieure, glissiére transversale, ensemble de chariot

231/ (230

235 - Q 232] [aq]

-41 -



Machine Translated by Google

Parties | Description Spécification Qté Parties Description Spécification Qté

Non. Non.
201 Vis M4x6 228 Vis M6x20 2
202 Tasse & huile 229 Vis M6x25 1
203 Disque pivotant 230 Plaque de verrouillage 1
204 Printermps 231 Vis M6x12 6
205 Goujon 232 Plaque coulissante 1
206 Porte-outil 233 Racletts en caoutchous 2
207 Vis & téte cylindrique M4x20 234 Plaque coulissante 1
208 Levier 235 Couverde dessuie lace 2
209 Noix 236 Vis M4x10 12
210 Trois balles 237 Selle 1

Poignée
211 Vis M6x20 238 Radlette en caoutchouc 2
212 Levier 239 Noix d'alimentation 1
213 Gadran 240 Gouverde dessuo-iace 2
214 Cadran 241 Gib 1
Vis mére 215 242 1
216 Noix M4 243 Vis M4x16 2
217 Vis M4x16
218 Reste supérieur
219 Trois balles

Poignée
220 Vis M6x8
221 Gib
222 Support
223 Pladue coulissante transversale
Vis mére 224
Bloc dlangle 225
226 Poignée
227 Diapositive composée

base

_42 -




Machine Translated by Google

Assemblage du tablier

O

301

318

-43 -



Machine Translated by Google

Parties Description Spécification Qté Parties Description Spécification Qté
Non. Non.
301 Volant @ main 315 Came a rainure
levier
302 Vis M6x8 316 Vis M8x20
303 Gib 317 Equipement combing
304 Levier 318 Arbre de transmission
305 Base de la poignée 319 Arbre
306 Demi-noix 320 Tablier
307 Arbre de turbine 321 Roulement a billes
308 Vis M4x16 322 Volant a main
309 Bille d'acier
310 Printemps
311 Noix M4
312 Vis M6x20
313 Cadran
Siége dle cadran fileté 314

-44 -




Machine Translated by Google

Assemblage de piéces de lit et de roue suspendue

- 45 -



Machine Translated by Google

Parties Parties
Description Spécification Qté Description Spécification Qté
Non. Non.
Vis-meére
401 Plgque de positionnement 430
support
402 Synchronisation du pont 431 Eingle
roue a courroie
403 Clé C5x5x10 432 Entretoise
404 Ceinture 433 Tasse & huile
Vis-mere
405 Rondelle 434
support
406 Boulon 435 Vis-mere
407 Vis & téte oylindrique M6 x 20 436 Rondelle
408 Vis M4x10 437 Plaque de positionnement
409 | coinmultiple 438 Goujon
poulie
Ronddle élastique 410 439 Monter
Ronde|le élastique 411 440 Couverture fixe
412 Roulement a billes 6002 441 Arbre
413 Plgque de positionnement 442 Entretoise
414 Arbre 443 Poussoir a bouton
415 Culbuteur 444 clé B4x4x8
416 Plgque de positionnement 445 Vis M6 x 16
417 curseur 446 Engrenage
418 bloc fixe 447 Engrenage 720
419 Vis M6 x 40 448 Manchon de clé
420 Vis M12 x 25 449 Rondelle
421 Joint coulissant 450 Vis M5x10
422 Vis M5 x 16 451 Boulon
423 Etagére 452 Engrenage Z45
424 Chemin du lit 453 Engrenage Z20
425 Vis M3 x 12 454 Engrenage 725
426 Plaque inférieure 455 Boulon d'engrenage
427 Vis M8 x 12 456 Noix M8
428 Vis-mére 457 Man(l:hon d? N
support roue intermédiaire
429 Ecrou de blocage

- 46 -




Machine Translated by Google

Assemblage de la contre-pointe

_47 -



Machine Translated by Google

Parties Parties
Description Spégification Qté Description Spécification Qté
Non. Non.
Couvercle arriere de la
501 . 515 Vis a téte cylindrique M6 x 20
contre-pointe
502 Poignée 516 Vis M6 x 20 2
503 Tasse & huile 517 Vis M6 x 20 1
504 Resslerr:?ge 518 Volant @ main
poignée
505 Support 519 Levier a main
506 Penne 520 Vis-mére
507 Vis a téte cylindrique M4 x 16
508 Contre-pointe
509 Vis M5x5
51 Contre-pointe
0 suspension
bloc
511 Boulon
Clé de|contre-pointe 512
513 Goupille de limite
514 Plaque de base

- 48 -




Assemblée générale

Machine Translated by Google

U BBy e
..\m@. M

-49-



Machine Translated by Google

Parties Parties
Description Spécification Qté Description Spécification Qté
Non. Non.
1 Clé B4x4 x8 2 101 Tapis en caoutchouc 2
2 Engrensge 745 1 102 Plaque de presse 1
a selle
3 Engrenage Z20 1 103 Vis Méx25 1
4 Vis M8x20 1 104 Verrouillage de la selle 1
plaque
5 Engrenage 725 1 105 Vis M6 x 12 11
6 Manche 1 106 Gib 1
7 Boulon dengrenage 2 107 Plaque de presse 1
a selle
8 Noix M8 1 108 Levier de poignée 1
9 Roulement & billes 3 109 Vis 1
10 Ceinture 1 110 Echelle du cadran 1
11 Vis M6 x 20 11 111 Vis mere 1
Trois ball
12 Rondelle 6 112 rots barles 1
poignée
13 Synchronisation du pont 1 113 Support 1
roue & courroie
14 cls C5x5x10 1 114 Selle 1
15 Boulon 1 115 Echelle du cadran 1
16 Rgndelle élastique 1 116 Repos composé 1
17 Vis M4x10 6 117 Printemps 1
18 Rdndelle élastique 1 118 Epinge 1
19 Boulon 1 119 Levier de support d'outil 1
20 coin multiple 1 120 Goujon 1
poulie
21 Bras oscillant 1 121 Vis M4x20 8
22 Ceinture 1 122 Poteau d'outils 1
23 Plaque de montage 1 123 Ecrou de tige d'outil 1
Mesure
24 de la vitesse 1 124 Tasse & huile 6
téte

-50 -




Machine Translated by Google

25 Positionnement 4 125 Glissiere transversale
plaque
26 Positionnement 1 126 Vis M4x6
plague
27 Rondelle 4 127 Disque pivotant
28 Vis M8x20 9 128 Noix d'alimentation
29 Curseur 1 129 Echelle du cadran
Rondglle élastique 30 4 130 Boulon dengrenage
31 Joint coulissant 1 131 Siége
32 Bloc fixe 1 132 Gib
33 Vis M6x40 1 133 Demi-noix
34 Vis M5 x 16 8 134 [ —
35 Noix M6 1 135 Bille d'acier
36 Vis M12x25 1 136 Levier
37 CouvercIeAde mandrin 1 137 Siége
Fenétre
38 c 138 Boulon d'engrenage
39 Vis M4x20 2 139 Equipement combiné
40 Fourche de changement de vitesse 1 140 Roulement a billes
41 Interrupteur de voyage 1 141 Tablier
42 Positionnement 1 142 Arbre
plaque
43 Couvercle de mandrin 1 143 Vis M8x10x 10 1
Clé afecrou 44 M30x 1,5 1 144 Chemin du lit
45 Plaque de support 1 145 Etagere
46 Téte de poupée 1 146 Vis M3x12
Broche Vis mére
47 roue a courroie 1 147 su
pport
synchrone
48 clé C4x4x18 1 148 Noix
49 clé Cax4x8 1 149 Vis M8x12
50 Bloc de test 1 150 Pied en caoutchouc
51 Vis M5x10 18 151 Bac a frites

-51-




Machine Translated by Google

52 Poulie 1 152 Epingle
53 Broche 1 153 Goujon
54 _ 1 154 Vis mére
Entretoise support
55 Entretoise 1 155 Vis mére
56 Engrenage 1 156 Manche
57 Roulement & billes 2 157 Support
58 Engrenage conique 2 158 Plaque de positionnement
59 Cojivercle de palier 2 159 Engrenage
60 Engrenage conique 1 160 Changer
61 Fond de mandrin 1 161 Panneau numérique
Téte de mandrin 62 1 162 Vis M6x16
63 Machoire de serrage 3 163 Entretoise
64 Machoire de serrage 3 164 Rondelle
Montage
65 de linterrupteur 1 165 Bouton marche/arrét
bloc
66 Couvercle du moteur 1 166 Couvercle de palier
67 Plaque anti-éclaboussures 1 167 Panneau de support
68 Plaque anti-¢claboussures 1 168 Arbre
69 Couvercle du moteur 1 169 Noix
70 Plaque anti-éclaboussures 1 170 Manche
71 Réglable 1 171 Monter
poignée de verrouillage
72 Penne 1 172 Poussoir & bouton
73 Coyvercle de verrouillage 1 173 Boulon
74 Vis M5x5 1 174 Engrenage Z20
75 Levier & main 1 175 Rondelle
Transmission
76 Coyvercle de contre-pointe 1 176 N
boite
77 Volant @ main 1 177 Boulon M10 x 80
Volant a main Transmission
78 ) 1 178
levier couvercle de boite

-52-



Machine Translated by Google

79 Contre-pointe 1 179 Boitier de commande
80 Vis mére 1 180 Bouton de vitesse
81 Epingle 1 181 Voyant lumineux
82 Contre-pointe 1 182 Surcharge
plinthe protecteur
84 Blgc suspendu 1 184 Cle C5x5x201
85 Boulon 1 185 Poulie
86 Vis M6x20 2 186 Rondelle élastique
87 Leyier de poignée 1 187 Moteur
88 Trois. ba!les 1
poignée
89 Vis Méx8 1
90 Echelle du cadran 1
91 Vis M4x16 8
92 Vis mere 1
93 Composé 1
repos
94 Vis M4x16 8
95 Noix M4 24
96 Gib 1
97 Plaque de presse 2
08 Tapis en P
caoutchouc
99 Plaque de presse 2
100 Vis M4x10 20

-53 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
WWW.vevor.com/support

DREHBANK BEDIENUNGSANLEITUNG
MODELL:YS-1835A

Wir sind weiterhin bestrebt, Ihnen Werkzeuge zu wettbewerbsfahigen Preisen anzubieten.
,Sparen Sie die Halfte“, ,Halber Preis" oder andere ahnliche Ausdrticke, die wir verwenden,
stellen nur eine Schétzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns im Vergleich
zu den groRen Topmarken erzielen kénnen, und decken nicht notwendigerweise alle von uns
angebotenen Werkzeugkategorien ab. Wir mochten Sie freundlich daran erinnern, bei lhrer Bestellung
bei uns sorgféltig zu priifen, ob Sie im Vergleich zu den groen Topmarken tatséchlich die Halfte sparen.



Machine Translated by Google



Machine Translated by Google

VEVOR'
DREHBANK

TOUGH TOOLS, HALF PRICE

MODELL:YS1835A

VARTABLE SPEED

MINI LATHE

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Sie haben Fragen zu unseren Produkten? Sie benétigen technischen Support? Dann kontaktieren

Sie uns gerne:
g Technischer Support und E-Garantie-Zertifikat

www.vevor.com/support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgfaltig durch,

bevor Sie das Gerat in Betrieb nehmen. VEVOR behdlt sich eine klare Auslegung unserer
Bedienungsanleitung vor. Das Erscheinungsbild des Produkts richtet sich nach

dem Produkt, das Sie erhalten haben. Bitte verzeihen Sie uns, dass wir Sie nicht erneut
informieren, wenn es Technologie- oder Software-Updates fiir unser Produkt gibt.



Machine Translated by Google

ANGELEGENHEITEN, DIE AUFMERKSAMKEIT ERFORDERN

Die in diesem Handbuch enthaltenen Informationen dienen als Leitfaden fiir den Betrieb dieser
Maschinen und stellen keinen Bestandteil eines Vertrags dar. Die darin enthaltenen
Daten wurden vom Maschinenhersteller ibernommen.

Hersteller und aus anderen Quellen. Wir sind bestrebt, die

Wir sind stets bemdiht, die Richtigkeit dieser Informationen zu tberprifen und versuchen,

jeden Artikel und jede Angabe zu verifizieren. Wir kdnnen jedoch nicht die volle Richtigkeit

der Informationen garantieren, was bedeutet, dass die gelieferte Ausriistung im Detail von der
Beschreibung in der Anleitung abweichen kann. Dartiber hinaus kann die Entwicklung

der Maschine bedeuten, dass die gelieferte Ausriistung im Detail von den hierin beschriebenen
Beschreibungen abweichen kann. Es liegt daher in der Verantwortung des Benutzers, sich selbst
davon zu Uberzeugen, dass die beschriebene Ausriistung oder das beschriebene Verfahren

fur den beabsichtigten Zweck geeignet ist.

QUALITATSSICHERUNG

Wir unternehmen alle Anstrengungen, um die Qualitat unserer Produkte sicherzustellen, und
versprechen den Verbrauchern, dass wir auf unsere Produkte eine einjahrige Garantie
gewahren, mit Ausnahme von Maschinenschaden, die durch unsachgemaRe

Bedienung durch den Kunden verursacht wurden, und daraus resultierenden Unféallen

sowie anormalem Verschleil? und Schaden, die durch mangelnde Wartung verursacht wurden.
Um lhrer Garantieverpflichtung nachzukommen, senden Sie das Produkt oder Teil mit
Qualitatsproblemen bitte frankiert zur Uberpriifung an uns zuriick.

Zuruckgesandte Waren missen von einem Hinweis auf das Kaufdatum und einer

schriftlichen Erklarung zur Qualitat des Produkts begleitet sein. Nach unserer Priifung und
Bestatigung werden wir Ihre Produkte reparieren oder ersetzen oder den Kaufpreis
zurlickerstatten. Wenn wir die Reparatur oder den Ersatz nicht rechtzeitig durchfiihren,

tragen wir die Kosten, die durch die Reparatur oder den Ersatz der Produkte entstehen. Wenn
der Schaden nicht auf die Qualitat des Produkts, sondern auf unsachgemafe Bedienung durch

den Benutzer oder aus anderen Griinden zurtickzufuhren ist, tragt der Kunde die Kosten.



Machine Translated by Google

Unser Unternehmen behélt sich das Recht vor, Anderungen an dieser Spezifikation vorzunehmen und
Produktspezifikationen. Wir werden kontinuierlich daran arbeiten, die
Qualitat unserer Produkte.

Alle Rechte vorbehalten. Reproduktion oder Vervielféaltigung ist nicht gestattet ohne
Erlaubnis.

Symbol Symbol
Beschreibung

Warnung - Um das Verletzungsrisiko zu verringern, muss der Benutzer die Anweisungen lesen

Lesen Sie das Handbuch sorgféltig durch

Dieses Symbol vor einem Sicherheitshinweis weist auf eine Art

VorsichtsmaRnahme, Warnung oder Gefahr. Das Ignorieren dieser Warnung kann zu

ein Unfall. Um das Risiko von Verletzungen, Feuer oder Stromschlag zu verringern,

Befolgen Sie immer die unten aufgefiihrte Empfehlung.

Gefahr!
Gefahr von Personen- oder Umweltschaden! Gefahr von

Stromschlag! Verletzungsgefahr durch Stromschlag!

Wechselstrom

Vorsicht vor Klemmen

Warnung: Tragen Sie bei der Verwendung dieses Produkts unbedingt einen Gehérschutz.

Warnung: Tragen Sie bei der Verwendung dieses Produkts unbedingt einen Augenschutz.




Machine Translated by Google

Stecken Sie lhre Hande nicht in die Schutzvorrichtung, wenn die Maschine in Betrieb ist.

Kein Zutritt zu automatischen Maschinen im Betrieb Nur autorisiertes Personal

Kein Ol wéahrend des Betriebs nachfilllen

Waéhrend der Reparatur nicht drehen

Kein Ermidungsbetrieb

Der Betrieb ist keine Telefonanrufe

@@ @ @@

Entsorgungshinweise: Dieses

Produkt unterliegt den Bestimmungen der europdischen Richtlinie 2012/19/EU. Das
Symbol einer durchgestrichenen Milltonne weist darauf hin, dass das Produkt in der
Europaischen Union einer getrennten Millentsorgung unterliegt. Dies gilt fir das Produkt
und alle mit diesem Symbol gekennzeichneten Zubehorteile. So

gekennzeichnete Produkte dirfen nicht im normalen Hausmull entsorgt werden, sondern
mussen an einer Sammelstelle fir das Recycling von elektrischen und elektronischen

Geréaten abgegeben werden.

Geréte

& WARNUNG: Lesen Sie alle Sicherheitswarnungen, Anweisungen,

Abbildungen und Spezifikationen, die mit dieser Maschine geliefert werden. Die

Nichtbeachtung aller unten aufgefiihrten Anweisungen kann zu Stromschlag, Brand

und/oder schweren Verletzungen fihren.

Bewahren Sie alle Sicherheitshinweise und Anweisungen fur die Zukunft auf.




Machine Translated by Google

Die Werkzeugmaschine sollte von erfahrenem Personal bedient werden. Wenn Sie nicht

mit dem Betrieb der Drehmaschine vertraut sind, verwenden Sie die Maschine nicht

Werkzeug nach Belieben. Lesen Sie vor der Inbetriebnahme die Anweisungen.

1.

Vor dem Starten der Werkzeugmaschine sollte sich die Sicherheitsabdeckung im

in die richtige Position.

2. Bevor Sie die Maschine starten, Uberprufen Sie bitte, ob die Werkzeugauflage

Schraubenschliissel und Bohrfutterschliissel werden entfernt.

3. Verhindern Sie, dass die Maschine unbeabsichtigt anlauft. Schalten Sie den Motor aus

Schalten Sie die Stromversorgung ein, bevor Sie das Werkstiick oder Werkzeug einspannen.

4. Schneiden Sie nicht mit Gewalt. Schneiden Sie gemaR der eingestellten Schnittgeschwindigkeit,

Tiefe und Vorschubgeschwindigkeit.

5. Verwenden Sie die richtigen Werkzeuge. Verwenden Sie fur die Bearbeitung das richtige Werkzeug oder Werksttick.

o

Halten Sie das Werkzeug scharf und sauber, um einen normalen und sicheren Betrieb zu gewabhrleisten.

. Zubehor regelméaRig schmieren und austauschen.

7. Bevor Sie die Maschine einstellen oder reparieren, trennen Sie unbedingt die

© ©

10

11.

12.

13.

14.

15.

16.

17.
18.

Stromversorgung.

. Bitte Uberprifen Sie die Sicherheitsleistung der Maschine, bevor Sie sie starten.

. Uberprifen Sie die Funktionsfahigkeit aller beweglichen Teile. Alle Teile miissen installiert sein

Beschadigte Teile mussen umgehend repariert werden.

. Wenn die Maschine lauft, darf der Bediener den Arbeitsplatz nicht verlassen.

Halten Sie den Arbeitsplatz sauber, schmutzige Arbeitsumgebung ist leicht zu
zu Unféllen fihren.

Verwenden Sie die Maschine nicht in geféahrlichen Umgebungen.

Arbeiten Sie nicht in feuchten Raumen. Stellen Sie sicher, dass elektrische Komponenten
vor Feuchtigkeit geschitzt. Fur gute Beleuchtung sorgen.

Kindern ist der Zutritt zur Arbeitsstétte verboten, und nicht in Betrieb befindliche
Das Personal sollte einen Sicherheitsabstand vom Arbeitsbereich einhalten.

Um Kinder vom Arbeitsbereich fernzuhalten. Die Tir sollte verschlossen sein
beim Verlassen der Werkstatt.

Kleiden Sie sich angemessen. Tragen Sie keine weite Kleidung, Handschuhe, Krawatten, Ringe,
Armbander, Schmuck etc. Tragen Sie zur Sicherheit rutschfeste Schuhe. Wenn Sie lange Haare haben,
tragen Sie bitte einen Arbeitshelm.

Tragen Sie wahrend des Betriebs eine Schutzbrille.

Achten Sie auf Ihren Stand und halten Sie stets das Gleichgewicht.

Halten Sie lhre Hande von beweglichen Teilen der Maschine fern.



Machine Translated by Google

19. Fuhren Sie keine Einstellvorgange bei laufender Maschine durch.

20. Lesen und verstehen Sie alle an der Maschine angebrachten Warnhinweise.

21. Dieses Handbuch dient ausschlie3lich dazu, den Kunden mit den
Bedienung der Maschine und ist kein Schulungshandbuch.

22. Bitte beachten Sie diese Warnungen, da es sonst zu schweren Verletzungen kommen kann.
23. Die Maschine erzeugt beim Schleifen, Sagen, Schleifen und Bohren schadliche Chemikalien.

Um die
Schaden durch diese Chemikalien, arbeiten Sie bitte in einem gut bellfteten Raum und

Schutzvorrichtungen tragen. Zum Beispiel Partikelfiltermasken.



Machine Translated by Google

TECHNISCHE PARAMETER

Typnummer YS-1835A
Kapazitaten
Schaukel iiber dem Bett 180 mm
Schwung Uber Querseite 110 mm
Hohe der Spindelmitte 90 mm
Entfernung zwischen Mittelpunkten 350 mm
Breite des Bettes 90 mm
Spindelstock
Loch durch Spindel 20 mm
Verjiingung in der Spindelnase MT3
Durchmesser Spannfutter 100 mm
4-Variable

Anzahl der Spindeldrehzahlen

Spindeldrehzahlbereich 0-360,720,1100,2200 U/min

Zufiihren und Einfadeln

Anzahl metrischer Gewinde 9
Auswahl an metrischen Gewinden 0,5 bis 2,5 mm
Anzahl der Imperial-Threads 18
12~52 Zéhne

Sortiment an Imperial-Faden

Bereich des Langsvorschubs

P10,1~0,20 mm/U
0,02 ~ 0,20 mm/U

Bereich des Quervorschubs

Leitspindel y16-1,5 mm
Verbindung und Wagen
Werkzeughaltertyp 4-Wege
Maximaler Verfahrweg des Kreuzschlittens 50 mm
Maximaler Querschlittenweg 60 mm
Maximaler Schiittenweg Reitstock 295mm
Reitstockspindelweg 50 mm
MT2

Kegel in der Reitstockspindel

Verschiedenes

110 V~60 Hz/220-240 V~50 Hz, 1 Ph
Hauptmotor
/500 W,

Lange, Breite und Hohe 760 x 330 x 330 (mm)

Produktgewicht Nettogewicht: 49,1 kg; Bruttogewicht: 57,7 kg

820*380*462 mm

PaketgrofRe

Die in dieser Spezifikation enthaltenen allgemeinen Angaben sind unverbindlich.

-7-



Machine Translated by Google

Standardzubehor

1. Olwanne 1

2. Hintere Chipplatte 1

3. Dreibackenfutter 1

4. Spezifikation 1

5. Werkzeugkasten 1

Zubehor im Werkzeugkasten (Abb. 1) Abb.1
3 Handradhebel

1 Totpunkt MT2

1 Totpunkt MT3

1 Olpistole

1 Bohrfutterschlissel fur das 3-Backenbohrfutter
3 AuRenbacken fur das 3-Backenfutter

5 Sechskantschlissel-Satze 2,5/3/4/5/6 mm

3 Doppelmaulschliissel (8/10,12/14,13/16)

8 Wechselrader (30T, 35T, 40T, 40T, 45T, 50T, 60T, 60T)
1 Kreuzschlitzschraubendreher

1 Schlitzschraubendreher
SonderzubehdryZubehor, das zuséatzliche

Zahlung)

rest Folgen
Vierbackenfutter und Riicken

ausruhen

Platte (Anschlussplatte)

Live Bohrfutter und Pleuel

Center

Stetig



Machine Translated by Google

AUSPACKEN UND REINIGEN

1. Entfernen Sie die Holzkiste rund um die Drehbank

2. Uberprufen Sie alle Zubehorteile der Werkzeugmaschine gemaf den
Packliste.

3. Schrauben Sie die Drehbank vom Boden der Versandkisten ab.

4. Wabhlen Sie einen trockenen, gut beleuchteten Standort fur die Drehbank.

geniigend Platz, um Wartungsarbeiten an der Drehmaschine von allen vier Seiten durchfiihren zu kénnen.

5. Mit geeignetem Hebezeug die Drehmaschine langsam vom Versandboden heben

Kistenboden. Nicht an der Spindel anheben. Stellen Sie sicher, dass die Drehbank ausbalanciert ist

bevor Sie auf eine stabile Bank oder einen Stéander wechseln.

6. Um ein Verdrehen des Bettes zu vermeiden, muss die Drehbank absolut eben stehen

und waagerecht. Schrauben Sie die Drehbank an den Sténder (falls verwendet). 1f mit einer Werkbank,

Durchgangsbolzen fiir beste Leistung.

7. Reinigen Sie alle rostgeschiitzten Oberflachen mit einem milden handelsiblichen Lésungsmittel.

Kerosin oder Dieselkraftstoff. Verwenden Sie keine Farbverdiinner, Benzin oder Lack

Verdunner. Diese beschadigen lackierte Oberflachen. Decken Sie alle gereinigten

Oberflachen mit einem diinnen Film aus 20W Maschinendl.

8. Entfernen Sie die Endgetriebeabdeckung. Reinigen Sie alle Komponenten des Endgetriebes
Baugruppe und bestreichen Sie alle Zahnrader mit schwerem, nicht schleuderndem Fett.

FUNDAMENTZEICHNUNG
= 680 _
R e o,
f 6xM5
2 3 - - ==
ke LI Bf= L ] || Il | j =R R
1 -
Abb. 2




Machine Translated by Google

Allgemeine Beschreibung

Drehbankbett (Abb. 3)

Das Drehmaschinenbett ist aus hochwertigem Eisen gefertigt. Durch die Kombination hoher
Wangen mit starken Querrippen entsteht ein Bett mit geringer Vibration und

Steifigkeit. Es integriert den Spindelstock und die Antriebseinheit zur Befestigung des
Schlittens und der Leitspindel. Das prazisionsgeschliffene, durch Warmehéartung und

Schleifen verstérkte V-formige Seitenteil ist die genaue Fihrung fir den Schlitten und
den Reitstock. Der Hauptmotor ist an der Riickseite der linken Seite des Betts montiert.

Abb. 3

Spindelstock (Abb. 4)

Der Spindelstock ist aus hochwertigem, vibrationsarmem Gusseisen gegossen. Er ist mit
vier Schrauben am Bett festgeschraubt. Der Spindelstock beherbergt die Hauptspindel mit
zwei Prazisions-Kegelrollenlagern und die Antriebseinheit.

Die Hauptspindel Ubertragt das Drehmoment beim Drehvorgang und dient gleichzeitig der
Aufnahme von Werkstlicken und Spannmitteln (z. B. 3-Backenfutter).

-10 -



Machine Translated by Google

Schlitten (Abb. 5)

Der Schlitten ist aus hochwertigem Gusseisen gefertigt. Die Gleitteile sind glatt geschliffen. Sie

passen ohne Spiel in das V auf dem Bett. Die unteren Gleitteile lassen sich leicht und einfach einstellen.
Der Querschlitten ist auf dem Schlitten montiert und bewegt sich auf einer Schwalbenschwanzfuhrung. Das
Spiel im Querschlitten kann mit den Keilen eingestellt werden.

Bewegen Sie den Querschlitten mit dem bequem positionierten Handrad. Am Handrad befindet sich ein
Skalenring.

Auf dem oberen Schlitten ist ein Vierwege-Werkzeughalter angebracht, mit dem sich vier Werkzeuge
festklemmen lassen. Losen Sie den mittleren Klemmgriff, um eines der vier Werkzeuge in die richtige
Position zu drehen.

Abb.5

-11 -



Machine Translated by Google

Schirze (Abb. 6)

Die Schiirze ist auf dem Bett montiert. Sie beherbergt die Halbmutter mit einem Einrasthebel
zur Aktivierung des automatischen Vorschubs. Die Keile der Halbmutter kbnnen von auf3en
eingestellt werden.

Eine auf dem Bett montierte Zahnstange und ein durch ein Handrad am Schlitten betatigtes
Ritzel ermdglichen eine schnelle Bewegung der Schiirze.

Abb. 6

Leitspindel (Abb. 7)

Die Leitspindel (A, Abb. 7) ist an der Vorderseite des Maschinenbetts montiert. Sie ist fir den
automatischen Vorschub links mit dem Getriebe verbunden und wird an beiden Enden
durch Lager gestutzt.

-12 -



Machine Translated by Google

Reitstock (Abb. 8)

Der Reitstock gleitet auf einer V-Schiene und kann an jeder beliebigen Stelle festgeklemmt
werden. Der Reitstock verfligt tber eine Hochleistungsspindel mit Morsekegel Nr. 2 und einer
Skala. Die Spindel kann mit einem Klemmhebel an jeder beliebigen Stelle festgeklemmt
werden. Die Spindel wird mit einem Handrad am Ende des Reitstocks bewegt.

Abb.8

Beachten:

Um ein Herunterfallen des Reitstocks vom Maschinenbett zu verhindern, montieren Sie die
Sicherungsschraube (C, Abb. 8) am Ende der Drehmaschine.

Betriebsausstattung

1.Not-Aus-Taste: ON/OFF-Schalter (D, Abb. 9)
Die Maschine wird mit der EIN/AUS-Taste ein- und ausgeschaltet. Durch Driicken werden alle
Maschinenfunktionen gestoppt. Zum Neustarten die Abdeckung anheben und die EIN-Taste driicken.

2. Umschalter (E, Abb. 9)

Nach dem Einschalten der Maschine den Schalter auf Position ,F* stellen, um die Spindel
gegen den Uhrzeigersinn (vorwarts) zu drehen. Den Schalter auf Position ,R* stellen

-13 -



Machine Translated by Google

Position fiir Spindeldrehung im Uhrzeigersinn (Rickwarts). Die Position ,,0“ bedeutet AUS und
die Spindel bleibt im Leerlauf.

3. Schalter zur variablen Geschwindigkeitsregelung (F, Abb. 9)
Drehen Sie den Schalter im Uhrzeigersinn, um die Spindeldrehzahl zu erhéhen. Drehen Sie den Schalter
gegen den Uhrzeigersinn, um die Spindeldrehzahl zu verringern. Die mogliche Drehzahl

Reichweite ist abhangig von der Position des Antriebsriemens.

Abb. 9

4ySchlittensperre

Drehen Sie die Innensechskantschraube (A, Abb. 10) im Uhrzeigersinn und ziehen Sie sie zum Kontern fest.
Zum Entriegeln gegen den Uhrzeigersinn drehen und lésen.

Achtung: Die Schlittenverriegelungsschraube muss vor dem Einrasten geldst werden

Es kann zu automatischen Vorschiiben oder Schaden an der Drehmaschine kommen.

-14 -



Machine Translated by Google

5yLangsverstellungs-Handrad (B, Abb. 11)

Drehen Sie das Handrad im Uhrzeigersinn, um die Schirzenbaugruppe in Richtung Heck zu bewegen
Lager (rechts). Drehen Sie das Handrad gegen den Uhrzeigersinn, um die Schiirze zu bewegen
Baugruppe in Richtung Spindelstock (links).

6yQuerverstellhebel (C, Abb. 11)
Durch Drehen im Uhrzeigersinn wird der Querschlitten zur Riickseite der Maschine bewegt.

7yHalbmutter-Einrickhebel (D, Abb. 11)

Zum Einkuppeln den Hebel nach unten bewegen. Zum Auskuppeln den Hebel nach oben bewegen.

8yVerschiebungshebel fir zusammengesetzte Auflage (E, Abb. 11)

Zum Verschieben oder Positionieren im oder gegen den Uhrzeigersinn drehen.

9yWerkzeughalter-Klemmhebel (F, Abb. 11)

Zum Losen gegen den Uhrzeigersinn drehen und zum Festziehen im Uhrzeigersinn.
Werkzeughalter, wenn der Hebel entriegelt ist.

Abb.11

-15 -



Machine Translated by Google

10yReitstock-Pinolenklemmhebel (H, Abb. 12)

Drehen Sie den Hebel im Uhrzeigersinn, um die Spindel zu verriegeln, und gegen den

Uhrzeigersinn, um sie zu entriegeln.

11yReitstock Pinolenverstellung Handrad (I, Abb. 12)

Drehen Sie im Uhrzeigersinn, um die Feder vorzuschieben. Drehen Sie gegen den Uhrzeigersinn, um

die Feder zurlckziehen.

12yReitstockversatzeinstellung (J, Abb. 12)

Zwei Stellschrauben an der Schaftbasis dienen zum Versetzen der
Reitstock zum Schneiden von Kegeln. Losen Sie die Feststellschraube am Ende des Reitstocks. Lésen
eine Seite Stellschraube, wahrend Sie die andere festziehen, bis der Versatz

wird auf der Skala angezeigt. Feststellschraube festziehen.

Abb. 12

-16 -



Machine Translated by Google

BETRIEB

Austausch des Spannfutters
Die Kopfspindelhalterung ist zylindrisch. Lose drei Satz
Schrauben und Muttern (A, Abb. 13 nur zwei dargestellt) am Drehfutter

Flansch, um das Spannfutter zu entfernen. Neues Spannfutter positionieren und mit
die gleichen Stellschrauben und Muttern.

Abb. 13
WERKZEUGEINRICHTUNG
Spannen Sie den DrehmeiRel in den Werkzeughalter ein.
Das Werkzeug muss fest eingespannt sein. Beim Drehen neigt das Werkzeug dazu,
sich unter der bei der Spanbildung entstehenden Schnittkraft zu verbiegen.
Um optimale Ergebnisse zu erzielen, sollte der Werkzeugliberhang auf mindestens 3/8 Zoll oder weniger
beschréankt werden.
Der Schnittwinkel ist richtig, wenn die Schneide in einer Linie mit der
Mittelachse des Werkstiicks. Die richtige Hohe des Werkzeugs kann
Dies wird durch den Vergleich der Werkzeugspitze mit der Spitze des Mittelpunktes erreicht.
im Reitstock montiert. Verwenden Sie ggf. Distanzscheiben aus Stahl

unter dem Werkzeug, um die erforderliche Hohe zu erreichen. (Abb. 14)

-17 -



Machine Translated by Google

Geschwindigkeit &ndern

Die beiden Befestigungsschrauben (B, Abb.15) I6sen und die Schutzkappe entfernen.

Abdeckung.

Stellen Sie den Keilriemen (C, Abb. 16) auf die entsprechende Position ein.

Spannrolle festziehen und Mutter wieder festziehen.

% % [ |B-C E-H | 2200

D c
E ” B-C F"G 720
2 Il |/A-D E-H | 1100
(n (I () () IV A-D F-G | 360

Abb. 15

-18 -

Abb. 16



Machine Translated by Google

Manuelles Drehen .

Schiirzenbewegung, Querbewegung und Handrad des oberen Schlittens kénnen fiir

L&angs- oder Querzufuhr bedient werden. (Abb. 17)

Abb. 17

Langsdrehen mit automatischem Vorschub Verwenden
Sie die Tabelle (A, Abb. 18) an der Drehmaschine, um die Vorschubgeschwindigkeit oder die
Gewindesteigung auszuwahlen. Passen Sie das Wechselrad an, wenn der erforderliche

Vorschub oder die Gewindesteigung mit dem installierten Zahnradsatz nicht erreicht werden kann.

Abb. 18

-19 -



Machine Translated by Google

Austausch der Wechselrader

1. Trennen Sie die Maschine von der Stromquelle.

2. Die beiden Befestigungsschrauben I6sen und die Schutzabdeckung abnehmen.

3. Die Mutter (A, Abb.19) abschrauben, um die Wechselréader vom
die Vorderseite.

4. Die Zahnradpaare (B, Abb. 19) entsprechend den Gewinde- und Vorschubanweisungen montieren.
Diagramm (Abb. 20) und schrauben Sie die Mutter wieder fest.

5. Montieren Sie die Schutzabdeckung des Spindelstocks und schlieen Sie die

Maschine an die Stromversorgung anschlie3en.

-20 -



Machine Translated by Google

Teilungsplatte (Abb. 20)

EINFADEL- UND ZUFUHRDIAGRAMM

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
= Spindle
o) A r/_ 0.5 30 60 40 60
5l \n
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21 -




Machine Translated by Google

-22.-

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
1=1/16
35 2 4
5 1 itf 14 | 40 | 65 32 0 | 65 0
]
x 16 | 40 | 65 40 | 36 | 20 | 65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1, 28 [1.3.5.7
6 T, |
7@ﬁ: 14 1.5 [ 32| 1-8
12
S| L3%0T [16 | 1-8 | 36 [135.7
&l 18 | 1.5 |38 | 15
o 19 1 40 1-8
B
- 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Abb. 20




Machine Translated by Google

Zylindrisches Drehen (Abb. 21)

Beim Langsdrehen wird das Werkzeug parallel zur Drehachse des
Werkstlicks vorgeschoben. Der Vorschub kann entweder manuell durch
Drehen des Handrads am Drehschlitten oder am Oberschlitten oder durch
Aktivieren des automatischen Vorschubs erfolgen. Der Quervorschub fir

die Schnitttiefe wird Gber den Querschlitten erreicht.

Enddrehen (Abb. 22)

Beim Plandrehen wird das Werkzeug senkrecht zur Drehachse des
Werkstlicks vorgeschoben. Der Vorschub erfolgt manuell mit dem
Handrad des Querschlittens. Der Quervorschub fiir die Schnitttiefe erfolgt
mit dem Oberschlitten oder dem Drehschlitten.

Feed

i
=]

Crossfeed

Fig. 22



Machine Translated by Google

Drehen: Schlanke Welle (Abb. 23)

Zum Drehen zwischen Spitzen muss das Spannfutter von der Spindel entfernt werden. Setzen Sie
die MK 3-Spitze in die Spindelnase und die MK 2-Spitze in den Reitstock ein. Spannen Sie das mit
dem Mitnehmer ausgestattete Werkstiick zwischen die Spitzen. Der Mitnehmer wird Uber eine
Mitnehmer- oder Planscheibe angetrieben.

Hinweis: Tragen Sie stets eine kleine Menge Fett auf die Reitstockspitze auf, um eine
Uberhitzung der Spitzen zu verhindern.

‘f-!w’—" Feed
4 |

Dept f of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Kegeldrehen mit Reitstockversatz Passen Sie die
Abweichung zwischen der Reitstockpinolenmitte und der Spindelmitte an, um das Kegeldrehen
abzuschlief3en. Der Winkel hangt von der Lange des Werkstiicks ab.

Um den Reitstock zu versetzen, lI6sen Sie die Feststellschraube (A, Abb. 24).

Die Stellschraube (B, Abb. 24) am rechten Ende des Reitstocks I6sen. Die vordere Stellschraube (C,
Abb. 24) I6sen und durch Anziehen der hinteren Stellschraube (D, Abb. 24) den gleichen

Betrag verringern, bis die gewtiinschte Verjiingung erreicht ist. Die gewiinschte Quereinstellung

kann auf der Skala (E, Abb. 24) abgelesen werden. Zuerst die Stellschraube (B, Abb. 24) und dann
die beiden (vorderen und hinteren) Stellschrauben wieder festziehen, um den Reitstock in seiner
Position zu fixieren. Die Feststellschraube (A, Abb. 24) des Reitstocks wieder festziehen. Das
Werkstlick muss zwischen zwei Spitzen gehalten und von einer Planscheibe und einem

Mitnehmer angetrieben werden.

-24 -



Machine Translated by Google

Nach dem Kegeldrehen sollte der Reitstock entsprechend der Nullposition auf der Skala des
Reitstocks in seine Ausgangsposition zuriickgebracht werden. (E, Abb. 24)

Abb.24

Gewindeschneiden

Stellen Sie die Maschine auf die gewiinschte Gewindesteigung ein (gemaR Gewindeschneidetabelle,
Abb. 20). Starten Sie die Maschine und rasten Sie die Halbmutter ein. Wenn das Werkzeug das
Werkstiick erreicht, schneidet es den ersten Gewindedurchgang. Wenn das Werkzeug

das Ende des Schnitts erreicht, stoppen Sie die Maschine, indem Sie den Motor ausschalten und
ziehen Sie das Werkzeug gleichzeitig aus dem Werkstiick heraus, sodass es das Gewinde freigibt.
Lésen Sie den Halbmutterhebel nicht. Kehren Sie die Motorrichtung um, damit das
Schneidwerkzeug zum Ausgangspunkt zuriickkehren kann. Wiederholen Sie diese Schritte, bis

Sie das gewuinschte Ergebnis erzielt haben.

ANMERKUNGEN

Beispiel: AuBengewinde

y Der Werkstickdurchmesser muss auf den Durchmesser gedreht sein
des gewtiinschten Threads.

y Das Werkstiick benétigt eine Fase am Gewindeanfang
Und

-25-



Machine Translated by Google

ein Freistich am Gewindeauslauf.

y Die Geschwindigkeit muss so niedrig wie moglich sein. Die Wechselrader
muss entsprechend der erforderlichen Steigung eingebaut worden sein. y

Das Gewindeschneidwerkzeug muss genau die Form des Musters haben
wie das Gewinde, miissen absolut rechtwinklig sein und
gespannt, dass es genau mit dem Dreheingriff Gbereinstimmt. y Das

Gewinde wird in mehreren Schnittschritten hergestellt, so dass die
Das Schneidwerkzeug muss vollstédndig aus dem Gewinde herausgedreht werden (mit
y Das Werkzeug wird zuriickgezogen, wahrend die

Leitspindelmutter im Eingriff mit dem
durch Invertieren des Umschalters.

y Maschine anhalten und Gewindeschneidwerkzeug in Tiefschnittstellung bringen
Tiefen mit dem Querschlitten. Vor jedem Durchgang platzieren Sie die
Oberer Schieber ca. 0,2 bis 0,3mm nach links und rechts
abwechselnd, um den Faden freizuschneiden. Auf diese Weise wird der Faden
Schneidwerkzeuge schneiden bei jedem Durchgang nur eine Gewindeflanke.
den Faden freischneiden, bis Sie fast die volle

Tiefe des Gewindes.

I:x:__ji[ - {—z

Feed

Fig. 25

-26 -



Machine Translated by Google

Drehmaschinenzubehor

Dreibacken-Universal-Drehfutter

Mit diesem Universalfutter kdnnen runde, dreieckige, viereckige,

sechseckige, achteckige und zwolfeckige Werkstlicke eingespannt werden. (Abb. 26)

Hinweis: Neue Drehmaschinen haben sehr eng sitzende Backen. Dies ist
notwendig, um genaues Spannen und lange Lebensdauer zu gewahrleisten
— durch wiederholtes Offnen und SchlieRen passen sich die Backen

automatisch an und ihre Funktion wird zunehmend reibungsloser.

Notiz:

Beim originalen 3-Backenfutter, das auf der Drehmaschine montiert war, wurde das
Futter im Werk auf optimale Weise montiert, um die Haltegenauigkeit mit zwei ,,0"

-Markierungen (A, Abb. 26) auf dem Futter und dem Futterflansch zu gewahrleisten.

Fig.26

Es gibt zwei Arten von Backen: Innen- und Auf3enbacken. Bitte beachten Sie, dass
die Anzahl der Backen mit der Anzahl in der Nut des Spannfutters

Ubereinstimmt. Mischen Sie sie nicht miteinander. Wenn Sie sie montieren,
montieren Sie sie bitte in aufsteigender Reihenfolge 0, 1. ,» 3wenn Sie

Wenn Sie sie herausnehmen, achten Sie darauf,

-27 -



Machine Translated by Google

Nehmen Sie sie in absteigender Reihenfolge 3,1,0 nacheinander heraus. Nachdem Sie diesen
Vorgang abgeschlossen haben, drehen Sie die Backen auf den kleinsten Durchmesser

und prifen Sie, ob alle drei Backen gut sitzen.

Unabhéngiges Vierbacken-Drehfutter Dieses

spezielle Spannfutter hat vier unabhangig voneinander einstellbare Spannbacken.
Diese ermdglichen das Halten asymmetrischer Teile und das genaue Ausrichten
zylindrischer Teile. (Abb.27)

Fig. 27
Bohrfutter (optional)
Verwenden Sie das Bohrfutter, um Zentrierbohrer und Spiralbohrer im Reitstock
zu halten - (B) (Abb. 28)

Morsekegeldorn (optional)
Zur Befestigung des Bohrfutters im Reitstock ist eine Aufnahmebohrung erforderlich.
Sie hat einen Morsekegel Nr. 1. (C) Abb. 28

Fig. 28

-28 -



Machine Translated by Google

Live Center (optional)
Die mitlaufende Spitze ist in Kugellagern montiert. lhre Verwendung wird dringend
empfohlen, wenn die Drehzahl tiber 6 U/min liegt. (Abb. 29)

Abb.29

Linette Die

Lunette dient zur Auflage von Wellen am freien Reitstockende.

Bei vielen Operationen kann der Reitstock nicht verwendet werden, da er das
Drehwerkzeug oder Bohrwerkzeug behindert und daher von der Maschine entfernt
werden muss.

Die Lunette, die als Endstutze fungiert, sorgt fur ratterfreien Betrieb. Die Lunette ist auf
den Bettbahnen montiert und von unten mit einer Verriegelungsplatte gesichert. Das Fett
muss an den Kontaktstellen kontinuierlich geschmiert werden, um vorzeitigen

Verschlei® zu verhindern. (Abb. 30)

-29 -



Machine Translated by Google

Einstellen der Linette

1. Drei Sechskantmuttern lsen. (A, Abb. 31)

2. Réandelschraube (B, Abb.36) I6sen und Schieber 6ffnen

Fingern. (C, Abb.31) bis die Llnette mit den Fingern bewegt werden kann

um das Werkstuck. Sichern Sie die Lunette in ihrer Position.

3. Randelschrauben so festziehen, dass die Finger fest, aber nicht zu fest anliegen
das Werkstuck. Drei Muttern festziehen (A, Abb.31). Die Gleitlager

Punkte mit Maschinendl.

4. Wenn nach langerem Betrieb die Backen Abnutzungserscheinungen zeigen,

Die Finger kdnnen gefeilt oder nachgefrast werden.

Folgen Sie Rest

Die folgende Stutze ist auf dem Sattel montiert und folgt der

Bewegung des DrehmeilRels. Es sind nur zwei Stitzblécke erforderlich.
Den Platz des dritten Auflageblocks nimmt der Drehmeif3el ein.

Die folgende Liinette wird fiir Dreharbeiten an langen, schlanken
Werkstiicke. Es verhindert das Durchbiegen des Werkstlicks unter Druck
vom Drehmeil3el. ( Abb.31)

Setzen Sie die Stiitzblocke fest, aber nicht zu fest auf das Werkstlick.

Schmieren Sie die Stiitzblécke wahrend des Betriebs, um vorzeitiges

tragen.

Figga[



Machine Translated by Google

ANPASSUNGEN

Nach einer gewissen Zeit kommt es zu Verschlei3 einiger beweglicher Teile

muss moglicherweise angepasst werden.

Hauptspindellager
Die Lager der Hauptspindel werden im Werk eingestellt. Wenn das Axialspiel
nach langerem Gebrauch sichtbar wird, kdbnnen die Lager

angepasst.

Befestigen Sie die Schlitzmutter (A, Abb.32) auf der Riickseite der Spindel.
Die Spindel sollte sich noch frei drehen.

Achtung: Zu starkes Anziehen oder Vorspannen fiihrt zu Lagerschaden.

Abb.32

-31-



Machine Translated by Google

Einstellung des Querschlittens Der

Querschlitten ist mit einer Fuhrungsleiste (C, Abb. 33) ausgestattet und kann mit

Schrauben (D, Abb. 33) eingestellt werden, die mit Kontermuttern versehen sind. (E, Abb. 33)
Die Kontermuttern I6sen und die Stellschrauben festziehen, bis sich der Schlitten frei und

ohne Spiel bewegt. Die Kontermuttern festziehen, um die Einstellung beizubehalten.

Fig.33

Einstellung des Oberschlittens

Der Oberschlitten ist mit einer Fiihrungsleiste (F, Abb. 34) ausgestattet und kann

mit Schrauben (G, Abb. 34) eingestellt werden, die mit Kontermuttern versehen sind. (H, Abb. 34)
Die Kontermuttern I6sen und die Stellschrauben festziehen, bis sich der Schlitten frei und

ohne Spiel bewegt. Die Kontermuttern festziehen, um die Einstellung beizubehalten.

Fig.34

-32 -



Machine Translated by Google

Einstellung der Halbmutterfihrung

Der Eingriff der Halbomuttern kann mit Schrauben eingestellt werden (I, Abb. 35).
Die Schrauben auf der rechten Seite der Schiirze I16sen und die Kontrollschrauben

so einstellen, dass sich beide Halbmuttern ohne Spiel frei bewegen. Die Mutter

festziehen.

Abb.35

-33-



Machine Translated by Google

SCHMIERUNG

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

HINWEISE:

Alle Gleitbahnen vor jedem Gebrauch leicht schmieren.
Schmieren Sie die Wechselrader und die Leitspindel leicht
mit Fett.

1. Querschlitten

Schmieren Sie die beiden Olanschliisse (A, Abb. 36) einmal taglich mit 20W-Maschinendl.

-34-



Machine Translated by Google

2. Leitspindel

Schmieren Sie den rechten Olanschluss (D, Abb. 38) einmal taglich mit 20W

Maschinendl.

Abb. 38

Strom

AWARNUNG!

Der Anschluss der Drehmaschine sowie alle weiteren Elektroarbeiten dirfen nur von
einem autorisierten Elektriker durchgefiihrt werden!
Bei Nichtbeachtung kénnen schwere Verletzungen sowie Maschinen- und Sachschaden

auftreten!

Die Drehmaschine YS-1835A ist nur fir 550 W, 1 PH, 220 V ausgelegt. Stellen Sie sicher,
dass die am Standort der Drehmaschine verfliigbare Leistung der Leistung der

Drehmaschine entspricht. Verwenden Sie den Schaltplan ( Abb. 39 ) zum AnschlieRen der

Drehmaschine an das Stromnetz

Stellen Sie sicher, dass die Drehmaschine ordnungsgemaf geerdet ist.

-35-



Machine Translated by Google

Nachfolgend sehen Sie den Schaltplan der Drehmaschine: (Abb. 39)

To Speed
Seneor

To Motor

(2]

“-Z
o

e =

R18)

Front of Contral Panel

Abb. 39

-36 -

et B o 2 s O i o 3 e e B e S B i 7
—— =4
1]
DAL READOUT n
® @ = e e -
byd- J
s
Top of Control Panel etz
s | | o
Bywer-oll Protecton é ? é
| Fuse
112 700-4
P09
D D 10y 3 VARIABLE SPEED
[kXT o)
0 o220 L | (eh—
T & ? POWER LAV
! T
i
:



Machine Translated by Google

WARTUNG

Fihren Sie wahrend des Betriebs regelmaRige Wartungsarbeiten an der Werkzeugmaschine
durch, um die Genauigkeit und Lebensdauer der Werkzeugmaschine zu gewabhrleisten.
1. Um die Prazision und Funktionalitat der Maschine zu erhalten, ist es

wichtig, sie sorgfaltig zu behandeln. Halten Sie sie sauber und fetten
und schmieren Sie sie regelmafig. Nur durch gute Pflege kénnen Sie sicher

sein, dass die Arbeitsqualitat der Maschine konstant bleibt.

HINWEISE: Bei allen Reinigungs-, Wartungs- und Reparaturarbeiten

den Maschinenstecker vom Stromnetz ziehen!

Ol, Fett und Reinigungsmittel sind Schadstoffe und diirfen nicht iiber die
Kanalisation oder den normalen Miill entsorgt werden. Entsorgen Sie diese Mittel
gemaR den geltenden Umweltvorschriften. Mit Ol, Fett und

Reinigungsmitteln getréankte Putzlappen lassen sich leicht

-37 -



Machine Translated by Google

entflammbar. Putzlappen oder Putzwolle in einem geeigneten

geschlossenen Behalter und entsorgen Sie diese umweltgerecht

Achtung - nicht in den Hausmll werfen!

2. Alle Gleitbahnen vor jedem Gebrauch leicht schmieren. Der Wechsel
Zahnréder und Leitspindel missen ebenfalls leicht geschmiert werden mit
Fett.

3. Wahrend des Betriebs. Die Spéane, die auf die Gleitflache fallen
sollte rechtzeitig gereinigt werden. und die Inspektion sollte oft sein
verhindert, dass Spane in die Position zwischen den

Maschinensattel und Drehbettfiihrung. Asphaltfilz sollte

zu bestimmten Zeiten gereinigt werden.

HINWEISE: Entfernen Sie die Chips nicht mit bloRen Handen. Es gibt eine
Schnittgefahr durch scharfkantige Spéane. Verwenden Sie niemals brennbare
Lésungs- oder Reinigungsmittel bzw. Mittel, die schadliche Dampfe entwickeln!
Schitzen Sie elektrische Komponenten wie Motoren, Schalter, Schalter

Kartons etc. beim Reinigen vor Feuchtigkeit schiitzen.

4. Nach der Operation jeden Tag. Beseitigen Sie alle Spé&ne und reinigen Sie
verschiedene Teile der Werkzeugmaschine und tragen Sie Maschinendl auf
Rost vorbeugen.

5. Um die Bearbeitungsgenauigkeit aufrechtzuerhalten. Achten Sie auf die
Mitte. Die Oberflache der Werkzeugmaschine fur das Spannfutter und die
Fahrungsbahn und vermeiden mechanische Beschadigungen und den Verschlei3 durch
unsachgeméRe Anleitung.

6. Wenn der Schaden festgestellt wird, sollte die Wartung sofort durchgefiihrt werden.
HINWEISE: Reparaturarbeiten dirfen nur von qualifiziertem

mit den entsprechenden mechanischen und elektrischen

Wissen.

-38 -



Machine Translated by Google

FEHLERBEHEBUNG

Beseitigung

Problem

Méglicher Grund

Werkzeug zum Nachscharfen

Werkzeug stumpf

Werkzeugfedern

Klemmwerkzeug
mit geringem Uberhang

Vorschub reduzieren

Oberflache des Werkstiicks
zu grob

Vorschub zu hoch

Radius vergrofiern

Radius an der Werkzeugspitze zu klein

Die Zentren sind nicht ausgerichtet (Reitstock hat
Versatz)

Reitstock auf Mitte einstellen

Werkstiick wird
kegelformig

Oberer Schlitten nicht gut ausgerichtet (Schneiden mit
die oberste Folie)

Oberen Schlitten gut ausrichten

Vorschub reduzieren

Vorschub zu hoch

Drehmaschine rattert

Spiel im Hauptlager

Einstellen des Hauptlagers

Losen Sie die Reitstockspitze

Center lauft heil

Werkstiick hat sich ausgedehnt

Schnittgeschwindigkeit reduzieren

Das Werkzeug hat eine kurze Lebensdauer

Schnittgeschwindigkeit zu hoch

Quervorschub zu hoch

Unterer
Quervorschub (Schlichtaufmaf? sollte 0,5 mm
nicht tiberschreiten)

Mehr Kiihimittel

Unzureichende Kiihlung

Freiwinkel vergroBern

Freiflachenverschlei3 zu hoch

Freiwinkel zu klein

Werkzeugspitze nicht auf Mitte hoch eingestellt

Richtige Hoheneinstellung des
Das Werkzeug

Keilwinkel zu klein
(Hitzeentwicklung)

Keilwinkel vergréBern

Schleifriss durch falsche Kiihlung

Gleichmagig kiihlen

Passen Sie das Spiel in der Spindel an

Schneide bricht ab
Zu groRes Spiel in der Spindellagerung Lager
Anordnung (Vibrationen) Anordnung
Auf die Mitte ausrichten

Abgeschnittener Faden ist

falsch

Werkzeug ist falsch eingespannt

Winkel richtig schleifen

Abgeschnittener Faden ist

Habe mit dem Schleifen in die falsche Richtung begonnen

Passen Sie die richtige Tonhohe an

Falsche Tonhéhe

Drehen Sie das Werkstiick

der richtige Durchmesser

falsch
Falscher Durchmesser
Spindel wird Not-Aus entriegeln
nicht aktiviert Not-Aus-Schalter aktiviert schalten

-39 -



Machine Translated by Google

DIAGRAMM UND TEILELISTE

Spindelstockbaugruppe

Ersatzteile Beschreibung Spezifikation Menge Ersatzteile Beschreibung Spezifikation Mepge
NEIN. NEIN.
101 Spannmutter M30x 1,5 110 Abstandhalter 1
102 Spindeltaktung 111 Lagerdeckel 2

Riemenrad
103 Schrauben M6x8 112 Kuge"ager 1
104 Spindel- 113 Spindel 1
Mehrkeilriemenscheibe

105 S C4 x4 x18 114 Spindelstock 1
106 Magnet 115 Schrauben M5x10 6
107 Abstandhalter
108 Gang
109 C4 x4 x8

- 40 -




Machine Translated by Google

DIAGRAMM UND TEILELISTE

Oberschlitten, Querschlitten, Schlittenbaugruppe

= 5 e

-41 -



Machine Translated by Google

Ersatzteile

Ersatzteile

Beschreibung Spezifikation Mengé Beschreibung Spezifikation Menge

NEIN. NEIN.
201 Schrauben M4x6 228 Schrauben M6x20 2
202 Olbecher 229 Schrauben M6x25 1
203 Schwenkscheibe 230 Verriegelungsplatte 1
204 Frihling 231 Sefauben M6x12 6
205 Stehbolzen 232 Gleitplatte 1
206 Werkzeugablage 233 Gummiwischer 2
207 Kopfschraube M4x20 234 Gleitplatte 1
208 Hebel 235 Wischerabdeckung 2
209 Nuss 236 Schrauben M4x10 12
210 Drei Ball 237 Sattel 1

Handhaben
211 Schrauben M6x20 238 Gummiwischer 2
212 Hebel 239 Futterungsmutter 1
213 Wahlen 240 Wischerabdeckung 2
214 Wahlen 241 Gib 1
215 Lgitspindel 242 1
216 Nuss M4 243 Schrauben M4x16 2
217 Schrauben M4x16
218 Obere Auflage
219 Drei Ball

Handhaben
220 Schrauben M6x8
221 Gib
222 Klammer
223 Querschlittenplatte

224 Lgitspindel

225 Wi

hkelblock

226

Handhaben

227 Kri

euzschlitten
Base

-42 -




Machine Translated by Google

Schirzenmontage

O

301

318

-43-



Machine Translated by Google

Erizeh Beschreibung Spezifikation Mengg Ersizeh Beschreibung Spezifikation Menge

NEIN. NEIN.

301 Handrad 315 Nutkurve 1
Hebel

302 Schrauben M6 x 8 316 Schrauben M8x20 2

303 Gib 317 Kombiausriistung 1

304 Hebel 318 Getriebewelle 1

305 Griffsockel 319 Welle 1

306 Halbe Nuss 320 Schiirze 1

307 Turbinenwelle 321 Kugellager 1

308 Schrauben M4x16 322 Handrad 1

309 Stahlkugel

310 Friihling

311 Nuss M4

312 Schrauben M6x20

313 wahlen

314 Ggwinde-Sitz

-44 -




Machine Translated by Google

Bett, hangende Radteile Montage

- 45 -



Machine Translated by Google

Ersatzteile| Ersatzteile
Beschreibung Spezifikation Mengg Beschreibung Spezifikation Menpe
NEIN. NEIN.
Leitspindel
401 Pogitionierplatte 430 1
Halterung
402 Bricken-Timing 431 Stift 1
Riemenrad
403 Schiussel C5x5x10 432 Abstandhalter 1
404 Giirtel 433 Olbecher 3
Leitspindel
405 Waschmaschine 434 1
Halterung
406 Bolzen 435 Leitspindel 1
407 Kopfschraube M6 x20 436 Waschmaschine 1
408 Schrauben M4x10 437 Positionierplatte 1
409 Multikeil 438 Stehbolzen 1
Rolle
410 Federscheibe 439 Montieren 1
411 Feferscheibe 440 Feste Abdeckung 1
412 Kugellager 6002 441 Welle 1
413 Poitionierplatte 442 Abstandhalter 1
414 Welle 443 KnopfstoRel 1
415 Kipphebel 444 sehiussel B4 x 4x 8 2
416 Poitionierplatte 445 Schrauben M6 x16 1
417 Schieberegler 446 Gang 2
418 fester Block 447 Gang Z20 2
419 Schrauben M6 x40 448 Schliisselhiilse 1
420 Schrauben M12 x25 449 Waschmaschine 2
421 Gleitdichtung 450 Schrauben M5x10 2
422 Schrauben M5 x16 451 Bolzen 1
423 Gestell 452 Gang Z45 1
424 Bett Weg 453 Gang 720 1
425 Schrauben M3 x12 454 Gang 725 1
426 Bodenplatte 455 Getriebebolzen 1
427 Schrauben M8 x12 456 Nuss M8 1
Leitspindel Zwischenradhiilse
428 457 1
Halterung
429 Kontermutter

- 46 -




Machine Translated by Google

Reitstockbaugruppe

- 47 -



Machine Translated by Google

Ersatzteile] Ersatzteile
Beschreibung Spezifikation Menge Beschreibung Spezifikation Menge
NEIN. NEIN.
T 515 M6 x20
X
Reitstockabdeckung KOpfSChrane
502 Handhaben 516 Schrauben M6 x20 2
503 Olbecher 517 Schrauben M6 x20 1
504 Anziehen 518 Handrad
handhaben
505 Klammer 519 Handhebel
506 Feder 520 Leitspindel
507 Kopfschraube M4 x16
508 Reitstock
509 Schrauben M5x5
Reitstock
51
0 Suspension
Block
511 Bolzen
512 Rejtstockschliissel
513 Begrenzungsstift
514 Grundplatte

-48 -




Generalversammlung

Machine Translated by Google

U BBy

-49 -



Machine Translated by Google

Ersatzteile| Ersatzteile
Beschreibung Spezifikation Menge] Beschreibung Spezifikation Menge

NEIN. NEIN.

1 Sehlisse B4x4 x8 2 101 Gummimatten 2
2 Gang 745 1 102 Sattelpressplatte 1
3 Gang Z20 1 103 Schrauben M6 x25 1
4 Schrauben M8x20 1 104 Sattelverriegelung 1

Platte
5 Gang z25 1 105 Schrauben M6 x12 11
6 Armel 1 106 Gib 1
7 Getriebebolzen 2 107 Sattelpressplatte 1
8 Nuss M8 1 108 Griffhebel 1
9 Kugellager 3 109 Schrauben 1
10 Gurtel 1 110 Zifferblattskala 1
11 Schrauben M6 x20 11 111 Leitspindel 1
Drei-Ball
12 Waschmaschine 6 112 1
handhaben
13 | Brucken-Timing 1 113 Klammer 1
Riemenrad
14 sentsse C5x5x10 1 114 Sattel 1
15 Bolzen 1 115 Zifferblattskala 1
16 Feflerscheibe 1 116 Zuspmmengesetzte Pause 1
17 Schrauben M4x10 6 117 Frihling 1
18 Feflerscheibe 1 118 Stift 1
19 Bolzen 1 119 Werkzeugablagehebel 1
20 Multikeil 1 120 Stehbolzen 1
Rolle
21 Schwinge 1 121 Schrauben M4 x20 8
22 Girtel 1 122 Werkzeughalter 1
23 Montageplatte 1 123 Werkzeughaltermutter 1
24 Geschwindigkeitsmefsung 1 124 Olbecher 6
Kopf




Machine Translated by Google

25 Positionierung 4 125 Querschlitten
Platte
26 Positionierung 1 126 Schrauben M4 x 6
Platte
27 Waschmaschine 4 127 Schwenkscheibe
28 Schrauben M8x20 9 128 Fitterungsmutter
29 Schieberegler 1 129 Zifferblattskala
30 Feflerscheibe 4 130 Getriebebolzen
31 Schieberdichtung 1 131 Sitz
32 Fester Block 1 132 Gib
33 Schrauben M6x40 1 133 Halbe Nuss
34 Schrauben M5 x16 8 134 Schaltgabel
35 Nuss M6 1 135 Stahlkugel
36 Schrauben M12x25 1 136 Hebel
37 Spannfutterabdeckung 1 137 Sitz
Fenster
38 C 138 Getriebebolzen
39 Schrauben M4x20 2 139 Kombiausriistung
40 Schaltgabel 1 140 Kugellager
41 Fahrschalter 1 141 Schiirze
42 Positionierung 1 142 Welle
Platte
43 Spannfutterdeckel 1 143 Schrauben M8 x 10 x10 1
44 Spannmutter M30 x1,5 1 144 Bett Weg
45 Trégerplatte 1 145 Gestell
46 Spjndelstock 1 146 Schrauben M3x12
47 Zah?:i:r:ilnrad 1 147 Lettspindel
Halterung
48 sehlissel C4 x4 x18 1 148 Nuss
49 — C4 x4 x8 1 149 Schrauben M8x12
50 Prifblock 1 150 Gummiful®
51 Schrauben M5x10 18 151 Chip-Fach

-51-




Machine Translated by Google

52 Rolle 152 Stift
53 Spindel 153 Zucht
54 o 154 Leitspindel

Halterung
55 Abstandhalter 155 Leitspindel
56 Gang 156 Armel
57 Kugellager 157 Klammer
58 Kegelradgetriebe 158 Positionsplatte
59 Lagerdeckel 159 Gang
60 Kegelradgetriebe 160 Schalten
61 Spannfutterboden 161 Digitales Panel
62 Spannkopf 162 Schrauben M6x16
63 Spannbacken 163 Abstandhatter
64 Spannbacken 164 Waschmaschine
65 Schaltermontagle 165 Ein-/Ausschalter

Block
66 Motorabdeckung 166 Lagerdeckel
67 Prallplatte 167 Konsolenbrett
68 Spritzschutz 168 Welle
69 Motorabdeckung 169 Nuss
70 Spritzplatte 170 Armel
71 Einstellbar 171 Montieren
Feststellgriff
72 Feder 172 KnopfstoRel
73 Vefriegelungsdeckel 173 Bolzen
74 Schrauben M5x5 174 Gang Z20
75 Handhebel 175 Waschmaschine
76 Raitstockabdeckung 176 Ubertragung
Kasten
77 Handrad 177 Bolzen M10 x 80
78 Handrad 178 Ubertragung
Hebel Kastendeckel

-52-




Machine Translated by Google

79 Reitstock 1 179 Kontrollkastchen
80 Leitspindel 1 180 Geschwindigkeitsregler
81 Stift 1 181 Kontrollleuchte
2 | o | | e
83 e 1 183 Umschalter
84 Hangeblock 1 184 schiassel C5x5x201
85 Bolzen 1 185 Rolle
86 Schrauben M6x20 2 186 Federscheibe
87 Grlffhebel 1 187 Motor
88 Drei-Ball 1

handhaben
89 Schrauben M6x8 11
90 Zifferblattskala 1
91 Schrauben M4x16 8
92 Leitspindel 1
93 Verbindung 1

ausruhen

94 Schrauben M4x16 8
95 Nuss M4 24
96 Gib 1
97 Pressplatte 2
98 ) 2

Gummimatten
99 Pressplatte 2
100 Schrauben M4x10 20

-53-



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support

MANUALE DI ISTRUZIONI PER TORNIO

MODELLO:YS-1835A

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.
"Risparmia la meta", "Meta prezzo" o qualsiasi altra espressione simile da noi utilizzata
rappresenta solo una stima del risparmio che potresti ottenere acquistando determinati utensili con noi
rispetto ai principali marchi principali e non significa necessariamente coprire tutte le categorie di
utensili da noi offerti. Ti ricordiamo gentilmente di verificare attentamente quando effettui un ordine con
noi se stai effettivamente risparmiando la meta rispetto ai principali marchi principali.



Machine Translated by Google



Machine Translated by Google

VEVOR'

TOUGH TOOLS, HALF PRICE

MODELLO:YS1835A

VARTABLE SPEED

MINI LATHE

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sui prodotti? Hai bisogno di supporto tecnico? Non esitare a contattarci:

Supporto tecnico e certificato di garanzia elettronica

www.vevor.com/support

Questa ¢ l'istruzione originale, si prega di leggere attentamente tutte le istruzioni del
manuale prima di utilizzare. VEVOR si riserva una chiara interpretazione del nostro manuale
utente. L'aspetto del prodotto sara soggetto al prodotto ricevuto. Vi preghiamo di

perdonarci se non vi informeremo di nuovo se ci sono aggiornamenti tecnologici o software sul
nostro prodotto.



Machine Translated by Google

QUESTIONI CHE RICHIEDONO ATTENZIONE

Le informazioni contenute nel presente manuale sono da intendersi come guida al
funzionamento di queste macchine e non costituiscono parte di alcun contratto.

| dati in esso contenuti sono stati ricavati dalla macchina

produttore e da altre fonti. Ci impegniamo a garantire la

I'accuratezza di queste informazioni e cerchiamo di verificare ogni elemento e

ogni dato, ma non possiamo garantire la completa accuratezza delle informazioni, il

che significa che la fornitura dell'attrezzatura potrebbe differire nei dettagli dalla
descrizione delle istruzioni. Inoltre, lo sviluppo della macchina potrebbe

comportare che l'attrezzatura fornita potrebbe differire nei dettagli dalle descrizioni

qui contenute. La responsabilita ricade quindi sull'utente per accertarsi che l'attrezzatura

0 il processo descritto sia adatto allo scopo previsto.

GARANZIA DI QUALITA

Faremo ogni sforzo per garantire la qualita dei nostri prodotti e promettiamo ai
consumatori che garantiremo i nostri prodotti per un anno, fatta eccezione per i
danni alla macchina causati da un utilizzo improprio da parte dei clienti e

per gli incidenti che ne conseguono, o per I'usura anomala e i danni causati

dalla mancanza di manutenzione.

Per rispettare lI'impegno di garanzia, si prega di restituire il prodotto o la parte che
presenta problemi di qualita, con spese di spedizione prepagate, per verifica.

La merce restituita deve essere accompagnata da una nota della data di acquisto
e da una spiegazione scritta della qualita del prodotto. Dopo la nostra ispezione e
conferma, ripareremo o sostituiremo i loro prodotti o rimborseremo il

pagamento; Se non riusciamo a fornire la riparazione o la sostituzione in

modo tempestivo, sosterremo i costi derivanti dalla riparazione o dalla sostituzione dei
prodotti; Se il danno non & dovuto alla qualita del prodotto, ma a un funzionamento

improprio dell'utente o ad altri motivi, il costo sara a carico del cliente.



Machine Translated by Google

La nostra azienda si riserva il diritto di apportare modifiche a questa specifica e
specifiche del prodotto. Faremo sforzi continui per migliorare il
qualita dei nostri prodotti.

Tutti i diritti riservati. La riproduzione o la riproduzione non & consentita senza
permesso.

Simbolo Simbolo
Descrizione

Attenzione - Per ridurre il rischio di lesioni, I'utente deve leggere le istruzioni

manuale con attenzione.

Ny
C Questo simbolo, posto prima di un commento di sicurezza, indica un tipo di
precauzione, avvertimento o pericolo. Ignorare guesto avvertimento puo portare a

un incidente. Per ridurre il rischio di lesioni, incendi o folgorazione, si prega di

seguire sempre le raccomandazioni indicate di seguito.

Pericolo!
Rischio di lesioni personali o danni ambientali! Rischio di

scossa elettrica! Rischio di lesioni personali dovute a scossa elettrica!

Corrente alternata

Attenzione al serraggio

Attenzione: assicurarsi di indossare protezioni acustiche quando si utilizza questo prodotto.

Attenzione: indossare sempre protezioni per gli occhi quando si utilizza questo prodotto.




Machine Translated by Google

Non mettere le mani nella protezione di sicurezza quando la macchina & in funzione

Vietato I'accesso alle macchine automatiche in funzione Solo personale autorizzato

Non rabboccare I'olio durante il funzionamento

Non girare durante la riparazione

Nessuna operazione di fatica

L'operazione non prevede telefonate

Informazioni sullo smaltimento:
Questo prodotto & soggetto alle disposizioni della Direttiva Europea 2012/19/CE. Il simbolo

raffigurante un bidone della spazzatura barrato indica che il prodotto richiede la raccolta differenziata

@@ @ @@

dei rifiuti nell'Unione Europea. Cio si applica al prodotto e a tutti gli accessori contrassegnati con
questo simbolo. | prodotti contrassegnati come tali non possono essere smaltiti con i
normali rifiuti domestici, ma devono essere portati in un punto di raccolta per il riciclaggio di

apparecchiature elettriche ed elettroniche.

dispositivi

& ATTENZIONE: leggere tutte le avvertenze di sicurezza, le
istruzioni, le illustrazioni e le specifiche fornite con questa macchina. La
mancata osservanza di tutte le istruzioni elencate di seguito pud causare
scosse elettriche, incendi e/o lesioni gravi.

Conservare tutte le avvertenze e le istruzioni per riferimento futuro.



Machine Translated by Google

La macchina utensile deve essere utilizzata da personale esperto. Se non si €
familiarita con il processo di funzionamento del tornio, non utilizzare la macchina

utensile a piacimento. Utilizzare le istruzioni prima di procedere all'operazione.

1. Prima di avviare la macchina utensile, il coperchio di sicurezza deve essere nella

posizione corretta.

. Prima di avviare la macchina utensile, controllare che il supporto dell'utensile

la chiave inglese e la chiave del mandrino vengono rimosse.

. Evitare che la macchina si awvii accidentalmente. Spegnere il motore

potenza prima di bloccare il pezzo in lavorazione o l'utensile.

. Non forzare il taglio. Tagliare secondo la velocita di taglio impostata, tagliare

profondita e velocita di avanzamento.

. Utilizzare gli utensili giusti. Utilizzare I'utensile o il pezzo corretto per la lavorazione.

Mantenere I'utensile affilato e pulito per garantirne un funzionamento normale e sicuro.

6. Lubrificare e sostituire regolarmente gli accessori.

. Prima di regolare o riparare la macchina, assicurarsi di scollegare la

Alimentazione elettrica.

8. Verificare le prestazioni di sicurezza della macchina prima di avviarla.

9. Controllare le prestazioni di tutte le parti mobili. Tutte le parti devono essere installate

10.
11.

12.

13.

14.

15.

16.

17.
18.

correttamente. Le parti danneggiate devono essere riparate tempestivamente.

Quando la macchina € in funzione, I'operatore non deve allontanarsi.

Mantenere il posto di lavoro pulito, I'ambiente di lavoro sporco é facile da
portare a incidenti.

Non utilizzare la macchina in ambienti pericolosi.

Non lavorare in luoghi umidi. Assicurarsi che i componenti elettrici siano
protetto dall'umidita. Mantenere una buona illuminazione.

E vietato l'accesso ai bambini nel luogo di lavoro e alle persone non operanti
il personale deve mantenersi a distanza di sicurezza dall'area di lavoro.

Per tenere i bambini fuori dall'area di lavoro. La porta deve essere chiusa a chiave
quando si esce dall'officina.

Vestiti in modo appropriato. Non indossare abiti larghi, guanti, cravatte, anelli,
bracciali, gioielli, ecc. Per essere sicuri, Per motivi di sicurezza, indossare scarpe antiscivolo.
Se hai i capelli lunghi, indossa un cappello da lavoro.

Indossare occhiali protettivi durante il funzionamento.

Fai attenzione a dove ti trovi e mantieni sempre l'equilibrio.

Non avvicinare le mani alle parti mobili della macchina.



Machine Translated by Google

19. Non effettuare alcuna operazione di impostazione mentre la macchina é in funzione.
20. Leggere e comprendere tutti i segnali di avvertimento affissi sulla macchina.
21. Il presente manuale ha il solo scopo di familiarizzare i clienti con il
funzionamento della macchina e non € un manuale di formazione.
22. Si prega di rispettare queste avvertenze per evitare lesioni gravi.
23. La macchina produrra alcune sostanze chimiche nocive nel lavoro di polvere, segatura, molatura e
foratura prodotte dalla molatura. Per ridurre il
danni di queste sostanze chimiche, si prega di lavorare in un luogo ben ventilato e
indossare dispositivi di sicurezza. Come maschere con filtro antiparticolato.



Machine Translated by Google

PARAMETRO TECNICO

Tipo numero |

Modello YS-1835A

Capacita
Altalena sopra il letto 180mm
Oscillare sul lato trasversale 110mm
Altezza del centro del mandrino 90mm
Distanza tra i centri 350mm
Larghezza del letto 90mm
Paletta
Foro passante per mandrino 20 millimetri
Conicita nel naso del mandrino MT3
Diametro mandrino 100mm
4-Variabile

Numero di velocita del mandrino

Gamma di velocita del mandrino

0-360,720,1100,2200 giri/min

Alimentazione e infilaggio
Numero di fili metrici 9
Gamma di filettature metriche 0,5~2,5mm
Numero di thread Imperial 18
12~52T.PI

Gamma di fili Imperial

Gamma di avanzamento longitudinale

0,1~0,20mm/giro

0,02~0,20 mm/giro

Gamma di avanzamento trasversale
Vite di comando y16-1,5mm
Composto e trasporto
Tipo di postazione portautensili 4 vie
Corsa massima della slitta composta 50mm
Corsa massima della slitta trasversale 60mm
Corsa massima del carrello 295 millimetri
contropunta
Corsa del mandrino della contropunta 50mm
MT2

Cono nel mandrino della contropunta

Varie

Motore principale

110V~60Hz/220-240V~50Hz,1Ph
/500W,

Lunghezza, larghezza e altezza

760x330x330ymmy

Peso del prodotto

Peso netto: 49,1 kg; Peso lordo: 57,7 kg

Dimensioni del pacco

820*380*462 millimetri

Le informazioni generali fornite nella presente specifica non sono vincolanti.

-7-




Machine Translated by Google

Accessori standard

1. Coppa dell'olio 1
2. Piastra posteriore del chip 1
3. Mandrino a tre griffe 1
4. Specificazione 1
5. Cassetta degli attrezzi 1

Accessori nella cassetta degli attrezzi

(Fig. 1)
3 Leva del volantino

Figura 1

1 Punto Morto MT2

1 Punto Morto MT3

1 Pistola a olio
1 Chiave per mandrino a 3 griffe
3 Griffe esterne per mandrino a 3 griffe

5 set di chiavi esagonali 2,5/3/4/5/6 mm

3 Chiavi a doppia testa (8/10,12/14,13/16)
8 Cambio marcia (30T,35T,40T,40T,45T,50T,60T,60T)

1 Cacciavite Philips

1 Cacciavite a testa piatta
Accessori speciali (accessori che richiedono ulteriori

pagamento)

resto Seguire

Mandrino a quattro griffe e ritorno
riposo

piastra (piastra di collegamento)

) Mandrino e biella
Vivere

Centro

Costante



Machine Translated by Google

DISIMBALLAGGIO E PULIZIA

Completare la rimozione della cassa di legno attorno al tornio

N

. Controllare tutti gli accessori della macchina utensile secondo la
lista imballaggio.

w

Svitare il tornio dal fondo della cassa di spedizione.

&

Scegliere un luogo per il tornio che sia asciutto, ben illuminato e con

spazio sufficiente per poter effettuare la manutenzione del tornio su tutti e quattro i lati.
5. Con un'attrezzatura di sollevamento adeguata, sollevare lentamente il tornio dal trasporto
fondo della cassa. Non sollevare dal mandrino. Assicurarsi che il tornio sia bilanciato

prima di passare a un banco robusto o a un supporto.

o

Per evitare di torcere il letto, la posizione del tornio deve essere assolutamente piana
e livellare. Awvitare il tornio al supporto (se utilizzato). 1f utilizzando un banco,
bullone passante per prestazioni ottimali.

~

. Pulire tutte le superfici protette dalla ruggine utilizzando un solvente commerciale delicato,
cherosene o gasolio. Non usare diluente per vernici, benzina o lacca
diluente. Questi danneggeranno le superfici verniciate. Coprire tutte le superfici pulite

superfici con un leggero strato di olio per macchine da 20 W.

[oe]

. Rimuovere il coperchio dell'ingranaggio finale. Pulire tutti i componenti dell'ingranaggio finale
assemblaggio e ricoprire tutti gli ingranaggi con grasso denso e antiaderente.

DISEGNO DI FONDAZIONE

B 680

| 2

! ExXMS5
I 2x @10 &
- s @| 1
28| YO 0 s O = ¢
; -
.' =
1

¢3 150 442.5

Figura 2



Machine Translated by Google

Descrizione generale

Base del tornio (Fig. 3)

Il letto del tornio & fatto di ferro di alta qualita. Combinando guance alte con robuste nervature
trasversali, si produce un letto con basse vibrazioni e rigidita. Integra la testa

motrice e aziona l'unita, per fissare il carrello e la vite di comando. La V rettificata di
precisione - lateralmente, rinforzata da tempra termica e rettifica, & la guida precisa per il

carrello e la contropunta. Il motore principale & montato sul retro del lato sinistro del
letto.

Figura 3

Testata (Fig. 4)

La testa & realizzata in ghisa di alta qualita a basse vibrazioni. E imbullonata al letto con
quattro viti. La testa ospita il mandrino principale con due cuscinetti a rulli conici di precisione
e l'unita di trasmissione.

Il mandrino principale trasmette la coppia durante il processo di tornitura. Inoltre, sostiene i
pezzi in lavorazione e i dispositivi di serraggio (ad esempio mandrino a 3 griffe).

Figura 4

-10 -



Machine Translated by Google

Carrozza (Fig. 5)

Il carrello € realizzato in ghisa di alta qualita. Le parti scorrevoli sono levigate in modo
uniforme. Si adattano alla V sul letto senza gioco. Le parti scorrevoli inferiori possono essere
regolate facilmente e semplicemente. La slitta trasversale € montata sul carrello e si muove su
una slitta a coda di rondine. Il gioco nella slitta trasversale pud essere regolato con i gib.

Spostare la slitta trasversale con il suo volantino posizionato in modo conveniente. C'e un
collare graduato sul volantino.

Un portautensili a quattro vie € montato sulla slitta superiore e consente di bloccare quattro
utensili. Allentare la maniglia del morsetto centrale per ruotare uno qualsiasi dei quattro
utensili in posizione.

Figura 5

-11 -



Machine Translated by Google

Grembiule (Fig. 6)
Il grembiule & montato sul letto. Ospita il mezzo dado con una leva di innesto per attivare
I'alimentazione automatica. | lardoni del mezzo dado possono essere regolati dall'esterno.

Una cremagliera montata sul letto e un pignone azionato dal volantino sul carrello consentono
lo spostamento rapido del grembiule.

Figura 6

Vite di comando (Fig. 7)

La vite di comando (A, Fig. 7) & montata sulla parte anteriore del letto della macchina. E
collegata alla scatola ingranaggi a sinistra per l'alimentazione automatica ed e supportata
da cuscinetti su entrambe le estremita.

-12 -



Machine Translated by Google

contropunta (Fig. 8)

La contropunta scorre su una guida a V e puo essere bloccata in qualsiasi posizione. La
contropunta ha un mandrino per impieghi gravosi con una presa conica Morse n. 2 e una
scala graduata. Il mandrino pud essere bloccato in qualsiasi posizione con una leva di
bloccaggio. Il mandrino viene spostato con un volantino all'estremita della contropunta.

Figura 8

Avviso:

Per evitare che la contropunta cada dal bancale del tornio, montare la vite di fissaggio (C, Fig.
8) all'estremita del tornio.

Attrezzature operative

1. Pulsante di emergenza: interruttore ON/OFF (D, Fig. 9)
La macchina si accende e si spegne con il pulsante ON/OFF. Premere per arrestare tutte le
funzioni della macchina. Per riavviare, sollevare il coperchio e premere il pulsante ON.

2. Interruttore di commutazione (E, Fig. 9)

Dopo aver acceso la macchina, ruotare l'interruttore in posizione "F" per la rotazione del
mandrino in senso antiorario (in avanti). Ruotare l'interruttore in posizione "R"

-13 -



Machine Translated by Google

posizione per la rotazione del mandrino in senso orario (inverso). La posizione "O" & OFF e
il mandrino rimane inattivo.

3. Interruttore di controllo della velocita variabile (F, Fig. 9)
Girare l'interruttore in senso orario per aumentare la velocita del mandrino. Girare l'interruttore
in senso antiorario per diminuire la velocita del mandrino. La velocita possibile

L'autonomia dipende dalla posizione della cinghia di trasmissione.

Figura 9

4yBlocco carrello

Girare la vite a testa esagonale (A, Fig. 10) in senso orario e serrarla per bloccarla.
Per sbloccare, ruotare in senso antiorario e allentare.

Attenzione: la vite di bloccaggio del carrello deve essere Shloccata prima di innestarla
potrebbero verificarsi avanzamenti automatici o danni al tornio.

Figura 10

-14 -



Machine Translated by Google

5yVolante di traslazione longitudinale (B,Fig.11)

Ruotare il volantino in senso orario per spostare il gruppo grembiule verso la coda
stock (destra). Ruotare il volantino in senso antiorario per spostare il grembiule
montaggio verso la testata (sinistra).

6yLeva di traslazione trasversale (C,Fig. 11)
La rotazione in senso orario sposta la slitta trasversale verso la parte posteriore della macchina.

7yLeva di innesto del mezzo dado (D, Fig. 11)

Spostare la leva verso il basso per innestare. Spostare la leva verso l'alto per disinnestare.

8yLeva di traslazione del supporto composto (E,Fig. 11)

Ruotare in senso orario o antiorario per spostare o posizionare.

9yLeva di serraggio del portautensili (F,Fig. 11)

Ruotare in senso antiorario per allentare e in senso orario per stringere. Ruotare il
portautensili quando la leva & sbloccata.

Figura 11

-15 -



Machine Translated by Google

10yLeva di serraggio del cannotto della contropunta (H,Fig. 12)

Ruotare la leva in senso orario per bloccare il mandrino e in senso antiorario per

sbloccarlo.

11yVolante di traslazione del cannotto della contropunta (I,Fig. 12)

Ruotare in senso orario per far avanzare la penna. Ruotare in senso antiorario per

ritrarre la penna.

12yRegolazione offset contropunta (J,Fig. 12)

Due viti di fissaggio posizionate sulla base del calcio di coda vengono utilizzate per compensare il
contropunta per tagliare le conicita. Allentare la vite di bloccaggio sull'estremita della contropunta. Allentare
una vite di regolazione laterale mentre si stringe l'altra fino a raggiungere la quantita di offset

€ indicato sulla scala. Serrare la vite di bloccaggio.

Figura 12

-16 -



Machine Translated by Google

OPERAZIONE

Sostituzione del mandrino
Il dispositivo di fissaggio del mandrino della testa & cilindrico. Allentare tre set
viti e dadi (A, Fig. 13 ne sono mostrati solo due) sul mandrino del tornio

flangia per rimuovere il mandrino. Posizionare il nuovo mandrino e fissarlo utilizzando
le stesse viti e dadi di fissaggio.

Figura 13
INSTALLAZIONE DEGLI STRUMENTI

Fissare l'utensile di tornitura nel portautensili.

L'utensile deve essere serrato saldamente. Quando si gira, l'utensile ha la tendenza
piegarsi sotto la forza di taglio generata durante la formazione del truciolo.

Per ottenere risultati ottimali, la sporgenza dell'utensile deve essere limitata a un minimo di
3/8" 0 meno.

L'angolo di taglio € corretto quando il tagliente € allineato con I'

asse centrale del pezzo in lavorazione. L'altezza corretta dell'utensile puo essere
ottenuto confrontando la punta dell'utensile con il punto del centro

montati nel contropunta. Se necessario, utilizzare spessori distanziali in acciaio

sotto l'utensile per ottenere l'altezza richiesta. (Fig. 14)

-17 -



Machine Translated by Google

Cambia velocita

Svitare le due viti di fissaggio (B, Fig.15) e rimuovere la protezione

copertina.

Regolare la cinghia trapezoidale (C,Fig.16) nella posizione corrispondente.

Serrare la puleggia tenditrice e fissare nuovamente il dado.

(1) (1D (1 (V)

| |B-C E-H | 2200
|| |B-C F-G | 720
I |A-D E-H | 1100
IV 1A-D F-G | 360

Figura 15

-18 -

Figura 16



Machine Translated by Google

Il movimento del
grembiule di tornitura manuale , il movimento trasversale e il volantino scorrevole

superiore possono essere azionati per I'alimentazione longitudinale o trasversale. (Fig.17)

Figura 17

Tornitura longitudinale con avanzamento automatico
Utilizzare la tabella (A, Fig.18) sul tornio per selezionare la velocita di avanzamento o il passo della
filettatura. Regolare l'ingranaggio di cambio se I'avanzamento o il passo della filettatura

richiesti non possono essere ottenuti con il set di ingranaggi installato.

Figura 18

-19 -



Machine Translated by Google

Sostituzione ingranaggi cambio

1. Scollegare la macchina dalla fonte di alimentazione.

2. Svitare le due viti di fissaggio e rimuovere il coperchio protettivo.

3. Svitare il dado (A, Fig.19) per estrarre il cambio dal
la parte anteriore.

4. Installare le coppie di ingranaggi (B,Fig.19) secondo la filettatura e I'avanzamento
tabella (Fig.20) e riavvitare il dado.

5. Installare la copertura protettiva della testata e ricollegare il
macchina all'alimentazione elettrica.

-20 -



Machine Translated by Google

Piastra di passo (Fig. 20)

TABELLA DI INFILATURA E ALIMENTAZIONE

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
= Spindle
o) A r/_ 0.5 30 60 40 60
5l \n
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21 -



Machine Translated by Google

-22.-

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
1=1/16
65 35 2 4
5 o j{f 14 | 40 32 0 | 65 0
§ 16 | 40 | 65 40 | 36 |20 |65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1, 28 [1.3.5.7
6 T, |
7@ﬁ: 14 1.5 [ 32| 1-8
12
E, S |16 1-8 | 36 [1.3.5.7
&l 18 | 1.5 |38 | 15
o 19 1 40 1-8
B
- 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Figura 20




Machine Translated by Google

Tornitura cilindrica (Fig. 21)

Nell'operazione di tornitura rettilinea, l'utensile avanza parallelamente all'asse di rotazione
del pezzo in lavorazione. L'avanzamento pud essere manuale ruotando il volantino

sulla sella del tornio o sulla slitta superiore, oppure attivando I'avanzamento automatico.
L'avanzamento trasversale per la profondita di taglio si ottiene utilizzando la slitta

trasversale.

Fig. 21

Tornitura finale ( Fig. 22)

Nell'operazione di sfacciatura, l'utensile avanza perpendicolarmente all'asse di rotazione
del pezzo in lavorazione. L'avanzamento € effettuato manualmente con il volantino

della slitta trasversale. L'avanzamento trasversale per la profondita di taglio e effettuato

con la slitta superiore o la sella del tornio.

Feed

i

Crossfeed

vd" (Sl

Fig. 22



Machine Translated by Google

Tornitura: Albero sottile ( Fig. 23)

Per la tornitura tra centri, € necessario rimuovere il mandrino dal mandrino. Inserire il
centro MT 3 nel naso del mandrino e il centro MT 2 nella contropunta. Montare il pezzo in
lavorazione dotato di cane di guida tra i centri. Il driver &€ azionato da un fermo o da una
piastra frontale.

Nota: utilizzare sempre una piccola quantita di grasso sul centro del contropunta per
evitare che la punta centrale si surriscaldi.

o o— “Fea

5 & |

Dept § of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Tornitura conica con offset della contropunta

Regolare la deviazione tra il centro del manicotto della contropunta e il centro del
mandrino per completare la tornitura conica. L'angolo dipende dalla lunghezza del pezzo
in lavorazione.

Per spostare la contropunta, allentare la vite di bloccaggio (A, Fig.24).

Svitare la vite di regolazione (B, Fig.24) sull'estremita destra della contropunta. Allentare la
vite di regolazione anteriore (C, Fig.24) e riprendere la stessa quantita serrando

la vite di regolazione posteriore (D, Fig.24) fino a raggiungere la conicita desiderata. La
regolazione trasversale desiderata puo essere letta sulla scala. (E, Fig.24). Per prima cosa,
serrare nuovamente la vite di regolazione (B, Fig.24) e poi le due viti di regolazione
(anteriore e posteriore) per bloccare la contropunta in posizione. Serrare nuovamente la
vite di bloccaggio (A, Fig.24) della contropunta. Il pezzo in lavorazione deve essere

tenuto tra due centri e guidato da una piastra frontale e da un cane di guida.

-24 -



Machine Translated by Google

Dopo la tornitura conica, la contropunta deve essere riportata nella sua posizione
originale in base alla posizione zero sulla scala della contropunta. (E, Fig.24)

Figura 24

Taglio del filo

Impostare la macchina sul passo del filo desiderato (secondo la tabella di
filettatura, Fig.20). Avviare la macchina e innestare il mezzo dado. Quando
l'utensile raggiunge la parte, tagliera la passata di filettatura iniziale.

Quando l'utensile raggiunge la fine del taglio, fermare la macchina spegnendo

il motore e allo stesso tempo far uscire I'utensile dalla parte in modo che liberi il filo.
Non disinnestare la leva del mezzo dado. Invertire la direzione del motore per
consentire all'utensile da taglio di tornare al punto di partenza. Ripetere questi
passaggi fino a ottenere i risultati desiderati.

NOTE

Esempio: filettatura maschio

y Il diametro del pezzo in lavorazione deve essere stato tornito al diametro
del filo desiderato.

y Il pezzo in lavorazione richiede uno smusso all'inizio della filettatura
E

-25-



Machine Translated by Google

un sottotaglio al filo finisce.
y La velocita deve essere la piu bassa possibile. Il cambio di marcia
deve essere stato installato secondo il passo richiesto. y L'utensile per il
taglio del filo deve avere esattamente la forma del campione
come il filo, deve essere assolutamente rettangolare e
serrato in modo che coincida esattamente con l'ingresso di tornitura. y La
filettatura viene realizzata in vari passaggi di taglio in modo che il
l'utensile da taglio deve essere completamente estratto dalla filettatura (con
la slitta trasversale) alla fine di ogni fase di taglio. y L'utensile
viene ritirato con la chiocciola della vite di comando innestata da
invertendo il commutatore.
y Arrestare la macchina e alimentare |'utensile tagliafilo in basso
profondita utilizzando la slitta trasversale. Prima di ogni passaggio, posizionare il
slitta superiore di circa 0,2-0,3 mm a sinistra e a destra
alternativamente per tagliare il filo libero. In questo modo, il filo
gli utensili da taglio tagliano solo un fianco del filo ad ogni passaggio. Mantenere
tagliare il filo fino a raggiungere quasi la pienezza

profondita della filettatura.

fx:__“_.‘:[ — AK_‘-,

Feed

Fig. 25

-26 -



Machine Translated by Google

Accessori per tornio

Mandrino universale a tre griffe per tornio

Utilizzando questo mandrino universale & possibile serrare pezzi tondi,

triangolari, quadrati, esagonali, ottagonali e dodecagonali. (Fig.26)

Nota: i nuovi torni hanno ganasce molto aderenti. Cid € necessario per garantire
un serraggio preciso e una lunga durata utile: con ripetute aperture e chiusure
la ganascia si regola automaticamente e il suo funzionamento diventa

progressivamente piu fluido.

Nota:

Per il mandrino originale a 3 griffe montato sul tornio, la fabbrica ha montato il
mandrino nel modo migliore per garantire la precisione di tenuta con due segni "0" (A)

Fig.26 mostrati sul mandrino e sulla flangia del mandrino.

Fig.26

Ci sono due tipi di ganasce: ganasce interne ed esterne. Si prega di notare che il
numero di ganasce corrisponde al numero all'interno della scanalatura del
mandrino. Non mescolarle insieme. Quando si sta per montarle, si prega di
montarle in ordine crescente 0, 1 per rimuoverle assicurarsi , 3 quando sei

di

-27 -



Machine Translated by Google

estrarli in ordine decrescente 3,1,0 uno alla volta. Dopo aver completato questa procedura, ruotare le

ganasce sul diametro piu piccolo e verificare che le tre ganasce siano ben inserite.

Mandrino per tornio indipendente a quattro griffe
Questo mandrino speciale & dotato di quattro griffe regolabili indipendentemente, che
consentono di trattenere pezzi asimmetrici e di posizionare con precisione pezzi cilindrici.

(Fig.27)

Fig. 27
Mandrino per trapano (opzionale)
Utilizzare il mandrino del trapano per tenere le punte di centraggio e le punte elicoidali nel

contropunta (B) (Fig.28)

Mandrino conico Morse (opzionale)

Per montare il mandrino del trapano nella contropunta & necessario un albero. Ha un cono

Morse n. 1. (C) Fig.28

-28 -



Machine Translated by Google

Live Center (facoltativo)
La contropunta € montata su cuscinetti a sfere. Il suo utilizzo & altamente consigliato per
torniture a velocita superiori a 6 giri/min. (Fig.29)

Figura 29

Lunetta fissa

La lunetta fissa serve da supporto per gli alberi sull'estremita libera della contropunta.

Per molte operazioni, la contropunta non puo essere utilizzata perché ostruisce l'utensile
di tornitura o di foratura e, pertanto, deve essere rimossa dalla macchina. La lunetta

fissa, che funge

da supporto terminale, assicura un funzionamento senza vibrazioni. La lunetta fissa &
montata sulle guide del letto ed e fissata dal basso con una piastra di bloccaggio. Il grasso
richiede una lubrificazione continua nei punti di contatto per evitare un'usura

prematura. (Fig.30)

-29 -



Machine Translated by Google

Impostazione della lunetta fissa

1. Allentare i tre dadi esagonali. (A, Fig.31)

2. Allentare la vite zigrinata (B, Fig.36) e aprire la guida scorrevole

dita. (C, Fig.31) finché il supporto fisso non puo essere spostato con il suo dito

attorno al pezzo in lavorazione. Fissare il supporto fisso in posizione.

3. Stringere le viti zigrinate in modo che le dita siano strette ma non strette contro

il pezzo in lavorazione. Serrare i tre dadi (A, Fig.31). Lubrificare le guide di scorrimento
punti con olio per macchine.

4. Quando, dopo un funzionamento prolungato, la mascella mostra usura, le punte di

le dita possono essere limate o fresate di nuovo.

Seguire Riposo

Il seguente riposo & montato sulla sella e segue la

movimento dell'utensile di tornitura. Sono necessari solo due blocchi di supporto.

Il posto del terzo blocco di supporto € occupato dall'utensile di tornitura.

Il seguente supporto viene utilizzato per operazioni di tornitura su utensili lunghi e sottili
pezzi lavorati. Impedisce la flessione del pezzo lavorato sotto pressione

dall'utensile di tornitura. ( Fig.31)

Posizionare i blocchi di supporto in modo che aderiscano bene al pezzo in lavorazione, ma non troppo stretti.

Lubrificare i blocchi di supporto durante il funzionamento per evitare rotture premature

Indossare.

Figga[



Machine Translated by Google
ADEGUAMENTI

Dopo un certo periodo di tempo, alcuni componenti mobili si usurano

potrebbe essere necessario apportare modifiche.

Cuscinetti del mandrino principale

| cuscinetti del mandrino principale vengono regolati in fabbrica. Se il gioco assiale
diventa evidente dopo un uso considerevole, i cuscinetti possono essere

aggiustato.

Fissare il dado scanalato (A, Fig.32) sul retro del mandrino.

il mandrino dovrebbe comunque girare liberamente.

Attenzione: un serraggio o un precarico eccessivo danneggeranno i cuscinetti.

Figura 32

-31-



Machine Translated by Google

Regolazione della slitta

trasversale La slitta trasversale € dotata di una striscia di lardo (C, Fig.33)

e puo essere regolata con viti (D, Fig.33) dotate di controdadi. (E, Fig.33)
Allentare i controdadi e serrare le viti di fissaggio finché la slitta non si muove

liberamente senza gioco. Serrare i controdadi per mantenere la regolazione.

Fig.33

Regolazione della slitta

superiore La slitta superiore e dotata di una striscia di lardo (F, Fig. 34)

e puo essere regolata tramite viti (G, Fig. 34) dotate di controdadi. (H, Fig. 34)
Allentare i controdadi e serrare le viti di fissaggio finché la slitta non si muove

liberamente senza gioco. Serrare i controdadi per mantenere la regolazione.

Fig.34

-32 -



Machine Translated by Google

Regolazione della guida del mezzo dado
L'innesto dei mezzi dadi puo essere regolato tramite viti (I, Fig.35)
Allentare le viti sul lato destro del grembiule e regolare le viti di controllo finché entrambi i

semidadi si muovono liberamente senza gioco. Serrare il dado.

Figura 35

-33-



Machine Translated by Google

LUBRIFICAZIONE

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

NOTE:

Lubrificare leggermente tutte le guide prima di ogni utilizzo.
Lubrificare leggermente gli ingranaggi del cambio e la vite di comando

con grasso.

1. Scivolo trasversale

Lubrificare una volta al giorno due porte dell'olio (A, Fig. 36) con olio per macchine 20W.

-34-



Machine Translated by Google

2. Vite di comando

Lubrificare una volta al giorno la porta dell'olio destra (D, Fig.38) con olio per macchine
20W.

Figura 38

Elettricita

AAWERTIMENTO!

Il collegamento del tornio e tutti gli altri lavori elettrici possono essere eseguiti solo da un
elettricista autorizzato!

La mancata osservanza puo causare gravi lesioni e danni ai macchinari e alle proprieta!

Il tornio YS-1835A é valutato solo a 550 W, 1PH, 220 V. Verificare che la potenza
disponibile presso la sede del tornio sia la stessa del tornio. Utilizzare lo schema

elettrico (Fig. 39) per collegare il tornio alla rete elettrica

alimentazione. Assicurarsi che il tornio sia correttamente messo a terra.

-35-



Machine Translated by Google

Di seqguito lo schema elettrico del tornio: (Fig.39)

To Speed
Seneor

To Motor

(2]

“-Z
o

e =

R18)

Front of Contral Panel

Figura 39

-36 -

et B o 2 s O i o 3 e e B e S B i 7
—— =4
1]
DAL READOUT n
® @ = e e -
byd- J
s
Top of Control Panel etz
s | | o
Bywer-oll Protecton é ? é
| Fuse
112 700-4
P09
D D 10y 3 VARIABLE SPEED
[kXT o)
0 o220 L | (eh—
T & ? POWER LAV
! T
i
:



Machine Translated by Google

MANUTENZIONE

Eseguire la manutenzione della macchina utensile durante il
funzionamento per garantirne la precisione e la durata utile.
1. Per mantenere la precisione e la funzionalita della macchina,

essenziale trattarla con cura. Tenerla pulita e ingrassarla e
lubrificarla regolarmente. Solo con una buona cura. Puoi essere certo
che la qualita di lavoro della macchina rimarra costante.

NOTE: Staccare la spina della macchina dalla rete elettrica prima
di effettuare lavori di pulizia, manutenzione o riparazione!

Olio, grasso e detergenti sono inquinanti e non devono essere

smaltiti attraverso gli scarichi o nei rifiuti normali. Smaltire tali agenti in
conformita con le attuali disposizioni di legge sull'ambiente. Gli

stracci per la pulizia impregnati di olio, grasso e detergenti sono
facilmente

-37 -



Machine Translated by Google

inflammabile. Raccogliere stracci o lana per la pulizia in un luogo adatto

recipiente chiuso e smaltirli in un ambiente ecologicamente corretto

modo - non gettarli insieme ai rifiuti normali!

2. Lubrificare leggermente tutte le guide prima di ogni utilizzo. Il cambiamento
Anche gli ingranaggi e la vite di comando devono essere leggermente lubrificati con
grasso.

3. Durante l'operazione. | trucioli che cadono sulla superficie di scorrimento
dovrebbe essere pulito tempestivamente e l'ispezione dovrebbe essere frequente
realizzato per impedire che i trucioli cadano nella posizione tra il

sella della macchina utensile e guida del letto del tornio. Il feltro di asfalto dovrebbe
essere pulito a un orario specifico.

NOTE: Non rimuovere i chip a mani nude. C'é un

rischio di tagli dovuti a trucioli taglienti. Non utilizzare mai materiali infammabili
solventi o detergenti o agenti che generano fumi nocivi!

Proteggere i componenti elettrici, come motori, interruttori, interruttori

scatole, ecc., dall'umidita durante la pulizia.

4. Dopo l'operazione ogni giorno. Eliminare tutti i trucioli e pulire
diverse parti della macchina utensile e applicare I'olio per macchine utensili
prevenire la ruggine.
5. Per mantenere la precisione della lavorazione, prendersi cura del
centro. La superficie della macchina utensile per il mandrino e il
guida ed evitare danni meccanici e l'usura dovuta a
guida inadeguata.

6. Se il danno viene trovato. La manutenzione deve essere eseguita immediatamente.
NOTE: | lavori di riparazione possono essere eseguiti solo da personale qualificato

personale con le relative competenze meccaniche ed elettriche

conoscenza.

-38 -



Machine Translated by Google

RISOLUZIONE DEI PROBLEMI

Eliminazione

Problema

Possibile motivo

Strumento smussato

Strumento di riaffilatura

Strumento di

Molle per utensili

serraggio con minore sporgenza

Ridurre il mangime

Superficie del pezzo in | ione

Alimentazione troppo alta

Aumentare il raggio

troppo ruvido
Ragg

io sulla punta dell'utensile troppo piccolo

| centri non

sono allineati (il contropunta é sfalsato)

Regolare il contropunta al centro

il pezzo diventa
conico

La slitta superiore non & ben allineata (taglio con

la diapositiva superiore)

Allineare bene la slitta superiore

Ridurre il mangime

Alimentazione troppo alta

Regolare il cuscinetto principale

Il tornio sta chiacchierando

Gioco nel cuscinetto principale

Allentare il centro del contropunta

Il centro e caldo

il pezzo si & espanso

Ridurre la velocita di taglio

Velocita di taglio troppo alta

Avanzamento

Lo strumento ha una vita breve

Avanzamento trasversale troppo alto

trasversale inferiore (la tolleranza di finitura non
deve superare 0,5 mm)

Piu refrigerante

Raffreddamento insufficiente

Aumentare I'angolo di sgombero

Angolo di sgombero troppo piccolo

Usura del fianco troppo elevata

La punta dello strumento non é regolata al centro alto

Corretta regolazione dell'altezza di
lo strumento

Aumentare I'angolo del cuneo

Angolo del cuneo troppo piccolo
(accumulo di calore)

Raffreddare uniformemente

Crepa da macinazione dovuta a raffreddamento errato
Il tagliente si rompe Regolare il gioco nel mandrino
Gioco eccessivo nel cuscinetto del mandrino cuscinetto
Disposizione (vibrazioni) Disposizione
Regolare al centro

Il filo tagliato &

shagliato

L'utensile e bloccato in modo errato

Rettificare I'angolo correttamente

Il filo tagliato &

Ho iniziato a macinare nel modo sbagliato

Regola il tono giusto

Passo shagliato

Girare il pezzo in lavorazione

shagliato

Diametro sbagliato

il diametro corretto

Sbloccare l'arresto di emergenza
interruttore

1l mandrino non si

Interruttore di arresto di emergenza attivato

attiva

-39 -



Machine Translated by Google

SCHEMA DI RIPARTIZIONE ED ELENCO DELLE PARTI

Montaggio della testata

Parti Descrizione Specifica Quantita Parti Descrizione Specifica Quantitg
NO. NO.
101 Dado della chiave inglese Vite M30x1 5 110 Distanziatore
102 Temporizzazione del mandrino 111 Copertura del cuscinetto
ruota a cinghia
103 Vite M6x8 112 Cuscinetto a sfere
104 Puleggia multi- 113 Mandrino
cuneo del mandrino
105 Chiave C4 x4 x18 114 Paletta
106 Magnete 115 Vite M5x10
107 Distanziatore
108 Ingranaggio
109 Chiave C4x4x8




Machine Translated by Google

SCHEMA DI RIPARTIZIONE ED ELENCO DELLE PARTI

Slitta superiore, slitta trasversale, gruppo carrello

— T 217216|(215] [214] [213]217]

"0 P

-41 -



Machine Translated by Google

Parti Descrizione Specifica Quantita Parti Descrizione Specifica Quantita
NO. NO.
201 Vite M4x6 228 Vite M6x20 2
202 229 vite M6x25 1
203 Disco girevole 230 Piastra di bloccaggio 1
204 Primavera 231 Vite M6x12 6
205 Prigioniero 232 Piastra scorrevole 1
206 S 233 Tergicristallo in gomma, 2
207 Vite atesta ciindrica M4x20 234 Piastra scorrevole 1
208 Leva 235 Copertura ergicrstallo 2
209 Noce 236 Vite M4x10 12
210 Tre palle 237 Sella 1
Maniglia
211 Vite M6x20 238 Tergicristallo in gomma 2
212 Leva 239 Dado da alimentazione 1
213 Compone 240 Copertura tergicristallo 2
214 Comporre 241 Gib 1
215 Vjte di comando 242 1
216 Noce M4 243 Vite M4x16 2
217 Vite M4x16
218 Riposo superiore
219 Tre palle
Maniglia
220 Vite M6x8
221 Gib
222 Staffa
223 Piagtra scorrevole trasversale
224 Vjte di comando
225 BJocco angolare
226 Maniglia
227 Sgivolo composto
base

-42 -




Machine Translated by Google

Montaggio del grembiule

O

301

318

-43-



Machine Translated by Google

Parti Descrizione Specifica Quantita Parti Descrizione Specifica Quantirl‘a
NO. NO.
301 Volantino 315 Camma scanalata
leva
302 Vite M6x8 316 Vite M8x20
303 Gib 317 Equipaggiamento combinato
304 Leva 318 Albero del cambio
305 Base della maniglia 319 Lancia
306 Mezzo dado 320 Grembiule
307 Albero della turbina 321 Cuscinetto a sfere
308 Vite M4x16 322 Volantino
309 Sfera d'acciaio
310 Primavera
311 Noce M4
312 Vite M6x20
313 Comporte
314 Sedile quadrante filettato

-44 -




Machine Translated by Google

Letto, parti della ruota sospesa Assemblaggio

- 45 -



Machine Translated by Google

Parti Parti
Descrizione Specifica Quantita Descrizione Specifica Quantit
NO. NO.
Vite conduttrice
401 Pigstra di posizionamento 430 .
parentesi
402 Temporizzazione del ponte 431 spilo
ruota a cinghia
403 Chiave C5x5x10 432 Distanziatore
404 Cintura 433 Tazza di olio
Vite conduttrice
405 Rondella 434
parentesi
406 Bullone 435 Vite conduttrice
407 Vite a testa cilindrica Vite M6 x20 436 Rondella
408 Vite M4x10 437 Piastra di posizionamento
209 multi cuneo 438 Prigioniero
puleggia
410 Rgndella elastica 439 Montare
411 Rondella elastica 440 Copertura fissa
412 Cuscinetto a sfere 6002 441 Lancia
413 Pigstra di posizionamento 442 Distanziatore
414 Lancia 443 Manopola di spinta
415 Bilanciere 444 Chiave Formato B4x4x8
416 Pigstra di posizionamento 445 Vite M6 x16
417 cursore 446 Ingranaggio
418 blocco fisso 447 Ingranaggio 720
419 Vite M6 x40 448 Manicotto chiave
420 Vite M12 x25 449 Rondella
421 Guarnizione scorrevole 450 Vite M5x10
422 Vite M5 x16 451 Bullone
423 Cremagliera 452 Ingranaggio 745
424 Modo letto 453 Ingranaggio Z20
425 Vite M3 x12 454 Ingranaggio 725
426 Piastra inferiore 455 Bullone delfingranaggio
427 Vite Vite M8 x12 456 Noce M8
Vite conduttrice Manicotto ruota
428 457 . X
parentesi intermedia
429 Dado di bloccaggio

- 46 -




Machine Translated by Google

Montaggio del contraccolpo

- 47 -



Machine Translated by Google

Parti Parti
Descrizione Spgcifica Quantita Descrizione Spedifica Quantita
NO. NO.
Copertura posteriore 3
501 515 Vite a testa cilindrica Vite M6 x20
contropunta
502 Maniglia 516 Vite Vite M6 x2Q 2
503 Tazza di olio 517 Vite Vite M6 x2q 1
504 Serraggio 518 Volantino
maniglia
505 Staffa 519 Leva manuale
506 Penna 520 Vite conduttrice
507 Vite a testa cilindrica M4 x16
508 Contropunta
509 Vite M5x5
Contropunta
51
0 sospensione
bloccare
511 Bullone
512 Chjiave contropunta
513 Perno limite
514 Piastra di base

-48 -




Assemblea generale

Machine Translated by Google

U BBy

-49 -



Machine Translated by Google

Parti Parti
Descrizione Specifica Quantitg Descrizione Specifica Quantita
NO. NO.
1 Chiave B4x4 x8 2 101 Tappetino in gomma 2
2 B— 745 1 102 Piastra pressa 1
sella
3 Ingranaggio Z20 1 103 Vite M6x25 1
4 Vite M8x20 1 104 Bloccagg.io della sella 1
piatto
5 Ingranaggio z25 1 105 Vite Vite M6 x12 11
6 Manica 1 106 Gib 1
7 o g 2 107 Piastra pressa 1
sella
8 Noce M8 1 108 Leva della maniglia 1
9 Cuscinetto a sfere 3 109 Vite 1
10 Cintura 1 110 Scala del quadrante 1
11 Vite Vite M6 x20 11 111 Vite di comando 1
12 Rondella 6 112 Tre palle 1
maniglia
13 Temporizzazione del ponte 1 113 Staf‘fa 1
ruota a cinghia
14 Chiave C5x5x10 1 114 Sella 1
15 Bullone 1 115 Scala del quadrante 1
16 Rondella elastica 1 116 Rigoso composto 1
17 Vite M4x10 6 117 Primavera 1
18 Rondella elastica 1 118 Spillo 1
19 Bullone 1 119 Leva di appoggio utensile 1
20 | Multicuneo 1 120 Prigioniero 1
puleggia
21 Braccio oscillante 1 121 Vite M4x20 8
22 Cintura 1 122 Portautensili 1
23 Piastra di montaggio 1 123 Dado portautensili 1
24 Misurazione della velocita 1 124 Tazza di olio 6
Testa

-850 -




Machine Translated by Google

25 Posizionamento 4 125 Scivolo trasversale
piatto
26 Posizionamento 1 126 Vite M4x6
piatto
27 Rondella 4 127 Disco girevole
28 Vite M8x20 9 128 Dado da alimentazione
29 cursore 1 129 Scala del quadrante
30 Rohdella elastica 4 130 Bullone dellingranaggio
31 Guarnizione cursore 1 131 posion seders
32 Blocco fisso 1 132 Gib
33 Vite M6x40 1 133 Mezzo dado
34 Vite M5 x16 8 134 Forcella del cambio
35 Noce M6 1 135 Sfera d'acciaio
36 Vite M12x25 1 136 Leva
Copertura del mandrino
37 ) 1 137 Postoasedere
Finestra
38 C 138 Bullone delfingranaggio
39 Vite M4x20 2 139 Equipaggiamento combinato
40 Fofcella di cambio 1 140 Cuscinetto a sfere
41 Interruttore di viaggio 1 141 Grembiule
42 Posizionamento 1 142 Lancia
piatto
43 Capertura mandrino 1 143 Vite Vite M8x10x10 1
44 Dafdo chiave inglese M30 x1.5 1 144 Modo letto
45 Pigstra di supporto 1 145 Cremagiera
46 Testa di calcio 1 146 Vite M3x12
. Mand.rlno . N 147 Vite di comando
ruo_ta a cinghia parentesi
sincrona
48 Chiave C4 x4 x18 1 148 Noce
49 Chiave Cax4x8 1 149 Vite M8x12
50 Blocco di prova 1 150 Piedino in gomma
51 Vlte MSXlO 18 151 Vassoio per patatine

-51-




Machine Translated by Google

52 Puleggia 152 Spillo
53 Mandrino 153 Stallone
Vite di comando
54 Distanziatore 154 parentesi
55 Distanziatore 155 Vite di comando
56 Ingranaggio 156 Manica
57 Cuscinetto a sfere 157 Staffa
58 Ingranaggio conico 158 Piastra di posizione
59 Coperchio del cuscinetto 159 Ingranaggio
60 Ingranaggio conico 160 Interruttore
61 Fondo del mandrino 161 Pannello digitale
62 Tegta del mandrino 162 Vite M6x16
63 Mandrino mascella 163 Distanziatore
64 Mandrino mascella 164 Rondella
Montaggio
65 dellinterruttore 165 [ ——
bloccare
66 Copertura motore 166 Copertura del cuscinetto
67 Piastra paraspruzzi 167 Scheda di supporto
68 Piastra paraspruzzi 168 Lancia
69 Copertura motore 169 Noce
70 Piasstra paraspruzzi 170 Manica
71 Regolabile 171 Montare
maniglia di bloccaggio
72 Penna 172 Manopola di spinta
73 Coperchio di bloccaggio 173 Bullone
74 Vite M5x5 174 Ingranaggio z20
75 Leva manuale 175 Rondella
Trasmissione
76 Copertura contropunta 176
scatola
77 Volantino 177 Bullone M10x80
Volantino Trasmissione
78 178
leva coperchio della scatola

-52-




Machine Translated by Google

79 Punta di coda 1 179 Scatola di controllo 1
80 Vite di comando 1 180 Manopola della velocita 1
81 Spillo 1 181 Spia luminosa 1
82 Pun.ta di coda 1 182 Sovraccarico 1
battiscopa protettore
Interruttore di
83 Chiave 1 183 commutazione .
84 Bl¢cco sospeso 1 184 Chiave Formato C5x5xp0 1
85 Bullone 1 185 Puleggia 1
86 Vite M6x20 2 186 Rondella elastica 1
87 Leya della maniglia 1 187 Motore 1
88 Tre pa!le. 1
maniglia
89 Vite M6x8 11
90 Scala del quadrante 1
91 Vite M4x16 8
92 Vite di comando 1
93 Composto 1
riposo
94 Vite M4x16 8
95 Noce M4 24
96 Gib 1
97 Piastra di stampa 2
o8 Tappetino 2
in gomma
99 Piastra di stampa 2
100 Vite M4x10 20

-53-




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support

MANUAL DE INSTRUCCIONES DEL TORNO
MODELO:YS-1835A

Seguimos comprometidos a brindarle herramientas a precios competitivos.
"Ahorre la mitad", "mitad de precio" o cualquier otra expresion similar que utilicemos solo
representa una estimacion del ahorro que podria obtener al comprar ciertas herramientas con nosotros en
comparacion con las principales marcas y no necesariamente significa que cubra todas las
categorias de herramientas que ofrecemos. Le recordamos que, al realizar un pedido con nosotros,
verifique cuidadosamente si realmente esta ahorrando la mitad en comparacion con las principales
marcas.



Machine Translated by Google



Machine Translated by Google

VEVOR'

TOUGH TOOLS, HALF PRICE

MODELO:YS1835A

VARTABLE SPEED
MINI LATHE

¢(NECESITA AYUDA? CONTACTENOS!

¢ Tiene preguntas sobre el producto? ;Necesita asistencia técnica? No dude en ponerse en

contacto con nosotrQs: o i . P
oporte técnico y certificado de garantia electrénica

www.vevor.com/support

Estas son las instrucciones originales, lea atentamente todas las

instrucciones del manual antes de utilizar el producto. VEVOR se reserva una
interpretacion clara de nuestro manual de usuario. La apariencia del producto
estara sujeta al producto que recibid. Perdonenos por no informarle nuevamente
si hay actualizaciones de tecnologia o software en nuestro producto.



Machine Translated by Google

ASUNTOS QUE REQUIEREN ATENCION

La informacién contenida en este manual pretende servir de guia para el
funcionamiento de estas maquinas y no forma parte de ningun contrato. Los
datos que contiene se han obtenido de la maquina.

fabricante y de otras fuentes. Nos esforzamos por garantizar la

Nos aseguramos de la exactitud de esta informacion y tratamos de verificar

cada elemento y cada dato, pero no podemos garantizar la exactitud total de la
informacién, lo que significa que el equipo suministrado puede diferir en detalles de
la descripcion de las instrucciones. Ademas, el desarrollo de la maquina puede
significar que el equipo suministrado pueda diferir en detalles de las descripciones
aqui contenidas. Por lo tanto, es responsabilidad del usuario asegurarse de que el

equipo o el proceso descritos son adecuados para el proposito previsto.

SEGURO DE CALIDAD

Haremos todo lo posible para garantizar la calidad de nuestros productos y
prometemos a los consumidores que garantizaremos nuestros productos durante

un afio, excepto por dafios a la maquina causados por una operacion

incorrecta de los clientes y accidentes resultantes de ello, o desgaste

anormal y dafios causados por falta de mantenimiento.

Para cumplir con el compromiso de garantia, el producto o pieza con problemas

de calidad, devuélvalo a nosotros para verificacion, con el franqueo pago.

Los productos devueltos deben ir acompafados de una nota con la fecha de
compra y una explicacion por escrito de la calidad del producto. Después de nuestra
inspeccién y confirmacioén, repararemos o reemplazaremos sus productos, o
reembolsaremos el pago; Si no proporcionamos la reparacion o el reemplazo

de manera oportuna, asumiremos los costos que surjan de la reparacion o el
reemplazo de los productos; Si el dafio no se debe a la calidad del producto, sino a la

operacion incorrecta del usuario u otras razones, el costo correra a cargo del cliente.



Machine Translated by Google

Nuestra empresa se reserva el derecho de realizar cambios a esta especificacion y
Especificaciones del producto. Haremos esfuerzos continuos para mejorar las
calidad de nuestros productos.

Todos los derechos reservados. No se permite la reproduccion o reproduccion sin
permiso.

Simbolo Simbolo
Descripcion

Advertencia: para reducir el riesgo de lesiones, el usuario debe leer las instrucciones.

Lea el manual con cuidado.

Ny
C Este simbolo, colocado antes de un comentario de seguridad, indica un tipo de
precaucion, advertencia o peligro. Ignorar esta advertencia puede provocar

un accidente. Para reducir el riesgo de lesiones, incendio o electrocucion, por favor

Siga siempre las recomendaciones que se muestran a continuacion.

iPeligro!
iRiesgo de lesiones personales o dafios ambientales! Riesgo de

iDescarga eléctrica! jRiesgo de lesiones personales por descarga eléctrical

Corriente alterna

Cuidado con las pinzas

Advertencia: Asegurese de usar protectores auditivos al utilizar este producto.

Advertencia: Asegurese de usar protectores para los ojos cuando utilice este producto.




Machine Translated by Google

No coloque las manos en el protector de seguridad cuando la maquina esté funcionando.

No se permite el ingreso de maquinaria automatica en funcionamiento. Sélo personal autorizado.

No rellene aceite durante el funcionamiento.

No gire durante la reparacién

Operacion sin fatiga

La operacién no es ninguna llamada telefénica

Informacién sobre eliminacion:

Este producto esta sujeto a las disposiciones de la Directiva Europea 2012/19/EC. El

@@ @ @@

simbolo que muestra un contenedor de basura tachado indica que el producto requiere una
recoleccion de residuos separada en la Union Europea. Esto se aplica al producto y a todos
los accesorios marcados con este simbolo. Los productos marcados como tales no

pueden desecharse con los residuos domésticos normales, sino que deben llevarse a un punto

de recoleccion para reciclar aparatos eléctricos y electronicos.

dispositivos

& ADVERTENCIA: Lea todas las advertencias de seguridad,

instrucciones, ilustraciones y especificaciones que se incluyen con esta maquina. Si no
sigue todas las instrucciones que se indican a continuacion, puede sufrir una descarga
eléctrica, un incendio o lesiones graves.

Guarde todas las advertencias e instrucciones para futuras consultas.



Machine Translated by Google

La maquina herramienta debe ser utilizada por personal experimentado. Si no es asi,
familiarizado con el proceso de operacion del torno, no utilice la maquina

Utilice la herramienta a voluntad. Siga las instrucciones antes de utilizarla.

=N

. Antes de poner en marcha la maquina herramienta, la cubierta de seguridad debe estar colocada.
Posicion correcta.

2. Antes de poner en marcha la maquina herramienta, compruebe si el soporte de la herramienta
Se quitan la llave y la llave del portabrocas.

3. Evite que la méaquina se ponga en marcha accidentalmente. Apague el motor.
energia antes de sujetar la pieza de trabajo o la herramienta.

4. No fuerce el corte. Corte segun la velocidad de corte establecida, corte
Profundidad y velocidad de alimentacion.

5. Utilice las herramientas adecuadas. Utilice la herramienta o pieza de trabajo correcta para el mecanizado.
Mantenga la herramienta afilada y limpia para garantizar un funcionamiento normal y seguro.

6. Lubrique y reemplace los accesorios periddicamente.

7. Antes de ajustar o reparar la maquina, asegurese de desconectar el
fuente de alimentacion.

8. Verifique el rendimiento de seguridad de la maquina antes de ponerla en marcha.

9. Verifique el funcionamiento de todas las piezas mdviles. Todas las piezas deben estar instaladas
correctamente. Las piezas dafiadas deben repararse rapidamente.

10. Cuando la maquina esté en funcionamiento, el operador no debera abandonarla.

11. Mantenga limpio el lugar de trabajo, el ambiente de trabajo sucio es facil de
provocar accidentes.

12. No utilice la maquina en entornos peligrosos.
No trabaje en lugares humedos. Asegurese de que los componentes eléctricos estén
Protegido de la humedad. Mantener buena iluminacion.

13. Se prohibe el ingreso de nifios al lugar de trabajo y personal no operativo.
El personal debe mantener una distancia segura del area de trabajo.

14. Mantener a los nifios fuera del area de trabajo. La puerta debe estar cerrada con llave.
Al salir del taller.

15. Vistase apropiadamente. No use ropa suelta, guantes, corbatas, anillos, etc.
Pulseras, joyas, etc. Para mayor seguridad, utilice calzado antideslizante. Si tiene el pelo largo,
utilice un gorro de trabajo.

16. Utilice gafas protectoras durante la operacion.

17. Presta atencion a donde te encuentras y mantén el equilibrio en todo momento.

18. No coloque las manos cerca de las partes moviles de la maquina.



Machine Translated by Google

19. No realice ninguna operacién de configuracion mientras la maquina esté en funcionamiento.

20. Lea y comprenda todas las sefiales de advertencia colocadas en la maquina.

21. Este manual esta destinado Unicamente a familiarizar a los clientes con el
funcionamiento de la maquina y no es un manual de capacitacion.

22. Obedezca estas advertencias o podrian producirse lesiones graves.

23. La maquina producira algunos productos quimicos nocivos durante el trabajo de aserrado, lijado y taladrado,
como polvo. Para reducir el

Para evitar los dafios que pueden causar estos productos quimicos, trabaje en un lugar bien ventilado y

Utilice dispositivos de seguridad, como mascarillas con filtro de particulas.



Machine Translated by Google

PARAMETRO TECNICO

Numero de tipo YS-1835A
Capacidades
Columpio sobre la cama 180 mm
Balanceo sobre el lado cruzado 110 mm
Altura del centro del husillo 90 mm
Distancia entre centros 350 mm
Ancho de la cama 90 mm
Clavijero
Aguijero a través del husillo 20 mm
Conicidad en la punta del husillo MT3
Diametro del mandril 100 mm
Numero de velocidades del husillo 4-Variables
Rango de velocidades del husillo 0-360, 720, 1100, 2200 RPM
Alimentacion y enhebrado
Numero de subprocesos métricos 9
Gama de roscas métricas 05~25mm
Numero de hilos de Imperial 18
Gama de hilos Imperial 12~52T.PI
0,1~0,20 mm/r

Rango de avance longitudinal

Gama de alimentacién transversal 0,02 ~ 0,20 mm/r

Tornillo de avance ®16-1,5 mm

Compuesto y carro

Tipo de poste de herramienta 4 vias
Recorrido maximo de la corredera compuesta 50 mm
Recorrido maximo del carro transversal 60 mm
Recorrido maximo del carro del 295 mm
contrapunto
Recorrido del husillo del contrapunto 50 mm
Conicidad en el husillo del contrapunto MT2
Miscelaneas
. 110 V ~ 60 Hz/220-240 V ~ 50 Hz, monofasico
Motor principal
/500 W,
Largo, Ancho y Alto 760 x 330 x 330 (mm)
Peso del producto Peso neto: 49,1 kg; Peso bruto: 57,7 kg

Tamafio del paquete 820*380*462 milimetros

La informacion general proporcionada en esta especificacién no es vinculante.

-7-



Machine Translated by Google

Accesorios estandar

1. Carter de aceite 1
2. Placa de chip trasera 1
3. Mandril de tres mordazas 1
4. Especificacion 1
5. Caja de herramientas 1

Accesorios en la caja de herramientas (Fig.

1)

3 palancas de volante

Figura 1

1 Punto muerto MT2

1 Punto muerto MT3

1 Pistola de aceite
ave de mandril para el mandril de 3 mordazas
1 Llave de mandril | mandril de 3 mord
3 Mordazas externas para el mandril de 3 mordazas

Juego de 5 llaves hexagonales de 2,5/3/4/5/6 mm

3 Llaves de doble extremo (8/10, 12/14, 13/16)

8 cambios de marcha (30T, 35T, 40T, 40T, 45T, 50T, 60T, 60T)
1 Destornillador Philips

1 Destornillador de cabeza plana

Accesorios especiales (Accesorios que requieren accesorios adicionales)

pago)
Descansar Seguir

Portabrocas de cuatro mordazas y parte posterior
descansar

placa (placa de conexion)

Vivir Portabrocas y biela

Centro

Estable



Machine Translated by Google

N o

d

»>

(&)

o

~

©

DESEMBALAJE Y LIMPIEZA

. Termine de quitar la caja de madera que rodea el torno.

. Compruebe todos los accesorios de la maquina herramienta de acuerdo con las

Lista de embalaje.
Desatornille el torno de la parte inferior de la caja de envio.
Elija una ubicacion para el torno que esté seca, tenga buena iluminacion y tenga

suficiente espacio para poder dar servicio al torno en los cuatro lados.

. Con un equipo de elevacion adecuado, levante lentamente el torno de la plataforma de envio.

parte inferior del cajén. No lo levante por el husillo. Asegurese de que el torno esté equilibrado.

antes de trasladarse a un banco o soporte resistente.

. Para evitar que la bancada se tuerza, la ubicacién del torno debe ser absolutamente plana.

y nivelar. Atornillar el torno al soporte (si se utiliza). 1f utilizando un banco,

Perno pasante para un mejor rendimiento.

. Limpie todas las superficies protegidas contra el 6xido con un disolvente comercial suave.

queroseno o combustible diésel. No utilice disolventes de pintura, gasolina ni laca.
diluyente. Estos dafiaran las superficies pintadas. Cubra toda la superficie limpia

superficies con una ligera pelicula de aceite de maquina 20W.

. Retire la cubierta del engranaje final. Limpie todos los componentes del engranaje final.

Ensamble y cubra todos los engranajes con grasa espesa que no se desprenda.

DIBUJO DE FUNDAMENTOS

- 680 _
L 2
f &xMS5
L 2x @10 -
2o | 1 [T TS = | Ha
—| @
m| & I 2 e Il /| || | j =B B
L - — L
—t =
1
iy B
93 150 442.5
N 753
Figura 2




Machine Translated by Google

Descripcion general

Bancada del torno (Fig. 3)

La bancada del torno esté hecha de hierro de alta calidad. Al combinar carriles altos con fuertes
nervaduras transversales, se produce una bancada de baja vibracion y rigidez. Integra

el cabezal y acciona la unidad para sujetar el carro y el husillo. La V de precisién, reforzada

por endurecimiento térmico y rectificado, es la guia precisa para el carro y el contrapunto. El
motor principal esta montado en la parte trasera del lado izquierdo de la bancada.

Figura 3

Clavijero (Fig. 4)

El cabezal esta fabricado en hierro fundido de alta calidad y baja vibracion. Esta atornillado a la
cama con cuatro tornillos. El cabezal alberga el husillo principal con dos cojinetes de rodillos
coénicos de precision y la unidad de transmision.

El husillo principal transmite el par durante el proceso de torneado. También sujeta las piezas
de trabajo y los dispositivos de sujecion (por ejemplo, el portabrocas de 3 mordazas).

Figura 4

-10-



Machine Translated by Google

Carro (Fig. 5)

El carro esta fabricado en hierro fundido de alta calidad. Las piezas de la corredera estan
rectificadas de forma suave. Se ajustan a la V de la bancada sin holgura. Las piezas de corredera
inferiores se pueden ajustar de forma facil y sencilla. La corredera transversal estda montada en el
carro y se mueve sobre una corredera de cola de milano. La holgura de la corredera transversal

se puede ajustar con las cufas.

Mueva el carro transversal con su rueda manual ubicada convenientemente. Hay un collar graduado
en la rueda manual.

En la corredera superior se coloca un soporte para herramientas de cuatro posiciones que permite sujetar
cuatro herramientas. Afloje la manija de la abrazadera central para girar cualquiera de las cuatro

herramientas a su posicion.

Figura 5

11 -



Machine Translated by Google

Delantal (Fig. 6)

El faldén esta montado sobre la bancada. En él se encuentra la media tuerca con una palanca
de enganche para activar el avance automatico. Las cufias de la media tuerca se pueden
ajustar desde el exterior.

Una cremallera, montada en la cama, y un pifidn operado por un volante en el carro permiten un
rapido desplazamiento del delantal.

Figura 6

Tornillo de avance (Fig. 7)

El husillo (A, Fig. 7) esta montado en la parte delantera de la bancada de la maquina. Esta
conectado a la caja de engranajes de la izquierda para la alimentacion automatica y esta
soportado por cojinetes en ambos extremos.

-12-



Machine Translated by Google

contrapunto (Fig. 8)

El contrapunto se desliza sobre una guia en V y se puede sujetar en cualquier posicion. El
contrapunto tiene un husillo de alta resistencia con un casquillo cénico Morse n.° 2 'y una
escala graduada. El husillo se puede sujetar en cualquier posicién con una palanca

de sujecion. El husillo se mueve con un volante en el extremo del contrapunto.

Figura 8

Aviso:

Coloque el tornillo de fijacion (C, Fig. 8) en el extremo del torno para evitar que el contrapunto
se caiga de la bancada del torno.

Equipo operativo

1. Botén de emergencia: Interruptor ON/OFF (D, Fig. 9)
La maquina se enciende y se apaga con el botéon ON/OFF. Presiénelo para detener todas las
funciones de la maquina. Para reiniciarla, levante la tapa y presione el botén ON.

2. Interruptor de cambio (E, Fig. 9)

Después de encender la maquina, gire el interruptor a la posicion "F" para que el husillo
gire en sentido antihorario (hacia adelante). Gire el interruptor a la posicion "R"

13-



Machine Translated by Google

Posicion para la rotacion del husillo en el sentido de las agujas del reloj (inversa). La posiciéon "O" es APAGADO y

El husillo permanece inactivo.

3. Interruptor de control de velocidad variable (F, Fig. 9)
Gire el interruptor en el sentido de las agujas del reloj para aumentar la velocidad del husillo. Gire el interruptor
en sentido antihorario para disminuir la velocidad del husillo. La velocidad posible

El alcance depende de la posicién de la correa de transmision.

Figura 9

4Bloqueo del carro

Gire el tornillo de cabeza hexagonal (A, Fig. 10) en el sentido de las agujas del reloj y apriételo para bloquearlo.
Gire en sentido antihorario y afloje para desbloquear.

Precaucion: el tornillo de bloqueo del carro debe estar desbloqueado antes de activarlo.

Pueden producirse avances automaticos o dafios en el torno.

Figura 10

-14 -



Machine Translated by Google

5Volante de desplazamiento longitudinal (B, Fig.11)

Gire el volante en el sentido de las agujas del reloj para mover el conjunto del faldon hacia la cola.
Stock (derecha). Gire la rueda manual en sentido antihorario para mover el delantal.

montaje hacia el clavijero (izquierda).

6Palanca transversal (C, Fig. 11)

La rotacion en el sentido de las agujas del reloj mueve el carro transversal hacia la parte trasera de la maquina.

7Palanca de enganche de media tuerca (D, Fig. 11)

Mueva la palanca hacia abajo para activarla. Mueva la palanca hacia arriba para desactivarla.

8Palanca transversal de apoyo compuesto (E, Fig. 11)

Gire en el sentido de las agujas del reloj o en sentido contrario para mover o posicionar.

9Palanca de sujecion del portaherramientas (F, Fig. 11)

Gire en sentido antihorario para aflojar y en sentido horario para apretar. Gire el

poste de herramientas cuando la palanca esta desbloqueada.

Figura 11

-15-



Machine Translated by Google

10Palanca de sujecion del eje del contrapunto (H, Fig. 12)

Gire la palanca en el sentido de las agujas del reloj para bloquear el husillo y en el sentido contrario a

las agujas del reloj para desbloquearlo.

11Volante manual de desplazamiento del eje de la contrapunta (I, Fig. 12)

Gire en el sentido de las agujas del reloj para hacer avanzar la pluma. Gire en el sentido contrario a las agujas del reloj para

retraer la pluma.

12Ajuste del desplazamiento del contrapunto (J, Fig. 12)

Se utilizan dos tornillos de fijacién ubicados en la base de la culata para compensar la
Contrapunto para cortar conos. Afloje el tornillo de bloqueo en el extremo del contrapunto. Afloje
Apriete un tornillo de fijacion lateral mientras aprieta el otro hasta que la cantidad de desplazamiento

se indica en la escala. Apriete el tornillo de bloqueo.

Figura 12

-16 -



Machine Translated by Google

OPERACION

Reemplazo de mandril
El dispositivo de sujecion del husillo del cabezal es cilindrico. Se sueltan tres juegos
Tornillos y tuercas (A, Fig. 13, solo se muestran dos) en el mandril del torno

Brida para retirar el mandril. Coloque el nuevo mandril y fijelo con

Los mismos tornillos y tuercas.

Figura 13
CONFIGURACION DE HERRAMIENTAS

Sujete la herramienta de torneado en el portaherramientas.

La herramienta debe estar sujeta firmemente. Al girar, la herramienta tiene una tendencia
doblarse bajo la fuerza de corte generada durante la formacion de la viruta.

Para obtener mejores resultados, el voladizo de la herramienta debe mantenerse a un minimo de
3/8" 0 menos.

El angulo de corte es correcto cuando el borde de corte esta alineado con el

eje central de la pieza de trabajo. La altura correcta de la herramienta se puede determinar

Se logra comparando la punta de la herramienta con el punto del centro.

montado en el contrapunto. Si es necesario, utilice espaciadores de acero.

debajo de la herramienta para obtener la altura requerida. (Fig. 14)

-17 -



Machine Translated by Google

Cambiar velocidad

Desatornille los dos tornillos de fijacién (B, Fig.15) y retire la proteccion

cubrir.

Ajuste la correa trapezoidal (C, Fig.16) en la posicion correspondiente.

Apriete la polea tensora y vuelva a apretar la tuerca.

% % [ |B-C E-H | 2200

D c
E ” B-C F"G 720
2 Il |/A-D E-H | 1100
(n (I () () IV A-D F-G | 360

[c

Figura 15

-18 -

Figura 16



Machine Translated by Google

El volante manual de
desplazamiento de la plataforma giratoria, el desplazamiento transversal y el carro

superior se pueden operar para alimentacion longitudinal o transversal. (Fig. 17)

Figura 17

Torneado longitudinal con avance automatico Utilice la
tabla (A, Fig.18) del torno para seleccionar la velocidad de avance o el paso de rosca. Ajuste el
engranaje de cambio si no se puede obtener el avance o el paso de rosca requeridos con

el juego de engranajes instalado.

Figura 18

-19-



Machine Translated by Google

Cambio de marchas Reemplazo

1. Desconecte la maquina de la fuente de alimentacion.

2. Desatornille los dos tornillos de fijacion y retire la cubierta protectora.

3. Desenroscar la tuerca (A, Fig.19) para retirar los engranajes del cambio.
El frente.

4. Instale los acoplamientos de engranajes (B, Fig.19) de acuerdo con la rosca y avance.
grafico (Fig.20) y enrosque nuevamente la tuerca.

5. Instale la cubierta protectora del cabezal y vuelva a conectar el
maquina a la fuente de alimentacion.

1 |glj'ra 19

-20-



Machine Translated by Google

Placa de paso (Fig. 20)

TABLA DE ENHEBRADO Y ALIMENTACION

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
= Spindle
o) A r/_ 0.5 30 60 40 60
5l \n
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21-




Machine Translated by Google

22

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
1=1/16
5 1 itf 14 | 40 | 65 3 | 32 |20 | 65 40
]
x 16 | 40 | 65 40 | 36 | 20 | 65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1. 28 [1.3.5.7
6 T, |
7@ﬁ: 14 1.5 | 32| 1-8
12
E, S |16 1-8 | 36 [1.3.5.7
&l 18 | 1.5 |38 | 15
o 19 1 40 1-8
B
- 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Figura 20




Machine Translated by Google

Torneado cilindrico (Fig. 21)

En la operacién de torneado recto, la herramienta avanza en paralelo al eje de rotacion
de la pieza de trabajo. El avance puede ser manual, girando el volante en el carro
superior o en el carro del torno, o activando el avance automatico. El avance transversal

para la profundidad de corte se logra mediante el carro transversal.

Fig. 21

Torneado de extremos (Fig. 22)

En la operacién de refrentado, la herramienta avanza perpendicularmente al eje de
rotacion de la pieza de trabajo. El avance se realiza manualmente con el volante del
carro transversal. El avance transversal para la profundidad de corte se realiza con el

carro superior o el carro del torno.

Feed

! S
I -

i

Crossfeed

vd" (Sl

Fig. 22



Machine Translated by Google

Torneado: Eje delgado (Fig. 23)

Para tornear entre centros, es necesario retirar el mandril del husillo. Coloque el centro MT
3 en la punta del husillo y el centro MT 2 en el contrapunto. Monte la pieza de trabajo
equipada con el trinquete de arrastre entre los centros. El arrastre se acciona mediante un
retén o placa frontal.

Nota: Utilice siempre una pequefia cantidad de grasa en el centro del contrapunto para
evitar que la punta central se sobrecaliente.

Dept f of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Torneado coénico con desplazamiento del

contrapunto Ajuste la desviacion entre el centro del manguito del contrapunto y el centro
del husillo para completar el torneado coénico. El angulo depende de la longitud de la pieza
de trabajo.

Para desplazar el contrapunto, afloje el tornillo de bloqueo (A, Fig.24).

Desatornille el tornillo de fijacion (B, Fig.24) en el extremo derecho del contrapunto. Afloje el
tornillo de ajuste delantero (C, Fig.24) y ajuste la misma cantidad apretando el

tornillo de ajuste trasero (D, Fig.24) hasta que se haya alcanzado la conicidad deseada. El
ajuste transversal deseado se puede leer en la escala. (E, Fig.24). Primero vuelva a apretar
el tornillo de fijacion (B, Fig.24) y luego los dos tornillos de ajuste (delantero y trasero)

para bloquear el contrapunto en su posicién. Vuelva a apretar el tornillo de bloqueo (A,
Fig.24) del contrapunto. La pieza de trabajo debe sujetarse entre dos centros y

accionarse mediante una placa frontal y un trinquete impulsor.

-24 -



Machine Translated by Google

Después del torneado coénico, el contrapunto debe volver a su posicion original
de acuerdo con la posicion cero en la escala del contrapunto. (E, Fig. 24)

Figura 24

Corte de roscas

Ajuste la maquina al paso de rosca deseado (segun la tabla de roscado, Fig.

20). Ponga en marcha la maquina y enganche la media tuerca. Cuando la

herramienta llegue a la pieza, cortara la pasada de roscado inicial.

Cuando la herramienta llegue al final del corte, detenga la maquina apagando

el motor y, al mismo tiempo, saque la herramienta de la pieza para que despeje la rosc
No desactive la palanca de la media tuerca. Invierta la direccion del motor

para permitir que la herramienta de corte vuelva al punto de partida. Repita

estos pasos hasta obtener los resultados deseados.

NOTAS
Ejemplo: Rosca macho

El diametro de la pieza de trabajo debe haber sido torneado al diametro
del hilo deseado.

La pieza de trabajo requiere un chaflan al comienzo de la rosca.
y

-25.-



Machine Translated by Google

un corte en el hilo se acaba.

La velocidad debe ser lo mas baja posible. El cambio de marchas
Debe haberse instalado de acuerdo con el paso requerido.  La
herramienta de corte de rosca debe tener exactamente la forma de la muestra
como la rosca, debe ser absolutamente rectangular y
sujeta de forma que coincida exactamente con la entrada de torneado.
La rosca se produce en varios pasos de corte de forma que la
La herramienta de corte debe girarse completamente fuera de la rosca (con
el carro transversal) al final de cada paso de corte.  La
herramienta se retira con la tuerca del husillo de avance enganchada
invirtiendo el interruptor de cambio.

Detenga la maquina y alimente la herramienta de corte de hilo en corte bajo.
profundidades utilizando el carro transversal. Antes de cada paso, coloque el
Deslice la corredera superior aproximadamente entre 0,2 y 0,3 mm hacia la izquierda y la derecha
alternativamente para cortar el hilo. De esta manera, el hilo
Las herramientas de corte cortan solo un flanco de rosca en cada pasada.
cortando el hilo hasta que casi haya alcanzado el maximo

profundidad del hilo.

Ir_“n.,_| i -
l.‘. _-_T[ | ST —

Feed

Fig. 25

- 26 -



Machine Translated by Google

Accesorios para tornos

Mandril de torno universal de tres mordazas

Con este mandril universal se pueden sujetar piezas redondas,

triangulares, cuadradas, hexagonales, octogonales y de doce puntas. (Fig. 26)

Nota: los tornos nuevos tienen mordazas muy ajustadas. Esto es necesario
para garantizar una sujecion precisa y una larga vida util: al abrir y cerrar
repetidamente la mordaza se ajusta automaticamente y su

funcionamiento se vuelve progresivamente mas suave.

Nota:

Para el mandril original de 3 mordazas que se monto en el torno, la fabrica monto
el mandril de la mejor manera para garantizar la precision de sujecion con dos

marcas "0" (A) Fig.26 mostradas en el mandril y la brida del mandril.

Fig.26

Hay dos tipos de mordazas: internas y externas. Tenga en cuenta que la cantidad
de mordazas coincide con la cantidad dentro de la ranura del mandril. No
las mezcle. Cuando vaya a montarlas, hagalo en orden ascendente 0, 1.

Cuando vaya a sacarlas, asegurese de ,» 3 cuando estas

-27 -



Machine Translated by Google

saquelos en orden descendente 3,1,0 uno por uno. Luego de terminar este procedimiento gire las
mordazas al diametro mas pequefio y verifique que las tres mordazas estén bien

ajustadas.

Mandril de torno independiente de cuatro mordazas

Este mandril especial tiene cuatro mordazas ajustables independientemente. Estas

permiten sujetar piezas asimétricas y posibilitan el montaje preciso de piezas cilindricas.
(Fig. 27)

Fig. 27
Portabrocas Drill (opcional)
Utilice el portabrocas para sujetar las brocas de centrado y las brocas helicoidales en el

contrapunto (B) (Fig. 28)

Mandril conico Morse (opcional)
Para montar el portabrocas en el contrapunto se necesita un mandril que tiene un cono

Morse n.° 1. (C) Fig.28

Fig. 28

-28-



Machine Translated by Google

Centro en vivo (opcional)
El centro vivo esta montado sobre cojinetes de bolas. Su uso es muy recomendable para
torneado a velocidades superiores a 6 RPM. (Fig. 29)

Figura 29

Luneta La luneta

sirve como soporte para los ejes en el extremo libre del contrapunto.

En muchas operaciones no se puede utilizar el contrapunto, ya que obstruye la
herramienta de torneado o de perforacién y, por lo tanto, se debe retirar de la maquina.

La luneta, que

funciona como soporte final, garantiza un funcionamiento sin vibraciones. La luneta se
monta sobre las guias de la bancada y se asegura desde abajo con una placa de bloqueo.
La grasa requiere una lubricacién continua en los puntos de contacto para evitar

un desgaste prematuro. (Fig. 30)

-29-



Machine Translated by Google

Ajuste de la luneta fija

1. Afloje las tres tuercas hexagonales. (A, Fig. 31)

2. Afloje el tornillo moleteado (B, Fig.36) y abra la tapa deslizante.

dedos. (C, Fig.31) hasta que la luneta se pueda mover con su dedo

alrededor de la pieza de trabajo. Fije la luneta en su posicion.

3. Apriete los tornillos moleteados de modo que los dedos queden ajustados pero no apretados contra
la pieza de trabajo. Apriete las tres tuercas (A, Fig. 31). Lubrique la guia deslizante.

Puntos con aceite de maquina.

4. Cuando, después de un funcionamiento prolongado, las mandibulas muestren desgaste, las puntas de

Los dedos pueden ser limados o fresados nuevamente.

Sigue el descanso

El siguiente descanso se monta sobre el sillin y sigue la

Movimiento de la herramienta de torneado. Solo se necesitan dos bloques de apoyo.

El lugar del tercer bloque de soporte lo ocupa la herramienta de torneado.

El siguiente soporte se utiliza para operaciones de torneado en piezas largas y delgadas.
Piezas de trabajo. Evita que la pieza de trabajo se doble bajo presién.

de la herramienta de torneado. ( Fig.31)

Coloque los bloques de soporte ajustados a la pieza de trabajo, pero no demasiado apretados.

Lubrique los bloques de soporte durante el funcionamiento para evitar un desgaste prematuro.

tener puesto.

Fi_9381_



Machine Translated by Google

AJUSTES

Después de un tiempo, se produce desgaste en algunos de los componentes mdviles.

Puede que sea necesario ajustarlo.

Cojinetes del husillo principal

Los cojinetes del husillo principal se ajustan en fabrica. Si el juego axial es excesivo
se hace evidente después de un uso considerable, los cojinetes pueden estar

equilibrado.

Fije la tuerca ranurada (A, Fig.32) en la parte posterior del husillo.

El husillo aun debe girar libremente.

Precaucion: un apriete o precarga excesivos dafaran los cojinetes.

Figura 32

-31-



Machine Translated by Google

Ajuste del carro transversal El carro

transversal esta equipado con una tira de refuerzo (C, Fig.33) y se puede

ajustar con tornillos (D, Fig.33) provistos de contratuercas. (E, Fig.33)

Afloje las contratuercas y apriete los tornillos de fijacion hasta que la corredera se

mueva libremente sin juego. Apriete las contratuercas para mantener el ajuste.

Fig.33

Ajuste de la corredera superior

La corredera superior esta equipada con una tira de refuerzo (F, Fig. 34) y

se puede ajustar con tornillos (G, Fig. 34) provistos de contratuercas. (H, Fig. 34)
Afloje las contratuercas y apriete los tornillos de fijacién hasta que la corredera se

mueva libremente sin juego. Apriete las contratuercas para mantener el ajuste.

Fig.34

-32-



Machine Translated by Google

Ajuste de la guia de la media tuerca EI
enganche de las medias tuercas se puede ajustar con tornillos (I, Fig.35)
Afloje los tornillos del lado derecho del faldon y ajuste los tornillos de control hasta que

ambas medias tuercas se muevan libremente sin juego. Apriete la tuerca.

Figura 35

-33-



Machine Translated by Google

LUBRICACION

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

NOTAS:

Lubrique ligeramente todas las guias antes de cada uso.
Lubrique ligeramente los engranajes de cambio y el tornillo de avance.

con grasa.

1. Diapositiva cruzada

Lubrique los dos puertos de aceite (A, Fig. 36) con aceite de maquina 20W una vez al dia.

-34-



Machine Translated by Google

2. Tornillo de avance

Lubrique el puerto de aceite derecho (D, Fig.38) con aceite de maquina 20W una vez al dia.

Figura 38

Electricidad

AiADVERTENCIA!

ijLa conexion del torno y todos los demas trabajos eléctricos s6lo pueden ser realizados por un
electricista autorizado!

iEl incumplimiento puede causar lesiones graves y dafos a la maquinaria y la propiedad!

El torno YS-1835A tiene una potencia nominal de 550 W, monofasica, 220 V
unicamente. Confirme que la potencia disponible en la ubicacion del torno sea la

misma que la del torno. Utilice el diagrama de cableado (Fig. 39) para conectar el
torno a la red eléctrica.

suministro Asegurese de que el torno esté correctamente conectado a tierra.

-35-



Machine Translated by Google

El siguiente es el diagrama de cableado del torno: (Fig.39)

To Speed
Seneor

To Motor

—]

1
DRITAL READOUT 5

fods

Top of Control Panel

5 |
Bywer-oll Protecton é ?
o

{1 O

0a
—

i@
i.@
e,
[N}
@9

VARIABLE SPEED

R18)

=
.
()

=}

Front of Contral Panel

Machine
Frame

Figura 39

-36 -



Machine Translated by Google

MANTENIMIENTO

Mantener el mantenimiento de la maquina herramienta durante la operacion
para garantizar la precision y la vida util de la maquina herramienta.
1. Para mantener la precision y funcionalidad de la maquina, es esencial

tratarla con cuidado. Manténgala limpia y engrasandola y lubrificandola
regularmente. Solo con un buen cuidado puede estar seguro de que la calidad

de funcionamiento de la maquina se mantendra constante.

NOTAS: jDesconecte el enchufe de la maquina de la red eléctrica

siempre que realice trabajos de limpieza, mantenimiento o reparacion!

El aceite, la grasa y los productos de limpieza son contaminantes y no

deben eliminarse por el desagie ni con la basura normal. Elimine estos productos
de acuerdo con los requisitos legales vigentes en materia de medio

ambiente. Los trapos de limpieza impregnados con aceite, grasa y

productos de limpieza se eliminan facilmente.

-37-



Machine Translated by Google

inflamable. Reuna los trapos o lanas de limpieza en un lugar adecuado.
recipiente cerrado y eliminarlos de forma respetuosa con el medio ambiente.
camino - jno los tires con la basura normal!
2. Lubrique ligeramente todas las guias antes de cada uso.
Los engranajes y el tornillo de avance también deben lubricarse ligeramente con
grasa.
3. Durante el funcionamiento. Las virutas que caen sobre la superficie deslizante
Debe limpiarse a tiempo y la inspeccion debe realizarse con frecuencia.
hecho para evitar que las virutas caigan en la posicién entre los

Guia de bancada de torno y silla de maquina herramienta. El fieltro asfaltico debe

ser limpiado en un momento determinado.

NOTAS: No retire las virutas con las manos desnudas. Hay una

Riesgo de cortes debido a virutas con bordes afilados. Nunca utilice materiales inflamables.
jdisolventes o agentes de limpieza o agentes que generen humos nocivos!

Proteger los componentes eléctricos, como motores, interruptores, conmutadores.

cajas, etc., contra la humedad durante la limpieza.

4. Después de la operacion, todos los dias. Eliminar todas las virutas y limpiar.
diferentes partes de la maquina herramienta y aplicar aceite para maquinas herramienta
Prevenir la oxidacion.
5. Para mantener la precision del mecanizado, tenga cuidado.
centro. La superficie de la maquina herramienta para el mandril y el
Guia el camino y evita dafios mecanicos y el desgaste debido a
guia inadecuada

6. Si se detectan dafos, se debe realizar el mantenimiento de inmediato.

NOTAS: Los trabajos de reparacion solo pueden ser realizados por personal cualificado.
Personal con los equipos mecanicos y eléctricos correspondientes.

conocimiento.

-38 -



Machine Translated by Google

SOLUCION DE PROBLEMAS

Eliminaciéon

Problema

Posible Razén

Herramienta desafilada

Herramienta reafilar

Herramienta de

Muelles para herramientas

sujecion con menos saliente

Reducir la alimentacion

Superficie de la pieza de trabajo

Alimentacion demasiado alta

Aumentar radio

demasiado aspero

El radio en la punta de la herramienta es demasiado pequefio

Los centros no estan alineados (el contrapunto esta

desplazado)

Ajuste el contrapunto al centro

La pieza de trabajo se convierte en
conico

Corredera superior no bien alineada (corte con

la diapositiva superior)

Alinee bien la corredera superior

Reducir la alimentacion

Alimentacién demasiado alta

Ajuste del cojinete principal

El torno esta parloteando

Holgura en el cojinete principal

Afloje el centro de la culata

El centro se calienta

La pieza de trabajo se ha expandido

Reducir la velocidad de corte

La velocidad de corte es demasiado alta

Alimentacion

La herramienta tiene una vida corta

Alimentacion cruzada demasiado alta

transversal inferior (el margen de acabado no
debe superar los 0,5 mm)

Mas refrigerante

Refrigeracion insuficiente

Aumentar el angulo libre

Angulo de holgura demasiado pequefio

Desgaste del flanco demasiado alto

La punta de la herramienta no esta ajustada al centro alto

Ajuste correcto de la altura de
La herramienta

El angulo de cufia es demasiado pequefio

(acumulacién de calor)

Aumentar el angulo de cufia

Enfriar uniformemente

Grietas por molienda debido a un enfriamiento incorrecto
El filo se rompe Ajuste la holgura en el husillo
Holgura excesiva en el cojinete del husillo cojinete
Arreglo (vibraciones) Acuerdo
Ajustar al centro

El hilo cortado es

equivocado

La herramienta esta sujetada incorrectamente

Afilar el angulo correctamente

El hilo cortado es

Empecé a moler de manera incorrecta

Ajuste el tono correcto

equivocado

Tono incorrecto

Gire la pieza de trabajo hacia

Diametro incorrecto

El didametro correcto

Desbloquear parada de emergencia
cambiar

El husillo no se activa

Interruptor de parada de emergencia activado

-39-



Machine Translated by Google

DIAGRAMA DE DESCOMPOSICION Y LISTA DE PIEZAS

Conjunto de cabezal

Regiones Descripcion Especificacion Cantidad Regiones Descripcion Especificacion Canfidad
No. No.
101 Tuerca de llave M30x 1,5 110 Espaciador 1
102 Sirjcronizacién del husillo 1 Tapa de cojinete 2

rueda de correa
103 Tornillo M6x8 112 Cojinete de bolas 1
104 Polea de cufia 113 Huso 1
multiple con husillo

105 Llave C4x4x18 114 Clavijero 1
106 Iman 115 Tornillo M5x10 6
107 Espaciador
108 Engranaje
109 Liave C4x4x8

-40 -




Machine Translated by Google

DIAGRAMA DE DESCOMPOSICION Y LISTA DE PIEZAS

Carro superior, carro transversal, conjunto de carro

— T 217216|(215] [214] [213]217]

AN T

-41 -



Machine Translated by Google

base

Regiones Descripcion Especificacion Cantidad Regiones Descripcion Especificacién Canfidad
No. No
201 Tornillo M4x6 228 Tornillo M6x20 2
202 Taza de aceite 229 Tornillo M6x25 1
203 Disco giratorio 230 Placa de bloqueo 1
204 Primavera 231 Tornillo M6x12 6
205 Perno prisionero 232 Placa deslizante 1
206 Repossheramisntzs 233 Limpiaparabrisas de goma 2
207 Tornillo de tapa M4x20 234 Placa deslizante 1
208 Palanca 235 Cublerta dol mpiaparabrisas 2
209 Tuerca 236 Tornillo M4x10 12
210 Tres bolas 237 Sillin 1
Manejar
211 Tornillo M6x20 238 Limpiaparabrisas de goma 2
212 Palanca 239 Tuerca de alimentacion 1
213 Marcar 240 Cublerta del lmplaparabrisas 2
214 Marcar 241 Gibraltar 1
215 Tofnillo de avance 242 1
216 Tuerca M4 243 Tornillo M4x16 2
217 Tornillo M4x16
218 Descanso superior
219 Tres bolas
Manejar
220 Tornillo M6x8
221 Gibraitar
222 Soporte
223 Placy de deslizamiento transversal
224 Tofnillo de avance
Bloque|de angulo 225
226 Manejar
227 Cgrredera compuesta

_42 -




Machine Translated by Google

Montaje del delantal

w Q)

301

318

-43 -



Machine Translated by Google

Regiones Descripcion Especificacion Cantidad Regiones Descripcion Especificacién Cantldad
No. No.
301 Volante manual 315 Leva de ranura 1

palanca

302 Tornillo M6x8 316 Tornillo M8x20 2
303 Gibraltar 317 Equipo combinado 1
304 Palanca 318 Eje de engranaje 1
305 Base del mango 319 Eje 1
306 Media nuez 320 Delantal 1
307 Eje de turbina 321 Cojinete de bolas 1
308 Tornillo M4x16 322 Volante manual 1
309 Bola de acero
310 Primavera
31 Tuerca M4
312 Tornillo M6x20
313 Marcar
Asientq de dial de rosca 314

-44 -




Machine Translated by Google

Cama, piezas de rueda colgante, montaje

- 45 -



Machine Translated by Google

Regiones Regiones
Descripcion Especificacion Cantidad Descripcion Especificacion Cantidad
No. No.
Husillo de avance
401 Plgca de posicionamiento 430 1
soporte
402 Sincronizacion del puente 431 Afiler 1
rueda de correa

403 Llave C5x5x10 432 Espaciador 1

404 Cinturn 433 Taza de aceite 3
Husillo de avance
405 Arandela 434 1
soporte

406 Tornillo 435 Husillo de avance 1
407 Tornillo de tapa M6x20 436 Arandela 1
408 Tornillo M4x10 437 Placa de posicionamiento 1
409 cufia muiltiple 438 Poro prisionero 1

polea

410 Arpndela de resorte 439 Montar 1
411 Arandela de resorte 440 Cobertura fija 1
412 Cojinete de bolas 6002 441 Eje 1
413 Plgca de posicionamiento 442 Espaciador 1
414 Eje 443 Embolo de perilla 1
415 Brazo basculante 444 Liave B4x4x8 2
416 Plgca de posicionamiento 445 Tornillo M6x16 1
417 Coirldesizants 446 Engranaje 2
418 bloque fijo 447 Engranaje z20 2
419 Tornillo M6 x40 448 Funda para llave 1
420 Tornillo M12x25 449 Arandela 2
421 Junta deslizante 450 Tornillo M5x10 2
422 Tornillo M5 x16 451 Tomillo 1
423 Estante 452 Engranaje Z45 1
424 Gamino de cama 453 Engranaie 720 1
425 Tornillo M3 x12 454 Engranaie 225 1
426 Placa inferior 455 Pemo de engranaje 1
427 Tornillo M8x12 456 Tuerca M8 1

Husillo de avance Casquillo de
428 457 . . 1
soporte rueda intermedio
429 Tuerca de bloqueo

- 46 -




Machine Translated by Google

Conjunto de contrapunto

_47 -



Machine Translated by Google

Regiones Regiones
Descripcién Especificacion Cant. Descripcién Espegificacion Cant.
No. No.
Tapa trasera del

501 515 Tornillo de tapa M6x20

contrapunto
502 Manejar 516 Tornillo M6x20 2
503 Taza de aceite 517 Tornillo M6x20 1
504 Apretanclio 518 Volante manual

manejar
505 Soporte 519 Palanca de mano
506 Pluma 520 Husillo de avance
507 Tornillo de tapa M4 x16
508 Contrapunto
509 Tornillo M5x5

51 Contrapunto
0 suspension

bloquear
511 Tornillo
512 Llave de contrapunto
513 Pin de limite
514 Placa base

- 48 -




Machine Translated by Google

Asamblea General

-49-




Machine Translated by Google

Regiones Regiones
Descripcion Especificacion Cantidg Descripcion Especificacion Canfidad
No. No.
1 Llave B4x4x8 2 101 Estera de goma 2
2 Engrandie 245 1 102 Placa de prensa 1
de sillin
3 Engranaje 720 1 103 Tornillo M6x25 1
4 Tornillo M8x20 1 104 Blogueo de sillin 1
lamina
5 Engranaje Z25 1 105 Tornillo M6x12 11
6 Manga 1 106 Gibrattar 1
7 Pemo de ngransls 2 107 Placa de prensa 1
de sillin
8 Tuerca M8 1 108 Palanca de manija 1
9 Cojinete de bolas 3 109 Tornillo 1
10 Cinturén 1 110 Escala de cuadrante 1
11 Tornillo M6x20 11 11 Tornillo de avance 1
Tres bolas
12 Arandela 6 112 . 1
manejar
13 Sincronizacion del puente 1 113 Soporte 1
rueda de correa
14 Liave C5x5x10 1 114 Sillin 1
15 Tornillo 1 115 Escala de cuadrante 1
16 Arandela de resorte 1 116 Sileficio compuesto 1
17 Tornillo M4x10 6 17 Primavera 1
18 Argndela de resorte 1 118 Alfiler 1
19 Tomillo 1 119 Palanca de apoyo para herramientas 1
20 cufia multiple 1 120 Perno prisionero 1
polea
21 Brdzo oscilante 1 121 Tornillo M4x20 8
22 Cinturén 1 1 22 Poste de herramientas 1
23 Placa de montaje 1 123 Tuerca del poste de Ia herramienta 1
Medicién
24 de velocidad 1 124 Taza de aceite 6
cabeza

-50 -




Machine Translated by Google

25 Posicionamiento 4 125 Diapositiva cruzada
lamina
26 Posicionamiento 1 126 Tomillo M4x6
ldmina
27 Arandela 4 127 Disco giratorio
28 Tornillo M8x20 9 128 Tuerca do aimentacion
29 Conto desizante 1 129 Escala de cuadrante
30 Argndela de resorte 4 130 Pero de engranaje
31 Junta deslizante 1 131 Asiento
32 Bloque fijo 1 132 Gibratar
33 Tornillo M6x40 1 133 Media nuez
34 Tornillo M5 x16 8 134 Horquilla de cambio
35 Tuerca M6 1 135 Bola de acero
36 Tornillo M12x25 1 136 Palanca
Cubierta del portabrocas
37 1 137 Asiento
Ventana
38 do 138 Pemo de engranaje
39 Tomillo M4x20 2 139 Equipo combinado
40 Hotquilla de cambio 1 140 Cojinete de bolas
4 Interruptor de viaje 1 141 Delantal
42 Posicionamiento 1 142 Eje
lamina
43 Cubierta de mandril 1 143 Tornillo M8x10x10 1
44 Tugrca de llave M30x1.,5 1 144 Camino de cama
45 Placa de soporte 1 145 Estante
46 Cabezal 1 146 Tornillo M3x12
47 Huso 1 147 Tornillo de avance
rue§a qe Acorrea soporte
sincronica
48 Liave C4x4x18 1 148 Tuerca
49 Liave Cax4x8 1 149 Tornillo M8x12
50 Bloque de prueba 1 150 Pie de goma
51 Tornillo M5x10 18 151 Sandoja de patatas ftas

-51-




Machine Translated by Google

52 Polea 152 Alfiler
53 Huso 153 Semental
54 154 Tornillo de avance
Espaciador soporte
55 Espaciador 155 Tornillo de avance
56 Engranaje 156 Manga
57 Cojinete de bolas 157 Soporte
58 Engranaje cénico 158 Placa de posicién
59 Tapa de cojinete 159 Engranaje
60 Engranaje cénico 160 Cambiar
61 Parte inferior del mandril 161 Panel digital
Cabezal de mandril 62 162 Tornillo M6x16
63 Mandibula de mandril 163 Espaciador
64 Mandibula de mandril 164 Arandela
Montaje
65 del interruptor 165 Botén de encendido y apagado
bloquear
66 Cubierta del motor 166 Tapa de cojinete
67 Placa de proteccion contra salpicaduras 167 Tablero de soporte
68 Placa antisalpicaduras 168 Eje
69 Cubierta del motor 169 Tuerca
70 Placa de proteccion contra salpicaduras 170 Manga
71 Ajustable 171 Montar
manija de bloqueo
72 Pluma 172 Embolo de perilla
73 Tapa de bloqueo 173 Tornillo
74 Tornillo M5x5 174 Engranaje z20
75 Palanca de mano 175 Arandela
Transmision
76 Tapa del contrapunto 176 X
caja
77 Volante manual 177 Tornillo M10x80
Volante manual Transmision
78 178 .
palanca tapa de caja

-52-




Machine Translated by Google

79 Contrapunto 1 179 Caja de control
80 Tornillo de avance 1 180 Perilla de velocidad
81 Alfler 1 181 Luz indicadora
82 C’ontrapunto 1 182 Sobrecarga
z6calo protector
83 Liave 1 183 Interruptor de
84 Blpque colgante 1 184 Llave C5x5x20 1
85 Tornillo 1 185 Polea
86 Tornillo M6x20 2 186 Arandela de resorte
87 Pajanca de manija 1 187 Motor
88 Tres bo'las 1
manejar
89 Tornillo M6x8 11
90 Escala de cuadrante 1
91 Tornillo M4x16 8
92 Tornillo de avance 1
93 Compuesto 1
94 Tornillo M4x16 8
95 Tuerca M4 24
96 Gbratar 1
97 Placa de prensa 2
08 Estera 2
de goma
99 Placa de prensa 2
100 Tornillo M4x10 20

-53 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji
elektronicznej www.vevor.com/support

INSTRUKCJA OBStUGI TOKARKI
MODEL:YS-1835A

Nadal staramy sie oferowac Paristwu narzedzia w konkurencyjnych cenach.
.0szczedz potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez nas stanowia
jedynie szacunkowe oszczednosci, jakie mozesz uzyskac, kupujac u nas okreslone narzedzia w poréwnaniu z
gtéwnymi markami i niekoniecznie oznaczajg one objecie wszystkich kategorii narzedzi oferowanych
przez nas. Uprzejmie przypominamy, aby przy sktadaniu zaméwienia doktadnie sprawdzi¢, czy faktycznie
oszczedzasz potowe w poréwnaniu z najlepszymi markami.



Machine Translated by Google



Machine Translated by Google

VEVOR'

TOUGH TOOLS, HALF PRICE

MODEL:YS1835A

VARTABLE SPEED

MINI LATHE

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczace produktu? Potrzebujesz wsparcia technicznego? Skontaktuj sie z
nami: . . . ) . S
Wsparcie techniczne i certyfikat gwarancji elektronicznej

Www.vevor.com/support

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczyta¢ wszystkie
instrukcje. VEVOR zastrzega sobie jasng interpretacje naszej instrukgji obstugi. Wyglad
produktu bedzie zalezat od produktu, ktéry otrzymates. Prosimy o wybaczenie, ze nie

poinformujemy Cie ponownie, jesli w naszym produkcie pojawig sie jakiekolwiek aktualizacje
technologiczne lub oprogramowania.



Machine Translated by Google

SPRAWY WYMAGAJACE UWAGI

Informacje zawarte w niniejszej instrukcji maja stuzy¢ jako wskazéwki dotyczace obstugi
tych maszyn i nie stanowig cze$ci zadnej umowy. Zawarte w niej dane zostaty
uzyskane z maszyny.

producenta i z innych Zrédet. Doktadamy wszelkich staran, aby zapewni¢

doktadnos¢ tych informacji i staramy sie zweryfikowa¢ kazdy element i kazde

dane, ale nie mozemy zagwarantowac petnej doktadnosci informacji, co oznacza, ze
dostarczony sprzet moze réznic sie szczeg6towo od opisu w instrukcji. Ponadto, rozwoéj
maszyny moze oznaczac, ze dostarczony sprzet moze réznic sie szczegétowo od
opis6w w niniejszym dokumencie. Odpowiedzialnos$¢ zatem spoczywa na uzytkowniku,

aby upewnic¢ sie, ze opisany sprzet lub proces jest odpowiedni do zamierzonego celu.

ZAPEWNIENIE JAKOSCI

Dotozymy wszelkich staran, aby zapewnic¢ jako$¢ naszych produktéw i obiecujemy
konsumentom, ze udzielamy rocznej gwarancji na nasze produkty, z wyjatkiem
uszkodzen urzadzenia spowodowanych niewtasciwg obstuga klienta i

wypadkami z tego wynikajgcymi lub nienormalnym zuzyciem i uszkodzeniami
spowodowanymi brakiem konserwacji.

Aby spetni¢ warunki gwarancji, prosimy o odestanie produktu lub czesci, ktére
wykazujg wady jakosciowe, do nas w celu weryfikacji, z optacong przesytka.
Towary odsytane powinny by¢ dotgczone do notatki z datg zakupu i pisemnym
wyjasnieniem jakosci produktu. Po naszej inspekgji i potwierdzeniu naprawimy lub
wymienimy ich produkty lub zwrécimy ptatnos¢; Jesli nie dokonamy naprawy

lub wymiany w odpowiednim czasie, poniesiemy koszty wynikajace z naprawy

lub wymiany produktéw; Jesli uszkodzenie nie wynika z jakosci produktu, ale z

niewtasciwej obstugi uzytkownika lub z innych przyczyn, koszt ponosi klient.



Machine Translated by Google

Nasza firma zastrzega sobie prawo do wprowadzania zmian w niniejszej specyfikacji i
specyfikacje produktu. Bedziemy podejmowac ciggte wysitki w celu udoskonalenia
jakos¢ naszych produktéw.

Wszelkie prawa zastrzezone. Reprodukcja lub kopiowanie jest niedozwolone bez
pozwolenie.

Symbol Symbol
Opis

Ostrzezenie - Aby zmniejszy¢ ryzyko obrazen, uzytkownik musi przeczytac instrukcje

instrukcje uwaznie.

C Ten symbol, umieszczony przed komentarzem dotyczacym bezpieczehstwa, oznacza rodzaj
$rodek ostroznosci, ostrzezenie lub niebezpieczenstwo. Zignorowanie tego ostrzezenia moze prowadzi¢ do

wypadek. Aby zmniejszy¢ ryzyko obrazen, pozaru lub porazenia pragdem,

prosimy

Zawsze postepuj zgodnie z ponizszymi zaleceniami.

Niebezpieczeristwo!
Ryzyko obrazen ciata lub szkéd $rodowiskowych! Ryzyko

porazenie prgdem! Ryzyko obrazen ciata w wyniku porazenia pragdem!

Prad przemienny

Uwazaj na zaciskanie

Ostrzezenie: Podczas stosowania tego produktu nalezy uzywa¢ ochronnikéw stuchu.

Ostrzezenie: Podczas stosowania tego produktu nalezy nosi¢ okulary ochronne.




Machine Translated by Google

Nie wktadaj rak do ostony zabezpieczajgcej, gdy maszyna pracuje.

Zakaz wstepu do maszyn automatycznych w eksploatacji Tylko personel upowazniony

Nie uzupetniaj oleju podczas pracy

Nie obraca¢ podczas naprawy

Operacja bez zmeczenia

Operacja nie wymaga potaczen telefonicznych

Informacje dotyczace utylizacji:

Ten produkt podlega przepisom Dyrektywy Europejskiej 2012/19/WE. Symbol

@@ @ @@

przedstawiajacy przekreslony kosz na $mieci na kétkach oznacza, ze produkt wymaga
oddzielnej zbiérki odpadéw w Unii Europejskiej. Dotyczy to produktu i wszystkich akcesoriéw
oznaczonych tym symbolem. Produktéw oznaczonych w ten sposéb nie mozna

wyrzucac razem ze zwyktymi odpadami domowymi, ale nalezy je odda¢ do punktu zbiérki w

celu recyklingu urzadzen elektrycznych i elektronicznych.

urzadzenia

& OSTRZEZENIE: Przeczytaj wszystkie ostrzezenia dotyczace

bezpieczenstwa, instrukgje, ilustracje i specyfikacje dotgczone do tego urzadzenia.
Nieprzestrzeganie wszystkich instrukcji wymienionych ponizej moze skutkowa¢ porazeniem
pradem, pozarem i/lub powaznymi obrazeniami.

Zachowaj wszystkie ostrzezenia i instrukcje, aby méc z nich skorzysta¢ w przysztosci.



Machine Translated by Google

Obrabiarka powinna by¢ obstugiwana przez doswiadczony personel. Jedli nie jeste$
zapoznaj sie z procesem obstugi tokarki, nie uzywaj maszyny

narzedzie wedtug uznania. Przed uzyciem nalezy zapoznac sie z instrukcja.

1. Przed uruchomieniem obrabiarki nalezy zatozy¢ ostone zabezpieczajaca.
prawidtowa pozycja.

2. Przed uruchomieniem obrabiarki nalezy sprawdzi¢, czy podpérka narzedzia
klucz i klucz uchwytu sg usuniete.

3. Zapobiegaj przypadkowemu uruchomieniu maszyny. Wytacz silnik.
moc przed zamocowaniem przedmiotu obrabianego lub narzedzia.

4. Nie tnij na site. Tnij zgodnie z ustawiong predkoscig ciecia, tnij
gtebokos¢ i predkos¢ posuwu.

5. Uzywaj wiadciwych narzedzi. Uzywaj wtasciwego narzedzia lub przedmiotu obrabianego do obrébki.
Utrzymuj narzedzie ostre i czyste, aby zapewni¢ jego prawidtowg i bezpieczng prace.

6. Regularnie smaruj i wymieniaj akcesoria.

7. Przed przystagpieniem do regulacji lub naprawy maszyny nalezy odtgczy¢ zasilanie.
zasilanie.

8. Przed uruchomieniem maszyny nalezy sprawdzi¢ jej parametry bezpieczenstwa.

9. Sprawdz dziatanie wszystkich ruchomych czesci. Wszystkie czesci muszg by¢ zainstalowane
poprawnie. Uszkodzone cze$ci muszg by¢ naprawione niezwtocznie.

10. Operator nie moze odchodzi¢ od maszyny, gdy ta pracuje.

11. Utrzymuj miejsce pracy w czystosci, brudne Srodowisko pracy jest tatwe do
prowadzi¢ do wypadkoéw.

12. Nie uzywaj maszyny w niebezpiecznym otoczeniu.

Nie pracuj w wilgotnych miejscach. Upewnij sie, ze elementy elektryczne sg
chroni¢ przed wilgocig. Utrzymywac¢ dobre oswietlenie.

13. Dzieciom zabrania sie wstepu na teren robét i oséb niebedacych operatorami.
Personel powinien zachowa¢ bezpieczng odlegto$¢ od miejsca pracy.

14. Aby dzieci nie przebywaty w miejscu pracy. Drzwi powinny by¢ zamkniete na klucz.
przy opuszczaniu warsztatu.

15. Ubieraj sie odpowiednio. Nie zaktadaj luznych ubran, rekawiczek, krawatéw, pierscionkdw,
bransoletki, bizuteria itp. Aby zachowa¢ bezpieczenstwo, dla bezpieczerstwa no$ buty
antyposlizgowe. Jesli masz dtugie wtosy, zatéz czapke robocza.

16. Podczas pracy nalezy nosi¢ okulary ochronne.

17. Zwracaj uwage na to, gdzie stoisz i caty czas utrzymuj réwnowage.

18. Nie zblizaj rak do ruchomych cze$ci maszyny.



Machine Translated by Google

19. Nie nalezy wykonywac zadnych czynnosci zwigzanych z ustawieniami, gdy maszyna jest uruchomiona.

20. Przeczytaj i zrozum wszystkie znaki ostrzegawcze umieszczone na maszynie.

21. Niniejsza instrukcja ma na celu wytgcznie zapoznanie klientéw z
obstugi maszyny i nie stanowi podrecznika szkoleniowego.

22. Nalezy stosowac sie do tych ostrzezen, w przeciwnym razie moze doj$¢ do powaznych obrazen.

23. Maszyna bedzie wytwarza¢ pewne szkodliwe substancje chemiczne podczas pracy z pytem, pitowaniem, szlifowaniem
i wierceniem powstajacym podczas szlifowania. Aby zmniejszy¢
ze wzgledu na szkodliwos$¢ tych substancji chemicznych, nalezy pracowa¢ w dobrze wentylowanym miejscu i

nosi¢ $rodki bezpieczenstwa. Takie jak maski z filtrem czastek statych.



Machine Translated by Google

PARAMETRY TECH

NICZNE

Wpisz numer | YS-1835A
Pojemnosci
Hustawka nad tézkiem 180 mm
Przesuniecie nad poprzeczka 110 mm
Wysokos$¢ $rodka wrzeciona 90mm
Odlegto$¢ miedzy srodkami 350 mm
Szerokos$¢ t6zka 90mm
Gtowka
Otwér przez wrzeciono 20mm
Stozek w korcowce wrzeciona MT3
Srednica uchwytu 100mm
4-Zmienna

Liczba predkosci wrzeciona

Zakres predko$ci wrzeciona

0-360,720,1100,2200 obr./min

Podawanie i nawlekanie

Liczba gwintéw metrycznych 9
Zakres gwintéw metrycznych 0,5~2,5mm
Liczba watkéw Imperial 18
12~52T.PI

Zakres gwintéw Imperial

Zakres podawania wzdtuznego

0,1~0,20 mm/obr.

Zakres podawania poprzecznego

0,02~0,20 mm/obr.

Sruba pociggowa ®16-1,5 mm
Zwigzek i przewo6z
Typ stupka narzedziowego 4-drozny
Maksymalny ruch $lizqu ztozonego 50mm
Maksymalny ruch poprzecznego $lizgu 60mm
Maksymalny przesuw wézka 295mm
konika
Przesuw wrzeciona konika 50mm
Stozek w koniku wrzeciona MT2
Réznorodny

Silnik gtéwny

110 V~60 Hz/220-240 V~50 Hz, 1 faza
/500W,

Dtugos$¢, szerokosc i wysokos¢

760x330x330 mm

Waga produktu

NW: 49,1 kqg; GW: 57,7 kg

Rozmiar opakowania

820*380*%462 mm

Podane w niniejszej specyfikacji ogélne informacje nie maja charakteru wigzacego.

-7-




Machine Translated by Google

Akcesoria standardowe

1. Miska olejowa 1

2. Tylna pyta chipowa 1

3. Uchwyt tréjszczekowy 1

4. Specyfikacja 1

5. Skrzynka narzedziowa 1

Akcesoria w skrzynce narzedziowej (rys. 1) Rys.1

3 Dzwignia kota recznego
1 Martwy Srodek MT2

1 Martwy $rodek MT3

1 Pistolet olejowy
1 Klucz do uchwytu 3-szczekowego
3 Szczeki zewnetrzne do uchwytu 3-szczekowego

Zestaw 5 kluczy imbusowych 2,5/3/4/5/6 mm

3 Klucze dwustronne (8/10,12/14,13/16)

8 Zmiana biegéw (30T, 35T, 40T, 40T, 45T, 50T, 60T, 60T)
1 Srubokret krzyzakowy

1 Srubokret pfaski

Akcesoria specjalne (akcesoria wymagajgce dodatkowych

zaptata)

reszta Obserwu;j
Uchwyt czteroszczekowy i tylny

ptyta (ptyta taczaca)

odpoczynek

_ Uchwyt wiertarski i korbowdd
Na zywo

Centrum

Staty



Machine Translated by Google

N -

w

(9]

~

o]

ROZPAKOWYWANIE I CZYSZCZENIE

. Zakoncz usuwanie drewnianej skrzyni wokot tokarki

Sprawdz wszystkie akcesoria obrabiarki zgodnie z

lista rzeczy do spakowania.

. Odkrec tokarke od spodu skrzyni transportowej.

Wybierz miejsce na tokarke, ktére jest suche, ma dobre oswietlenie i jest wyposazone w:

wystarczajgco duzo miejsca, aby méc serwisowacd tokarke ze wszystkich czterech stron.

. Przy uzyciu odpowiedniego sprzetu podnoszgcego powoli podnie$ tokarke z tadunku.

dno skrzyni. Nie podnosi¢ za wrzeciono. Upewnic sig, ze tokarka jest wywazona
przed przejSciem na stabilng tawke lub stojak.

Aby unikna¢ skrecania sie toza, potozenie tokarki musi by¢ absolutnie ptaskie
i poziom. Przykrec tokarke do stojaka (jesli jest uzywany). 1f uzywajac tawki,

$ruba przelotowa dla uzyskania najlepszej wydajnosci.

. Wyczy$¢ wszystkie powierzchnie zabezpieczone przed rdzg tagodnym rozpuszczalnikiem komercyjnym,

nafta lub olej napedowy. Nie nalezy uzywac rozciefczalnika do farb, benzyny lub lakieru
rozcienczalnik. To uszkodzi malowane powierzchnie. Przykryj wszystkie wyczyszczone

powierzchnie cienkg warstwg oleju maszynowego 20W.

. Zdejmij pokrywe przektadni koricowej. Wyczys$¢ wszystkie elementy przektadni koncowe;.

montaz i pokrycie wszystkich przektadni gestym, nie $lizgajgcym sie smarem.

RYSUNEK FUNDAMENTOWY
- 680 =
[ :
1 ExM5
I 2x @10 i
22 | B =T T TR .
28| YO 0 s O = ¢
1

¢3 150 442.5




Machine Translated by Google

Opis 0gdlny

toze tokarki (rys. 3)

toze tokarki wykonane jest z wysokiej jakosci zeliwa. £gczac wysokie policzki z mocnymi
zebrami poprzecznymi, powstaje toze o niskich wibracjach i sztywnosci. Integruje

ono wrzeciennik i napedza jednostke, do mocowania suportu i Sruby pociggowe;j.
Precyzyjnie szlifowane V - boczne, wzmocnione przez hartowanie cieplne i szlifowanie,
jest doktadnym prowadzeniem suportu i konika. Gtéwny silnik jest zamontowany z tytu
lewej strony toza.

Rys. 3

Gtowka (rys. 4)

Gtéwka wykonana jest z wysokiej jakosci zeliwa o niskim poziomie wibracji.
Przykrecona jest do foza czterema Srubami. Gtéwka miesci wrzeciono gtéwne z
dwoma precyzyjnymi tozyskami stozkowymi i jednostke napedowa.

Wrzeciono gtéwne przekazuje moment obrotowy podczas procesu toczenia. Trzyma ono
réwniez obrabiane przedmioty i urzgdzenia mocujagce (np. uchwyt 3-szczekowy).

Rys. 4

-10-



Machine Translated by Google

Powoz (rys. 5)

Wézek wykonany jest z wysokiej jakosci zeliwa. Czesci $lizgowe sg gtadko szlifowane.
Pasujg do V na tozu bez luzu. Dolne czesci $lizgowe mozna tatwo i prosto wyregulowac.
Suwak poprzeczny jest zamontowany na wézku i porusza sie na jaskétczym ogonie. Luz w
suwie poprzecznym mozna regulowac¢ za pomoca klinéw.

Przesun suwak poprzeczny za pomocg wygodnie umieszczonego pokretta recznego. Na
pokretle recznym znajduje sie stopniowany kotnierz.

Na gérnym suwaku zamontowany jest czterokierunkowy zacisk narzedziowy, ktéry umozliwia
zamocowanie czterech narzedzi. Poluzuj Srodkowy uchwyt zacisku, aby obréci¢ dowolne z czterech

narzedzi do odpowiedniej pozycji.

Ryc.5

-11 -



Machine Translated by Google

Fartuch (rys. 6)
Fartuch jest zamontowany na tozu. Miesci on pétnakretke z dzwigniag sprzegajaca do aktywacji
automatycznego podawania. Prowadnice pétnakretki mozna regulowaé z zewnatrz.

Zebatka zamontowana na fozu i zebatka obstugiwana za pomoca kota recznego na wézku
umozliwiajg szybkie przesuwanie plyty postojowe;j.

Sruba pociggowa (rys. 7)

Sruba pociggowa (A, rys. 7) jest zamontowana z przodu toza maszyny. Jest ona potgczona z
przektadnig po lewej stronie w celu automatycznego podawania i jest podparta tozyskami
na obu korcach.

-12-



Machine Translated by Google

konik (rys. 8)

Konik przesuwa sie w ksztalcie litery Vi moze by¢ zamocowany w dowolnym miejscu. Konik

ma wytrzymate wrzeciono z gniazdem stozkowym Morse'a nr 2 i skalg stopniowang. Wrzeciono
mozna zamocowa¢ w dowolnym miejscu za pomoca dzwigni zaciskowej. Wrzeciono

jest przesuwane za pomocg kota recznego na koncu konika.

Ryc.8

Ogtoszenie:
Zamontuj $rube zabezpieczajaca (C, rys. 8) na korcu tokarki, aby zapobiec wypadnieciu konika z

toza tokarki.

Sprzet operacyjny

1. Przycisk awaryjny: Przetgcznik ON/OFF (D, rys. 9)
Maszyne wigcza sie i wylgcza przyciskiem ON/OFF. Nacisnij, aby zatrzymac wszystkie funkcje

maszyny. Aby ponownie uruchomi¢, podnies pokrywe i nacisnij przycisk ON.

2. Przetacznik (E, rys. 9)
Po witgczeniu maszyny przekrec przetacznik na pozycje ,F", aby uzyska¢ obrét wrzeciona w kierunku

przeciwnym do ruchu wskazéwek zegara (do przodu). Przekre¢ przetacznik na pozycje ,R”

-13-



Machine Translated by Google

pozycja dla obrotu wrzeciona zgodnie z ruchem wskazéwek zegara (wstecz) ,pozycja O” jest WYLACZONA i

wrzeciono pozostaje bezczynne.

3. Przetacznik regulacji predkosci zmiennej (F, rys. 9)
Obré¢ przetacznik zgodnie z ruchem wskazéwek zegara, aby zwigkszy¢ predko$¢ wrzeciona. Obré¢ przetgcznik
przeciwnie do ruchu wskazéwek zegara, aby zmniejszy¢ predkos$¢ wrzeciona. Mozliwa predkosé

Zasieg zalezy od potozenia paska napedowego.

Ryc. 9

4Blokada wozka

Obréci¢ srube z tbem szesciokatnym (A, rys. 10) zgodnie z ruchem wskazéwek zegara i dokreci¢, az do zablokowania.

Aby odblokowac, nalezy obroci¢ w kierunku przeciwnym do ruchu wskazéwek zegara i poluzowac.

Uwaga: $ruba blokujaca wézek musi by¢ odkrecona przed witaczeniem

moze doj$¢ do automatycznego posuwu lub uszkodzenia tokarki.

-14 -



Machine Translated by Google

5Koto reczne do przesuwania wzdtuznego (B, rys. 11)

Obré¢ pokretto zgodnie z ruchem wskazéwek zegara, aby przesungc zespét fartucha w kierunku ogona.
zapas (po prawej). Obré¢ pokretto w kierunku przeciwnym do ruchu wskazéwek zegara, aby przesuna¢ fartuch

montaz do gtéwki ramy (po lewej).

6Dzwignia poprzecznego posuwu (C, rys. 11)

Obrét zgodnie z ruchem wskazéwek zegara przesuwa suwak poprzeczny w kierunku tytu maszyny.

7Dzwignia zatgczania potowy nakretki (D, rys. 11)

Przesun dzwignie w dot, aby wigczy¢. Przesun dzwignie w gére, aby wytgczyc.

8Dzwignia poprzeczna podpoérki ztozonej (E, rys. 11)

Obré¢ zgodnie z ruchem wskazéwek zegara lub przeciwnie do ruchu wskazéwek zegara, aby przesuna¢ lub ustawi¢ pozycje.

9Dzwignia zaciskowa stojaka narzedziowego (F, rys. 11)

Obrdé¢ przeciwnie do ruchu wskazéwek zegara, aby poluzowac i zgodnie z ruchem wskazéwek zegara, aby dokreci¢. Obré¢

uchwyt narzedziowy, gdy dZwignia jest odblokowana.

-15-



Machine Translated by Google

10DZwignia zaciskowa tulei ktody (H, rys. 12)

Aby zablokowa¢ wrzeciono, obré¢ dzwignie zgodnie z ruchem wskazéwek zegara, a aby je odblokowa¢, obré¢ dzwignie w

kierunku przeciwnym do ruchu wskazéwek zegara.

11Konik Przesuw tulei trzpienia Koto reczne (I, rys. 12)

Obré¢ zgodnie z ruchem wskazéwek zegara, aby przesunac piéro. Obré¢ przeciwnie do ruchu wskazéwek zegara, aby

schowaj pidro.

12Regulacja przesuniecia konika (J, rys. 12)
Do przesuniecia stuzg dwie $ruby ustalajgce znajdujace sie na podstawie trzonu ogonowego.

konik do ciecia stozkéw. Poluzuj $rube blokujgcg na kohcu konika. Poluzuj
jedng Srube ustalajacg po jednej stronie, dokrecajac jednoczesnie druga, az do uzyskania wymaganego odchylenia

jest wskazane na skali. Dokre¢ $rube blokujaca.

Rys. 12

-16-



Machine Translated by Google

DZIAtANIE

Wymiana Chucka
Uchwyt wrzeciona gtowicy jest cylindryczny. LuZzne trzy zestawy
Sruby i nakretki (A, rys. 13, pokazano tylko dwie) na uchwycie tokarskim

kotnierz do usuniecia uchwytu. Umies¢ nowy uchwyt i zamocuj go za pomocg
te same Sruby i nakretki.

Ryc. 13
USTAWIENIE NARZEDZIA

Zacisna¢ narzedzie tokarskie w uchwycie narzedziowym.

Narzedzie musi by¢ mocno zacis$niete. Podczas obracania narzedzie ma tendencje do
zginac sie pod wptywem sity skrawania powstajgcej w trakcie formowania wiéra.

Aby uzyskac najlepsze rezultaty, wysieg narzedzia powinien wynosi¢ minimum 3/8" lub
mnie;j.

Kat ciecia jest prawidtowy, gdy krawedz tnaca jest w linii z

osi $Srodkowej przedmiotu obrabianego. Prawidtowa wysoko$¢ narzedzia moze by¢
uzyskuje sie poprzez poréwnanie punktu narzedzia z punktem $rodka

zamontowane w koniku. W razie potrzeby uzyj stalowych podktadek dystansowych

pod narzedziem, aby uzyska¢ wymagang wysokos¢. (Rys. 14)

-17 -



Machine Translated by Google

Zmien predkos¢

Odkreci¢ dwie Sruby mocujgce (B, rys. 15) i zdja¢ ostone.
oktadka.

Wyreguluj odpowiednig pozycje paska klinowego (C, rys. 16).
Ponownie dokrec¢ rolke napinajaca i dokre¢ nakretke.

5 i [ |B-C E-H | 2200

|| |B-C F-G | 720

Il |/A-D E-H | 1100

(n (I () () IV A-D F-G | 360

Ryc. 16

-18-



Machine Translated by Google

Reczny ruch obrotowy
fartucha, ruch poprzeczny i pokretto reczne gérnego suwaka mozna

obstugiwac w celu podawania wzdtuznego lub poprzecznego. (Rys. 17)

Ryc. 17

Toczenie wzdtuzne z automatycznym posuwem
Uzyj tabeli (A, rys. 18) na tokarce, aby wybra¢ predko$¢ posuwu lub skok gwintu.
Wyreguluj koto zebate, jedli wymaganego posuwu lub skoku gwintu nie mozna

uzyskac za pomocg zainstalowanego zestawu két zebatych.

Ryc. 18

-19-



Machine Translated by Google

Zmiana biegéw Wymiana

1. Odtgcz maszyne od zrédta zasilania.

2. Odkre¢ dwie $ruby mocujace i zdejmij ostone ochronna.

3. Odkreci¢ nakretke (A, rys.19) w celu wyjecia két zmiany biegéw z
przéd.

4. Zamontuj pary két zebatych (B, rys. 19) zgodnie z gwintem i posuwem
wykres (rys.20) i ponownie przykre¢ nakretke.

5. Zamontuj ostone ochronng gtowicy i ponownie podtacz
maszyne do zasilania.

-20-



Machine Translated by Google

Ptyta podziatowa (rys. 20)

TABELA NAWLEKANIA I PODAWANIA

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
% A Spindle 0.5 30 60 40 60
LN
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21-



Machine Translated by Google

-22-

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
T=1/16
2 4
5 o i'f 14 | 40 | 65 35 | 32 0 | 65 0
]
x 16 | 40 | 65 40 | 36 | 20 | 65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1. 28 |1.3.5.7
6 T, |
7@ﬁ: 14 1.5 | 32| 1-8
12
S| L3%0T [16 | 1-8 | 36 [135.7
&l 18 | 1.5 |38 | 15
o 19 1 40 1-8
2
—+ 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Ryc. 20




Machine Translated by Google

Toczenie cylindryczne (rys. 21)

W przypadku operacji toczenia prostoliniowego narzedzie przesuwa sie réwnolegle
do osi obrotu przedmiotu obrabianego. Posuw moze by¢ reczny poprzez obrot
pokretta na siodle tokarki lub gérnym suwaku lub poprzez aktywacje automatycznego
posuwu. Posuw poprzeczny dla gtebokosci skrawania jest uzyskiwany za pomoca

suwaka poprzecznego.

Fig. 21

Toczenie koricowe ( rys. 22)

W operacji obrébki czotowej narzedzie przesuwa sie prostopadle do osi obrotu
przedmiotu obrabianego. Posuw jest wykonywany recznie za pomocg kota
recznego suportu poprzecznego. Posuw poprzeczny dla gtebokosci ciecia jest

wykonywany za pomocg gérnego suportu lub siodta tokarki.

Feed

i
=]

Crossfeed

vd" (Sl

Fig. 22



Machine Translated by Google

Toczenie: Wat smukty ( rys. 23)
Do toczenia miedzy ktami konieczne jest zdjecie uchwytu z wrzeciona. Zamontuj kiet MT
3 w nosie wrzeciona, a kiet MT 2 w koniku. Zamontuj obrabiany przedmiot z

zamontowanym zabierakiem miedzy ktami. Wat jest napedzany przez zaczep lub ptyte
czotowa.

Uwaga: Zawsze stosuj niewielkg ilos¢ smaru na srodku konika, aby zapobiec
przegrzaniu koncowki kta.

o 0 o—— " Fee
4 |
-

Dept § of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Toczenie stozkowe z wykorzystaniem przesuniecia
konika Dostosuj odchylenie miedzy Srodkiem tulei konika a Srodkiem wrzeciona, aby
zakonhczy¢ toczenie stozkowe. Kat zalezy od dtugosci przedmiotu obrabianego.

Aby przesunac konika, nalezy poluzowac srube blokujacg (A, rys. 24).

Odkrec¢ srube ustalajaca (B, rys.24) na prawym koncu konika. Poluzuj przednia srube
regulacyjng (C, rys.24) i dokre¢ tylng Srube regulacyjna (D, rys.24) o te sama

wartos¢, az do uzyskania pozgdanego stozka. Pozagdang regulacje poprzeczng mozna
odczytac ze skali. (E, rys.24). Najpierw ponownie dokre¢ srube ustalajacg (B, rys.24), a
nastepnie dwie (przednia i tylng) sruby regulacyjne, aby zablokowa¢ konika w pozycji.
Ponownie dokrec Srube blokujgca (A, rys.24) konika. Obrabiany przedmiot musi by¢
trzymany miedzy dwoma srodkami i napedzany ptytg czotowg i zabierakiem.

-24-



Machine Translated by Google

Po wykonaniu toczenia stozkowego konik nalezy przywréci¢ do
pierwotnego potozenia zgodnie z pozycjg zerowg na skali konika. (E, rys. 24)

Ryc.24
Ciecie gwintu
Ustaw maszyne na zgdany skok gwintu (zgodnie z tabelg gwintowania, rys.
20). Uruchom maszyne i zat6z pétnakretke. Gdy narzedzie dotrze do
czesci, wykona ono poczagtkowe przejscie gwintowania. Gdy
narzedzie dotrze do konhca ciecia, zatrzymaj maszyne, wytgczajac silnik i
jednoczesdnie wysuwajac narzedzie z czesci, aby oczysci¢ gwint.
Nie odtgczaj dzwigni pétnakretki. Odwrdé¢ kierunek silnika, aby umozliwié
narzedziu tngcemu powrdt do punktu poczgtkowego. Powtarzaj te kroki,
az uzyskasz pozadane rezultaty.

UWAGI
Przyktad: gwint meski

Srednica przedmiotu obrabianego musi by¢ dostosowana do $rednicy
pozadanego watku.

Przedmiot obrabiany wymaga fazy na poczatku gwintu
I

-25-



Machine Translated by Google

podciecie na gwincie sie konczy.

Predko$¢ musi by¢ jak najnizsza. Zmiana biegéw

musi zostac¢ zainstalowany zgodnie z wymaganym skokiem.
Narzedzie do nacinania gwintéw musi mie¢ doktadnie taki sam ksztatt jak probka
poniewaz gwint musi by¢ absolutnie prostokatny i
zacisniety tak, aby doktadnie pokrywat sie z wejSciem obrotowym.
Gwint wytwarzany jest w réznych etapach ciecia, tak aby
narzedzie tngce musi zosta¢ catkowicie wykrecone z gwintu (z
(suwak poprzeczny) na koncu kazdego etapu ciecia.
Narzedzie wysuwa sie z nakretkg Sruby pociggowej zacisnietg przez
odwrdcenie przetacznika.

Zatrzymaj maszyne i przesunh narzedzie do ciecia gwintu w kierunku dolnym
gtebokosci za pomocg suwaka poprzecznego. Przed kazdym przejsciem umies¢
gorny suwak okoto 0,2 do 0,3 mm w lewo i prawo
naprzemiennie, aby uwolni¢ nitke. W ten sposéb nitka
narzedzia tnace przecinaja tylko jedng strone gwintu przy kazdym przejsciu. Trzymaj
odcinajac ni¢ az do momentu, gdy osiggniesz niemal petng dlugos¢

gtebokos¢ gwintu.

e S p—
= E—

v

I
Feed

Fig. 25

-26-



Machine Translated by Google

Akcesoria do tokarek

Uchwyt tokarski uniwersalny tréjszczekowy

Za pomoca tego uniwersalnego uchwytu mozna zaciska¢ przedmioty okragte,

trojkatne, kwadratowe, szesSciokgtne, oSmiokatne i dwunastokatne. (Rys.26)

Uwaga: nowe tokarki majg bardzo ciasno dopasowane szczeki. Jest to konieczne, aby
zapewni¢ doktadne zaciskanie i dlugg zywotnos$¢ — przy wielokrotnym otwieraniu
i zamykaniu szczeki dostosowujg sie automatycznie, a ich dziatanie staje sie

stopniowo ptynniejsze.

Notatka:

W przypadku oryginalnego uchwytu 3-szczekowego zamontowanego na tokarce, fabryka
zamontowata uchwyt w najlepszy sposéb gwarantujgcy doktadno$¢ mocowania. Na uchwycie

i kotnierzu uchwytu umieszczono dwa znaki 0" (A) (rys. 26).

Fig.26

Istniejg dwa rodzaje szczek: szczeki wewnetrzne i zewnetrzne. Nalezy pamietac, ze liczba
szczek pasuje do liczby wewnatrz rowka uchwytu. Nie nalezy ich miesza¢. Podczas
montazu nalezy je montowac w kolejnosci rosnacej 0, 1. Przed wyjeciem nalezy

upewnic sie, ze . 3 kiedy jestes

-27 -



Machine Translated by Google

wyjmij je w kolejnosci malejacej 3, 1, 0, jedng po drugiej. Po zakohczeniu tej procedury obré¢
szczeki do najmniejszej $rednicy i sprawdz, czy wszystkie trzy szczeki sg dobrze

dopasowane.

Czteroszczekowy niezalezny uchwyt tokarski Ten
specjalny uchwyt posiada cztery niezaleznie regulowane szczeki. Umozliwiajg one
mocowanie asymetrycznych elementéw i pozwalajg na doktadne ustawianie

elementéw cylindrycznych. (Ryc.27)

Fig. 27
Uchwyt wiertarski Drill (opcjonalnie)
Za pomoca uchwytu wiertarskiego nalezy przytrzymac wiertta centrujgce i wiertta

krete w koniku (B) (rys.28).

Stozek Morse'a (opcjonalnie)
Do zamontowania uchwytu wiertarskiego w koniku konieczny jest trzpien. Posiada

stozek Morse'a nr 1. (C) Ryc.28

Fig. 28

-28-



Machine Translated by Google

Live Center (opcjonalnie)
Kiet obrotowy zamocowany jest w tozyskach kulkowych. Jego uzycie jest szczegdlnie zalecane
przy toczeniu z predkoscig powyzej 6 obr./min. (Rys.29)

Ryc.29

Podtrzymka

stata Podtrzymka stata stuzy jako podpora dla watéw na wolnym koncu konika.

W przypadku wielu operacji konika nie mozna uzywad¢, poniewaz blokuje on narzedzie
tokarskie lub wiertnicze, dlatego musi zosta¢ usuniety z maszyny. Podtrzymka stata,
ktéra petni

funkcje podpory koncowej, zapewnia prace bez drgan. Podtrzymka stata jest
zamontowana na prowadnicach foza i jest zabezpieczona od dotu ptytg blokujaca. Smar
wymaga ciggtego smarowania w punktach styku, aby zapobiec przedwczesnemu
zuzyciu. (Rys. 30)

-29-



Machine Translated by Google

Ustawienie podporki statej

1. Odkrec trzy nakretki szesciokatne. (A, rys. 31)

2. Odkrec¢ Srube radetkowang (B, rys. 36) i otwdrz przesuwne

(C, ryc. 31) az do momentu, gdy podpérke statg bedzie mozna przesungé palcem

wokot przedmiotu obrabianego. Zabezpiecz podtrzymke statg w pozycji.

3. Dokre¢ $ruby radetkowane tak, aby palce przylegaty Sciéle, ale nie byty zbyt mocno docisniete.
przedmiotu obrabianego. Dokre¢ trzy nakretki (A, rys.31). Nasmaruj przesuwne

punkty olejem maszynowym.

4. Gdy po dtuzszym okresie eksploatacji szczeki wykazujg zuzycie, koncowki

palce mozna pitowac lub frezowa¢ ponownie.

Sledz reszte

Kolejny odpoczynek montowany jest na siodle i podaza za

ruch narzedzia tokarskiego. Wymagane sa tylko dwa bloki podporowe.

Miejsce trzeciego bloku podporowego zajmuje narzedzie tokarskie.

Ponizsza podpoérka jest stosowana przy operacjach toczenia na dtugich, smuktych
obrabianych przedmiotéw. Zapobiega zginaniu sie przedmiotu obrabianego pod wptywem nacisku
z narzedzia tokarskiego. ( Rys.31)

Ustaw bloki podporowe tak, aby przylegaty do przedmiotu obrabianego, ale nie za ciasno.

Podczas pracy nalezy smarowac bloki podporowe, aby zapobiec ich przedwczesnemu zuzyciu.

nosic.

Fi_g3a1_



Machine Translated by Google

REGULACJE

Po pewnym czasie nastepuje zuzycie niektérych ruchomych elementéw

moze wymagac dostosowania.

tozyska wrzeciona gtéwnego
Gtéwne tozyska wrzeciona sg regulowane w fabryce. Jesli luz osiowy
staje sie oczywiste po dtuzszym uzytkowaniu, fozyska moga by¢

dostosowano.

Zamocuj nakretke rowkowsa (A, rys.32) z tytu wrzeciona.

wrzeciono powinno nadal obracac sie swobodnie.

Uwaga: nadmierne dokrecanie lub wstepne naprezenie spowoduje uszkodzenie tozysk.

Ryc.32

-31-



Machine Translated by Google

Regulacja san poprzecznych San

poprzecznych wyposazony jest w listwe prowadzaca (C, rys.33) i mozna go

regulowac za pomocg $rub (D, rys.33) z nakretkami zabezpieczajgcymi. (E, rys.33)

Poluzuj nakretki zabezpieczajace i dokrec¢ Sruby ustalajace, az suwak bedzie sie swobodnie

poruszac bez luzu. Dokre¢ nakretki zabezpieczajace, aby zachowa¢ regulacje.

Fig.33

Regulacja gérnego suwaka Gérny

suwak jest wyposazony w listwe prowadzaca (F, rys. 34) i mozna go regulowac

za pomoca $rub (G, rys. 34) z nakretkami zabezpieczajgcymi. (H, rys. 34)

Odkrec nakretki zabezpieczajgce i dokrec Sruby ustalajgce, az suwak bedzie sie swobodnie

poruszac bez luzu. Dokre¢ nakretki zabezpieczajace, aby zachowac regulacje.

Fig.34

-32-



Machine Translated by Google

Regulacja prowadnicy nakretki HaIf
Zazebienie nakretek Half mozna regulowa¢ za pomocg $rub (I, rys. 35)
Odkrec $ruby po prawej stronie fartucha i wyreguluj Sruby regulacyjne, az obie

potnakretki bedg sie swobodnie poruszaé bez luzu. Dokre¢ nakretke.

Ryc.35

-33-



Machine Translated by Google

SMAROWANIE

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

UWAGI:

Przed kazdym uzyciem lekko nasmaruj wszystkie prowadnice.
Lekko nasmaruj kota zebate zmiany biegéw i Srube pociggowa

Ze smarem.

1. Slizg krzyzowy

Nasmaruj dwa otwory olejowe (A, rys. 36) olejem maszynowym 20W raz dziennie.

-34-



Machine Translated by Google

2. Sruba pociggowa

Nasmaruj prawy otwoér olejowy (D, rys.38) olejem maszynowym 20W raz dziennie.

Ryc. 38

Elektrycznos¢

AOSTRZEZENIE!

Podtgczenie tokarki i wszelkie prace elektryczne moze wykonywac wytacznie uprawniony elektryk!

Niedostosowanie sie do tych zaleceri moze spowodowac powazne obrazenia ciata oraz uszkodzenie

maszyn i mienial!

Tokarka YS-1835A ma moc znamionowg 550 W, 1 F, 220 V. Upewnij sie, ze moc
dostepna w miejscu, w ktérym znajduje sie tokarka, ma takg samg moc

znamionowsg jak tokarka. Uzyj schematu okablowania (Rys. 39) do podtgczenia
tokarki do sieci

zasilanie. Upewnij sie, ze tokarka jest prawidtowo uziemiona.

-35-



Machine Translated by Google

Ponizej przedstawiono schemat potgczen tokarki: (Rys.39)

To Speed
Seneor

To Motor

Top of Control Panel

s | | o
e (23] L |
"7 2 : s
P09
D D 10y 3 VARIABLE SPEED
[i ;
0o i” B s
T POWER LAV
J ?
1
o > i @ C
v OOO Ric|
-
TR i J:
I c1
T T ﬂ
RTY C

Front of Contral Panel

e e R e et —I
p— - |
e L = 2
DISITAL READOUT J5 . 11;. Plug
® ® .
m”’ JA\
s
ONOFF SWITCH

Ryc. 39

-36



Machine Translated by Google

KONSERWACJA

Przeprowadzaj konserwacje obrabiarki w trakcie jej pracy, aby zagwarantowac¢
doktadnos¢ i zywotnos¢ maszyny.
1. Aby zachowa¢ precyzje i funkcjonalno$¢ maszyny, nalezy obchodzic sie

z nig ostroznie. Utrzymuj jg w czystosci, smaruj i oliw jg regularnie.
Tylko dzieki dobrej pielegnacji. Mozesz by¢ pewien, ze jako$¢ pracy maszyny

pozostanie stata.

UWAGI: Przed przystgpieniem do czyszczenia, konserwacji lub napraw

nalezy odtgczy¢ urzadzenie od zasilania!

Olej, smar i Srodki czyszczace sg zanieczyszczeniami i nie wolno ich

wyrzucac do kanalizacji ani do zwyktych $mieci. Nalezy pozby¢ sie tych Srodkéw
zgodnie z obowigzujgcymi przepisami prawnymi dotyczgcymi

Srodowiska. Szmatki czyszczgce nasgczone olejem, smarem i Srodkami

czyszczacymi sg tatwo

-37-



Machine Translated by Google

tatwopalny. Zbierz szmaty czyszczace lub wetne czyszczacg w odpowiednim pojemniku
zamkniete naczynie i zutylizowac je w sposéb przyjazny dla Srodowiska
sposoéb - nie wyrzucaj ich razem ze zwyktymi Smieciami!
2. Przed kazdym uzyciem lekko nasmaruj wszystkie prowadnice. Zmiana
kota zebate i Srube pociggowa nalezy réwniez lekko nasmarowac
smar.
3. Podczas pracy. Widry, ktére spadajg na powierzchnie $lizgowa
nalezy czysci¢ na biezgco. a przeglady nalezy przeprowadza¢ czesto.
wykonane tak, aby zapobiec wpadaniu wiéréw do miejsca pomiedzy

suport obrabiarki i prowadnica toza tokarki. Filc asfaltowy powinien
by¢ czyszczone o okre$lonej porze.

UWAGI: Nie wyjmuj chipséw gotymi rekami. Istnieje

ryzyko skaleczen z powodu ostrych krawedzi wiéréw. Nigdy nie uzywaj tatwopalnych
rozpuszczalnikéw, sSrodkéw czyszczacych lub srodkéw wytwarzajgcych szkodliwe opary!
Chron elementy elektryczne, takie jak silniki, przetgczniki, przetaczniki

pudetka itp. przed wilgocig podczas czyszczenia.

4. Po zabiegu kazdego dnia. Usun wszystkie odpryski i wyczy$¢
réznych czesci obrabiarki i natozy¢ na nie olej do obrabiarek
zapobiegac koroz;ji.
5. Aby utrzyma¢ doktadnos¢ obrébki. Dbaj o
Srodek. Powierzchnia obrabiarki do uchwytu i
prowadzi¢ i zapobiega¢ uszkodzeniom mechanicznym i zuzyciu z powodu
niewtasciwy przewodnik.

6. Jesli uszkodzenie zostanie znalezione. Konserwacja powinna zosta¢ wykonana natychmiast.
UWAGI: Prace naprawcze moga by¢ wykonywane wytgcznie przez osoby wykwalifikowane.

personel posiadajacy odpowiednie kwalifikacje mechaniczne i elektryczne

wiedza.

-38 -



Machine Translated by Google

ROZWIAZYWANIE PROBLEMOW

Problem

Mozliwy powéd

Eliminacja

Powierzchnia przedmiotu obrabianego

zbyt szorstki

Narzedzie tepe

Narzedzie do ponownego ostrzenia

Sprezyny narzedziowe

Narzedzie

zaciskowe z mniejszym wysiegiem

Podawanie zbyt duzej losci paszy

Zmniejszy¢ pasze

Promien na koricu narzedzia jest zbyt maty

Zwieksz promien

przedmiot obrabiany staje sie
stozkowy

Srodki nie sa wyréwnane (konik ma przesuniecie)

Wyreguluj konika do $rodka

Gorny suwak nie jest dobrze wyréwnany (ciecie za pomoca
(gérny slajd)

Dobrze wyréwnaj gérny suwak

Tokarka klekocze

Podawanie zbyt duzej losci paszy

Zmniejszy¢ pasze

Luz w tozysku gtéwnym

Wyreguluj tozysko gtéwne

Centrum sie rozgrzewa

przedmiot obrabiany sie rozszerzyt

Poluzuj $rodek konika

Zbyt wysoka predkos¢ ciecia

Zmniejsz predkos¢ cigcia

Narzedzie ma krotka zywotnosc

Zbyt wysokie podawanie krzyzowe

Dolny posuw

poprzeczny (naddatek na wykonczenie nie

powinien przekracza¢ 0,5 mm)

Niewystarczajace chtodzenie

Wiecej chtodziwa

Zbyt maty kat przytozenia

Zwieksz kat przeswitu

Zbyt duze zuzycie bokéw

Koricowka narzedzia nie jest ustawiona na srodku wysoko

Prawidtowa regulacja wysokosci
narzedzie

Kat klina zbyt maty

(gromadzenie sie ciepta)

Zwigksz kat klina

Peknigcie szlifierskie spowodowane niewtasciwym chtodzeniem

Chtodzi¢ réwnomiernie

Ostrze tnace sie tamie

Nadmierny luz w tozysku wrzeciona

Wyreguluj luz wrzeciona

tozysko

Uktad (wibracje)

Uktad

Przeciecie nici jest

zto

Narzedzie jest nieprawidtowo zamocowane

Dostosuj do $rodka

Przeciecie nici jest

Zaczatem szlifowaé w zty sposéb

Prawidtowy kat szlifowania

zto

Zty ton

Dostosuj wtasciwy ton

Niewtasciwa $rednica

Obré¢ przedmiot obrabiany do
prawidtowa $rednica

Wrzeciono nie
jest aktywowane

Wiaczony wytgcznik awaryjny

Odblokuj zatrzymanie awaryjne
przetgcznik

-39-




Machine Translated by Google

Montaz gtowki

SCHEMAT AWARYJNY I LISTA CZESCI

/

|
N\

Strony Opis Specyfikacja Ilos¢ Strony Opis Specyfikacja Ilosq
NIE. NIE.
101 Nakretka klucza M30x1,5 110 Odstepnik
102 Rozrzad wrzeciona m Pokrywa tozyska
koto pasowe
103 Sruba Méx8 112 tozysko kulkowe
104 Wieloklinowe koto 113 Wrzeciono
pasowe wrzeciona
105 oiss C4x4x18 114 Gtéwka
106 Magnes 115 Sruba M5x10
107 Odstepnik
108 Bieg
109 Kiawisz C4x4x8

-40 -




Machine Translated by Google

SCHEMAT AWARYJNY I LISTA CZESCI

GOrny suwak, poprzeczny suwak, zespot wbzka

-41 -



Machine Translated by Google

Strony Opis Specyfikacja Iloé¢ Strony Opis Specyfikacja Ilos¢

NIE. NIE.
201 Sruba M4x6 228 Sruba M6x20 2
202 Viska na ol 229 Sruba M6x25 !
203 Obrotowy dysk 230 Plytka blokujaca 1
204 Wiosna 231 Sruba M6x12 6
205 $ruba dwustronna 232 Plytka $lizgowa 1
206 Podstawika pod nazsdia 233 Wycieraczka gumowa 2
207 Seubazbem scesciokatnym M4x20 234 Plytka $lizgowa 1
208 Dzwignia 235 Ostona wycieraczki 2
209 236 Sruba M4x10 12
210 Trzy pitki 237 Siodto 1

Uchwyt
211 Sruba M6x20 238 Wycieraczka gumowa 2
212 Dzwignia 239 Karmienie orzechami 1
213 Cyferbiat 240 Ostona wycieraczki 2
214 Cyferblat 241 Klin 1
Sruba ppciggowa 215 242 1
216 Nakretka M4 243 Sruba M4x16 2
217 Sruba M4x16
218 Gérny odpoczynek
219 Trzy pitki

Uchwyt
220 Sruba M6x8
221 Klin
222 Nawias
223 Phyta élizgowa poprzeczna
Sruba ppciggowa 224
Blok katowy 225
226 Uchwyt
227 Ztgzony slajd

opiera¢

-42 -




Machine Translated by Google

Montaz fartucha

O

301

318

-43-



Machine Translated by Google

Strony Opis Specyfikacja Ilos¢ Strony Opis Specyfikacja Ilos¢
NIE. NIE.
301 Koto reczne 315 Krzywka rowkowa
diwignia
302 Sruba M6x8 316 Sruba M8x20
303 Klin 317 Praektadnia kombinowana
304 Dzwignia 318 Wat przektadniowy
305 Uchwyt podstawy 319 Wat
306 Pét orzecha 320 Fartuch
307 Wat turbiny 321 tozysko kulkowe
308 Sruba M4x16 322 Koto reczne
309 Kula stalowa
310 Wiosna
311 Nakretka M4
312 Sruba M6x20
313 Cyferblat
314 Gniagdo pokretta gwintowanego

-44 -




Machine Translated by Google

tézko, wiszgce czesci kot Montaz

-45 -



Machine Translated by Google

Strony Strony
NIE. Opis Specyfikacja Ilos¢ NIE. Opis Specyfikacja Ilos¢
Sruba pociggowa
401 Piyta pozycjonujaca 430 nawias
402 Czas mostka 431 soia
koto pasowe
403 Klawisz C5x5x10 432 Odstepnik
404 Pasek 433 Miska na o]
Sruba pociagowa
405 Pralka 434 )
nawias
406 Sruba 435 Sruba pociagowa
407 Sruba e szesciokatnym M6 x20 436 Pralka
408 Sruba M4x10 437 Plyta pozycjonujaca
409 klin wieloklinowy 438 Sruba dwustronna
cazek lno
Podktadka sprezysta 410 439 Uchwyt
411 Podktadka sprezysta 440 Stata oktadka
412 tozysko kulkowe 6002 441 Wat
413 Plyta pozycjonujaca 442 Odstepnik
414 Wat 443 Pokretto tloka
415 Wahacz 444 Klawisz Rozmiar: B4x4x8
416 Piyta pozycjonujaca 445 $ruba M6 x16
417 suwak 446 Bieg
418 staty blok 447 Bieg Z20
419 Sruba M6 x40 448 Rekaw na klucze
420 Sruba M12x25 449 Pralka
421 Uszczelka przesuwna 450 Sruba M5x10
422 Sruba M5 x16 451 $ruba
423 Stojak 452 Bieg 745
424 Droga do tozka 453 Bieg Z20
425 Sruba M3 x12 454 Bieg 725
426 Ptyta dolna 455 $ruba przektadni
427 Sruba M8x12 456 - M8
428 Sruba pociaggowa 457 Tu’leja k9}a
nawias posredniego
429 Nakretka blokujaca

-46 -




Machine Translated by Google

Zespot kolby tylnej

_47 -



Machine Translated by Google

Strony Strony
Opis Specyfikaca Ilos¢ Opis Specyfikacja[llos¢
NIE. NIE.

Tylna ostona konika
501 515 $ruba z tbem szesciokatnym M6 x20
502 Uchwyt 516 Sruba M6 x20 2
503 Miska na olej 517 Sruba M6 x20 1
504 Dokrecanie 518 Koto reczne

uchwyt
505 Nawias 519 D2wignia reczna
506 Lotka 520 Sruba pociggowa
507 Sruba 2 bem szesciokqtnym M4 x16
508 Konik
509 Sruba M5x5
Konik
51
0 zawieszenie
blok

511 Sruba
512 Klyicz do konika
513 Ogranicznik Pin
514 Ptyta bazowa

-48 -




Machine Translated by Google

Zgromadzenie Ogdlne

-49-




Machine Translated by Google

Strony Strony
Opis Specyfikacja Ilos¢ Opis Specyfikacja Ilos¢
NIE. NIE.
1 Kiawisz B4x4 x8 2 101 Mata gumowa 2
2 Bieg 745 1 102 Ptyta dociskowa 1
siodta
3 Bieg 720 1 103 Sruba M6x25 1
4 $ruba M8x20 1 104 Blokada siodta 1
plyta
5 Bieg 725 1 105 Sruba M6 x12 11
6 Rekaw 1 106 Klin 1
7 Sruba przektadni 2 107 Ptyta dociskowa 1
siodta
8 Nakretka M8 1 108 Dzwignia uchwytu 1
9 tozysko kulkowe 3 109 Sruba 1
10 Pasek 1 110 Skala tarczowa 1
1 Sruba M6 x20 1 111 $ruba pociagowa 1
Trzy pitki
12 Pralka 6 112 2y pid 1
uchwyt
13 | Czasmostka 1 13 Nawias 1
koto pasowe
14 awisz C5x5x10 1 114 Siodto 1
15 Sruba 1 115 Skala tarczowa 1
16 Podktadka sprezysta 1 116 Ztogony odpoczynek 1
17 Sruba M4x10 6 117 Wiosna 1
18 Podktadka sprezysta 1 118 sepila 1
19 Sruba 1 119 Diwignia podtrzymujaca narzedzie 1
20 Klin wieloklinowy 1 120 ruba dwustronna 1
krazek linowy
21 Ranie wahadtowe 1 121 Sruba M4x20 8
22 Pasek 1 1 22 Stanowisko narzedziowe 1
23 Phfta montazowa 1 123 Nakrtka do mecowani nrzedda 1
Pomiar
24 predkosci 1 124 Miska na olej 6
gtowa

-50-




Machine Translated by Google

25 Pozycjonowanie 4 125 Przesuwanie poprzeczne

ptyta
26 Pozydonowanie 1 126 Sruba M4x6

ptyta
27 Pralka 4 127 Obrotowy dysk
28 sruba M8x20 9 128 Karmienie orzechami
29 Suwak 1 129 Skala tarczowa
30 Poglktadka sprezysta 4 130 $ruba przektadni
31 Uszczelka suwaka 1 131 Siedziba
32 Staty blok 1 132 Klin
33 Sruba M6x40 1 133 P&t orzecha
34 Sruba M5 x16 8 134 Wil zmiany biegon
35 - M6 1 135 Kula stalowa
36 Sruba M12x25 1 136 D2wignia

Pokrowiec na uchwyt
37 1 137 Siedziba
Okno

38 C 138 Sruba przektadni
39 gl’U ba M4X20 2 1 39 Przektadnia kombinowana
40 Przerzutka widetkowa 1 140 tozysko kulkowe
41 Przetgcznik podrézy 1 141 Fartuch
42 Pozycjonowanie 1 142 Wat

ptyta
43 Osfona uchwytu 1 143 Sruba M8x10x10 1
44 Nakretka klucza M30x1,5 1 144 Droga do t6zka
45 Plyta podporowa 1 145 Stojak
46 Gtgwica kolby 1 146 Sruba M3x12

Wrzeciono ¢ .
47 Ko 1 147 Sruba pociggowa
oio pasowe nawias
synchroniczne

48 Kawisz C4x4x18 1 148 Natreka
49 Kawisz Caxax8 1 149 Sruba M8x12
50 Blok testowy 1 150 Stopa gumowa
51 Sruba M5x10 18 151 Tacka na chipsy

-51 -




Machine Translated by Google

52 Katek nowy 152 soika
53 Wrzeciono 153 Stadnina
54 QOdstepnik 154 ém:aa\ll)\::;caizgowa
55 Odstepnik 155 Sruba pociggowa
56 Bieg 156 Rekaw
57 tozysko kulkowe 157 Nawias
58 Przekladnia stozkowa 158 Plytka pozycyjna
59 Pokrywa tozyska 159 Bieg
60 Przektadnia stozkowa 160 Przetacznik
61 D6} uchwytu 161 Panel cyfrowy
62 Gigwica uchwytu 162 Sruba Méx16
63 Szczeka Chucka 163 Odstepnik
64 Szczeka Chucka 164 Pralka
Montaz

65 przetacznika 165 Praycisk wlaczania/wylaczania

blok
66 Ostona silnika 166 Pokrywa tozyska
67 Talerz ochronny 167 Plyta wspornikowa
68 | Talerz rozpryskowy 168 Wat
69 Ostona silnika 169 Nakretka
70 Talerz ochronny 170 Rekaw
7 Nastawny 171 Uchwyt

klamka blokujgca
72 Lotka 172 Pokretto ttoka
73 Pokrywa blokujaca 173 Sruba
74 Sruba M5x5 174 Bieg 720
75 Dzwignia reczna 175 Pralka
76 Pokrywa konika 176 PrzenOkSanie
skrzynka

77 Kofo reczne 177 Sruba Sruba M10x80
78 Koto reczne 178 Przenoszenie

déwignia oktadka pudetka

-52-




Machine Translated by Google

79 Konik 1 179 Skrzynka sterownicza
80 Sruba pociagowa 1 180 Pokretto predkosci
81 szpilka 1 181 Kontrolka
82 Konik 1 182 Przecigzac
listwa przypodiogowa ochraniacz
83 ioniss 1 183 Przetacznik
84 Blgk wiszacy 1 184 Klawisz C5x5x201
85 Sruba 1 185 Krazek inowy
86 Sruba Méx20 2 186 Podkfadka sprezysta
87 Dzwignia uchwytu 1 187 Silnik
88 Trzy pitki 1
uchwyt
89 Sruba M6x8 1
90 Skala tarczowa 1
91 Sruba M4x16 8
92 Sruba pociggowa 1
93 Mieszanina 1
9 Sruba Max16 8
95 M4 24
96 Klin 1
97 Ptyta dociskowa 2
08 Mata 2
gumowa
99 Ptyta dociskowa 2
100 Sruba Ma4x10 20

-53-



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarangji

elektronicznej www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat
WWW.vevor.com/support

GEBRUIKSAANWIJZING DRAAIBANK
MODEL:YS-1835A

Wij streven er voortdurend naar om u gereedschappen tegen concurrerende prijzen te leveren.
"Bespaar de helft", "halve prijs" of andere soortgelijke uitdrukkingen die wij gebruiken, geven
alleen een schatting van de besparingen die u kunt behalen door bepaalde gereedschappen bij ons te kopen
in vergelijking met de grote topmerken en betekent niet noodzakelijkerwijs dat alle categorieén
gereedschappen die wij aanbieden, worden gedekt. Wij herinneren u eraan om zorgvuldig te controleren
of u daadwerkelijk de helft bespaart in vergelijking met de grote topmerken wanneer u een bestelling bij
ons plaatst.



Machine Translated by Google



Machine Translated by Google

VEVOR'
DRAAIBANK

TOUGH TOOLS, HALF PRICE

MODEL:YS1835A

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem dan gerust

contact met ons op; . . . g
PTechnische ondersteuning en e-garantiecertificaat
www.vevor.com/support

Dit is de originele instructie, lees alle handleidingen zorgvuldig door

voordat u het product gebruikt. VEVOR behoudt zich een duidelijke interpretatie

van onze gebruikershandleiding voor. Het uiterlijk van het product is

afhankelijk van het product dat u hebt ontvangen. Vergeef ons dat we u niet

opnieuw zullen informeren als er technologie- of software-updates voor ons product zijn.



Machine Translated by Google

ZAKEN DIE AANDACHT NODIG HEBBEN

De informatie in deze handleiding is bedoeld als leidraad voor de bediening van deze
machines en maakt geen deel uit van een contract. De gegevens die deze
handleiding bevat, zijn afkomstig van de machinefabrikant.

fabrikant en van andere bronnen. Wij streven ernaar om de

nauwkeurigheid van deze informatie en proberen elk item en elke data te

verifiéren, maar we kunnen de volledige nauwkeurigheid van de informatie niet
garanderen, wat betekent dat de apparatuurlevering in detail kan afwijken van de
beschrijving van de instructies. Bovendien kan de ontwikkeling van de machine
betekenen dat de geleverde apparatuur in detail kan afwijken van de beschrijvingen
hierin. De verantwoordelijkheid ligt daarom bij de gebruiker om zichzelf ervan te
vergewissen dat de beschreven apparatuur of het beschreven proces geschikt is

voor het beoogde doel.

KWALITEITSVERZEKERING

Wij doen er alles aan om de kwaliteit van onze producten te waarborgen en beloven
consumenten dat wij één jaar garantie op onze producten geven, met uitzondering
van schade aan de machine die is veroorzaakt door onjuiste bediening

door klanten en ongevallen die daaruit voortvloeien, of abnormale slijtage en

schade die is veroorzaakt door gebrek aan onderhoud.

Om aan de garantieverplichting te voldoen, verzoeken wij u het product of onderdeel
met kwaliteitsproblemen ter controle naar ons te retourneren, met voldoende frankering.
Goederen die worden teruggestuurd, moeten vergezeld gaan van een notitie met

de aankoopdatum en een schriftelijke uitleg van de kwaliteit van het product. Na onze
inspectie en bevestiging zullen we hun producten repareren of vervangen, of

de betaling terugbetalen; Als we niet tijdig reparatie of vervanging uitvoeren,

dragen wij de kosten die voortvloeien uit de reparatie of vervanging van de producten;
Als de schade niet te wijten is aan de kwaliteit van het product, maar aan onjuiste
bediening door de gebruiker of andere redenen, zijn de kosten voor rekening van de

klant.



Machine Translated by Google

Ons bedrijf behoudt zich het recht voor om wijzigingen aan te brengen in deze specificatie en
productspecificaties. Wij zullen ons voortdurend inspannen om de
kwaliteit van onze producten.

Alle rechten voorbehouden. Reproductie of reproductie is niet toegestaan zonder
toestemming.

Symbool Symbool
Beschrijving

Waarschuwing - Om het risico op letsel te verminderen, moet de gebruiker de instructies lezen

handleiding zorgvuldig door.

Dit symbool, geplaatst voor een veiligheidsopmerking, geeft een soort

voorzorgsmaatregel, waarschuwing of gevaar. Het negeren van deze waarschuwing kan leiden tot

een ongeluk. Om het risico op letsel, brand of elektrocutie te verminderen,

Volg altijd de onderstaande aanbevelingen.

Gevaar!
Risico op persoonlijk letsel of schade aan het milieu! Risico op

elektrische schok! Gevaar voor persoonlijk letsel door elektrische schok!

Wisselstroom

N
Pas op voor klemmen

Waarschuwing: draag altijd gehoorbescherming wanneer u dit product gebruikt.

Waarschuwing: draag altijd een oogbescherming wanneer u dit product gebruikt.




Machine Translated by Google

Steek uw handen niet in de veiligheidsbescherming als de machine in werking is.

Geen toegang tot automatische machines in werking Alleen geautoriseerd personeel

Vul geen olie bij tijdens bedrijf

Niet draaien tijdens reparatie

Geen vermoeiingsoperatie

De operatie is geen telefoontjes

Informatie over verwijdering:

Dit product is onderworpen aan de bepalingen van de Europese richtlijn 2012/19/

@@ @ @@

EG. Het symbool met een doorgestreepte afvalbak geeft aan dat het product in de
Europese Unie gescheiden afvalinzameling vereist. Dit geldt voor het product en
alle accessoires die met dit symbool zijn gemarkeerd. Producten die als

zodanig zijn gemarkeerd, mogen niet met het normale huishoudelijke afval worden
weggegooid, maar moeten worden ingeleverd bij een inzamelpunt voor recycling

van elektrische en elektronische apparaten.

apparaten

& WAARSCHUWING: Lees alle veiligheidswaarschuwingen,

instructies, illustraties en specificaties die bij deze machine zijn geleverd. Het
niet opvolgen van alle hieronder vermelde instructies kan leiden tot elektrische
schokken, brand en/of ernstig letsel.

Bewaar alle waarschuwingen en instructies voor toekomstig gebruik.



Machine Translated by Google

De machinetool moet worden gebruikt door ervaren personeel. Als u niet

vertrouwd zijn met het bedieningsproces van de draaibank, gebruik de machine niet

gereedschap naar believen. Gebruik de instructies voordat u gaat werken.

1. Voordat u de machine start, moet de veiligheidskap in de

juiste positie.

2. Controleer voor het starten van de machine of de gereedschapshouder goed vastzit.

sleutel en boorkopsleutel zijn verwijderd.

3. Voorkom dat de machine per ongeluk start. Zet de motor uit

stroom voordat u het werkstuk of gereedschap vastklemt.

4. Forceer de snede niet. Snijd volgens de ingestelde snijsnelheid, snijd

diepte en toevoersnelheid.

5. Gebruik de juiste gereedschappen. Gebruik het juiste gereedschap of werkstuk voor het bewerken.

Houd het gereedschap scherp en schoon om een normale en veilige werking te garanderen.

6. Smeer en vervang accessoires regelmatig.

7. Voordat u de machine gaat afstellen of repareren, moet u ervoor zorgen dat de stekker uit het stopcontact is gehaald.

stroomvoorziening.

8. Controleer de veiligheidsprestaties van de machine voordat u deze start.

9. Controleer de prestaties van alle bewegende delen. Alle delen moeten geinstalleerd zijn

10.
11.

12.

13.

14.

15.

16.

17.
18.

correct. Beschadigde onderdelen moeten snel worden gerepareerd.
Zolang de machine draait, mag de bediener de machine niet verlaten.
Houd de werkplek schoon, een vuile werkomgeving is gemakkelijk te
tot ongelukken leiden.
Gebruik de machine niet in een gevaarlijke omgeving.
Werk niet op vochtige plaatsen. Zorg ervoor dat elektrische componenten
beschermd tegen vocht. Zorg voor goede verlichting.
Kinderen mogen de werkplek niet betreden, en niet-werkende personen mogen de werkplek niet betreden.
Personeel dient een veilige afstand tot het werkgebied te bewaren.
Om kinderen uit de werkruimte te houden. De deur moet op slot zijn
bij het verlaten van de werkplaats.
Kleed je gepast. Draag geen losse kleding, handschoenen, dassen, ringen,
armbanden, sieraden, etc. Om aan de veilige kant te blijven, Draag voor de veiligheid schoenen
met antislip. Als u lang haar hebt, draag dan een werkmuts.
Draag een veiligheidsbril tijdens het gebruik.
Let goed op waar u staat en bewaar te allen tijde uw evenwicht.
Plaats uw handen niet in de buurt van de bewegende delen van de machine.



Machine Translated by Google

19. Voer geen instellingen uit terwijl de machine draait.

20. Lees en begrijp alle waarschuwingsborden die op de machine zijn aangebracht.

21. Deze handleiding is uitsluitend bedoeld om klanten vertrouwd te maken met de
bediening van de machine en is geen handleiding voor gebruik.

22. Volg deze waarschuwingen op, anders kan er ernstig letsel ontstaan.

23. De machine zal wat schadelijke chemicalién produceren in het werk van stof, zagen,
slijpen en boren geproduceerd door het slijpen. Om de
Om de schadelijkheid van deze chemicalién te voorkomen, dient u op een goed geventileerde plaats te werken en

draag veiligheidsvoorzieningen. Zoals deeltjesfiltermaskers.



Machine Translated by Google

TECHNISCHE PARAMETER

Typenummer | YS-1835A
Capaciteiten
Schommel over bed 180mm
Zwaai over de Cross Side 110mm
Hoogte van het spindelcentrum 90mm
Afstand tussen centra 350mm
Breedte van het bed 90mm
Kop
Gat door spindel 20mm
Taps toelopende spilneus MT3
Diameter klauwplaat 100mm
Aantal spindelsnelheden 4-Variabele
0-360,720,1100,2200 tpm

Bereik van spindelsnelheden

Voeding en draadsnijden
Aantal metrische draden 9
Bereik van metrische draden 0,5~2,5 mm
Aantal Imperial-threads 18
Assortiment van Imperial-threads 12~-52T.PI
0,1~0,20 mm/omw

Bereik van longitudinale voeding

0,02~0,20 mm/omw

Bereik van transversale toevoer
Leidingschroef y16-1,5 mm
Samengesteld en vervoerd
Type gereedschapspaal 4-weqg
Maximale samengestelde glijbeweging 50mm
Maximale kruisslide-beweging 60mm
Maximale wagenbeweging 295 mm
staartstuk
Staartkolf spindel reis 50mm
Conus in staartstuk spindel MT2
Gemengd

Hoofdmotor

110V~60Hz/220-240V~50Hz,1Ph
/500W,

760x330x330 (mm)

Lengte, breedte en hoogte

NW: 49,1 kg; GW: 57,7 kg

Productgewicht

820*380*462mm

Pakketgrootte

De algemene informatie in deze speci

-7-

ficatie is niet bindend.




Machine Translated by Google

Standaard accessoires

1. Oliepan

2. Achterste chipplaat

1
1
3. Drieklauwklauw 1
4. Specificatie 1

1

5. Gereedschapskist

Accessoires in de gereedschapskist Figuur 1

(Fig. 1)
3 Handwielhendel

1 Dood midden MT2

1 Dood midden MT3

1 Olie pistool
1 Klauwplaatsleutel voor de 3-klauwplaat
3 Buitenbekken voor de 3-klauwplaat

5 Inbussleutelsets 2,5/3/4/5/6mm

3 Dubbele kopsleutels (8/10,12/14,13/16)

8 versnellingen veranderen (30T,35T,40T,40T,45T,50T,60T,60T)

1 Philips schroevendraaier

1 Platte schroevendraaier

Speciale accessoires (accessoires waarvoor extra accessoires nodig zijn)

betaling)
rust Volgen

Vierklauwplaat en rug rest

plaat (verbindingsplaat)

Live Boorkop en drijfstang

Centrum

Stabiel



Machine Translated by Google

UITPAKKEN EN SCHOONMAKEN

. Verwijder de houten kist rond de draaibank.

2. Controleer alle accessoires van de machine volgens de
paklijst.

. Maak de draaibank los van de bodem van de verzendkist.

4. Kies een locatie voor de draaibank die droog is, goed verlicht is en
Genoeg ruimte om de draaibank aan alle vier de zijden te kunnen bedienen.

. Til de draaibank langzaam van de transportband met behulp van geschikt hijsmateriaal.
kratbodem. Niet optillen aan de spindel. Zorg dat de draaibank in balans is
voordat u naar een stevige bank of standaard gaat.

. Om te voorkomen dat het bed gaat draaien, moet de locatie van de draaibank absoluut vlak zijn
en waterpas. Schroef de draaibank vast aan de standaard (indien gebruikt). 1f met behulp van een werkbank,
door de bout voor de beste prestatie.

. Reinig alle roestbestendige oppervliakken met een mild commercieel oplosmiddel,
kerosine of dieselbrandstof. Gebruik geen verfverdunner, benzine of lak
dunner. Deze beschadigen geverfde oppervliakken. Bedek alle gereinigde
oppervlakken met een dun laagje 20W machineolie.

. Verwijder de eindtandwielkap. Reinig alle componenten van het eindtandwiel
monteer alle tandwielen en smeer ze in met zwaar, niet-smerend vet.

FUNDERING TEKENING

) 480 5
1 S .
I ExXMS5
L 2x @10 -
s | B == == F
R Wl 11 1 o i R 5
= ;
—t =

¢3 150 442.5

Afbeelding 2




Machine Translated by Google

Algemene beschrijving

Draaibankbed (Fig. 3)

Het draaibankbed is gemaakt van hoogwaardig ijzer. Door hoge wangen te combineren
met sterke dwarsribben, wordt een bed met lage trillingen en stijfheid geproduceerd.
Het integreert de kop en drijft de eenheid aan, voor het bevestigen van de wagen en de
leidspindel. De nauwkeurig geslepen V-zijwaarts, versterkt door warmteharding en

slijpen, is de nauwkeurige geleider voor de wagen en de staart. De hoofdmotor is aan
de achterkant van de linkerkant van het bed gemonteerd.

Afbeelding 3

Kop (Fig. 4)

De kop is gegoten uit hoogwaardig gietijzer met een lage trillingsontwikkeling. Deze is met
vier schroeven aan het bed bevestigd. De kop bevat de hoofdspil met twee nauwkeurige
kegelrollagers en de aandrijfeenheid.

De hoofdspil brengt het draaimoment over tijdens het draaiproces. Deze houdt ook de
werkstukken en de kleminrichtingen vast (bijv. 3-klauwplaat).

Afbeelding 4

-10 -



Machine Translated by Google

Wagen (Fig. 5)

De wagen is gemaakt van hoogwaardig gietijzer. De glijdelen zijn glad

geslepen. Ze passen spelingvrij in de V op het bed. De onderste glijdelen kunnen
eenvoudig en gemakkelijk worden afgesteld. De dwarsslede is op de wagen
gemonteerd en beweegt op een zwaluwstaartslede. De speling in de dwarsslede

kan met de spieén worden afgesteld.

Beweeg de dwarsslede met zijn handig geplaatste handwiel. Er zit een gegradueerde
kraag op het handwiel.

Op de bovenste slede is een vierweggereedschapshouder gemonteerd, waarmee vier gereedschappen
kunnen worden vastgeklemd. Draai de middelste klemhendel los om een van de vier gereedschappen in de
juiste positie te draaien.

Figuur 5

-11 -



Machine Translated by Google

Schort (Fig. 6)
Het schort is op het bed gemonteerd. Het herbergt de halve moer met een aangrijphendel voor het
activeren van de automatische toevoer. De halve moergibs kunnen van buitenaf worden versteld.

Een tandheugel, gemonteerd op het bed, en een rondsel dat met een handwiel op het onderstel wordt
bediend, zorgen voor een snelle verplaatsing van het platform.

Afbeelding 6

Leidingspindel (Fig. 7)

De leidspindel (A, Afb. 7) is aan de voorkant van het machinebed gemonteerd. Hij is verbonden met de
versnellingsbak aan de linkerkant voor automatische toevoer en wordt aan beide uiteinden
ondersteund door lagers.

-12 -



Machine Translated by Google

staartstuk (Fig. 8)

De losse kop schuift op een V-weg en kan op elke locatie worden vastgeklemd. De losse kop
heeft een heavy-duty spindel met een Morse conus nr. 2 socket en een gegradueerde schaal.
De spindel kan op elke locatie worden vastgeklemd met een klemhendel. De spindel

wordt bewogen met een handwiel aan het uiteinde van de losse kop.

Afbeelding 8

Kennisgeving:

Bevestig de borgschroef (C, afb. 8) aan het uiteinde van de draaibank om te voorkomen dat
de losse kop van het draaibankbed valt.

Bedieningsapparatuur

1. Noodknop: ON/OFF-schakelaar (D, figuur 9)
De machine wordt aan- en uitgezet met de AAN/UIT-knop. Druk op om alle machinefuncties
te stoppen. Om opnieuw te starten, tilt u de kap op en drukt u op de AAN-knop.

2. Omschakelaar (E, figuur 9)

Nadat de machine is ingeschakeld, draait u de schakelaar naar de "F"-positie voor tegen
de klok in draaien van de spindel (vooruit). Draai de schakelaar naar "R"

-13 -



Machine Translated by Google

positie voor spindelrotatie met de klok mee (achteruit) "O"-positie is UIT en
de spindel blijft stil staan.

3. Variabele snelheidsregelaar (F,Fig. 9)

Draai de schakelaar met de klok mee om de spindelsnelheid te verhogen. Draai de schakelaar
tegen de klok in om de spindelsnelheid te verlagen. De mogelijke snelheid

Het bereik is afhankelijk van de positie van de aandrijfriem.

Afbeelding 9

4yWagenslot

Draai de inbusbout (A, afb. 10) met de klok mee en draai deze vast om te vergrendelen.
Draai tegen de klok in en maak los om te ontgrendelen.

Let op: de borgschroef van de wagen moet worden ONTGRENDELD voordat u hem vastzet
Er kunnen automatische voedingen of schade aan de draaibank ontstaan.

Afbeelding 10

-14 -



Machine Translated by Google

5yLongitudinale traverse handwiel (B,Fig.11)

Draai het handwiel met de klok mee om de schortconstructie naar de staart te verplaatsen
voorraad (rechts). Draai het handwiel tegen de klok in om het schort te verplaatsen
Montage om de kop (links) te beschermen.

6yDwarsdoorgangshendel (C,Fig. 11)
Door met de klok mee te draaien, beweegt de dwarsslede naar de achterkant van de machine.

7yHalfmoer-aangrijphendel (D,Fig. 11)

Beweeg de hendel omlaag om in te schakelen. Beweeg de hendel omhoog om uit te schakelen.

8yCompound Rest Traverse Hendel (E,Fig. 11)

Draai met de klok mee of tegen de klok in om te verplaatsen of te positioneren.

9yKlemhendel gereedschapshouder (F,Fig. 11)

Draai tegen de klok in om los te maken en met de klok mee om vast te maken. Draai de
gereedschapshouder wanneer de hendel ontgrendeld is.

Afbeelding 11

-15 -



Machine Translated by Google

10yStaartstukpenklemhendel (H,Fig. 12)

Draai de hendel met de klok mee om de spindel te vergrendelen en tegen de

klok in om deze te ontgrendelen.

11yStaartstuk Pen-traverse handwiel (I,Fig. 12)

Draai met de klok mee om de pen vooruit te bewegen. Draai tegen de klok in om

Trek de pen terug.

12yAfstelling van de staartkopoffset (J,Fig. 12)

Twee stelschroeven op de basis van de staartkolf worden gebruikt om de
losse kop voor het snijden van taps toelopende delen. Draai de borgschroef op het uiteinde van de losse kop los. Draai de
aan één kant de stelschroef vast terwijl u de andere kant vastdraait totdat de hoeveelheid offset

staat aangegeven op de schaal. Draai de borgschroef vast.

Figuur 12

-16 -



Machine Translated by Google

WERKING

Vervanging van de klauw
De kopspindelbevestiging is cilindrisch. Losse drie sets
schroeven en moeren (A, Afb. 13 slechts twee zijn afgebeeld) op de klauwplaat van de draaibank

flens om de klauw te verwijderen. Plaats de nieuwe klauw en bevestig deze met
dezelfde stelschroeven en moeren.

Afbeelding 13
GEREEDSCHAP INSTELLEN

Klem het draaibeitel in de gereedschapshouder.

Het gereedschap moet stevig worden vastgeklemd. Bij het draaien heeft het gereedschap de neiging
om te buigen onder de snijkracht die ontstaat tijdens de spaanvorming.

Voor het beste resultaat moet de overhang van het gereedschap minimaal 3/8 inch of

minder zijn.

De snijhoek is correct als de snijkant in lijn ligt met de

centrale as van het werkstuk. De juiste hoogte van het gereedschap kan zijn

bereikt door het vergelijken van het gereedschapspunt met het punt van het middelpunt

gemonteerd in de staart. Gebruik indien nodig stalen afstandsringen

onder het gereedschap om de gewenste hoogte te krijgen. (Fig. 14)

-17 -



Machine Translated by Google

Afbeelding 14

Snelheid wijzigen

Draai de twee bevestigingsschroeven (B, Afb. 15) los en verwijder de beschermkap.

omslag.

Pas de V-snaar (C,Fig.16) aan in de juiste positie.
Draai de spanrol vast en draai de moer weer vast.

(1) (1D (1 (V)

B-C E-H

2200

Il

B-C F-G

720

11

A-D E-H

1100

A-D F-G

360

Afbeelding 15

-18 -

Afbeelding 16



Machine Translated by Google

Handmatige
draaitafelverplaatsing , dwarsverplaatsing en handwiel voor de
bovenslede kunnen worden bediend voor longitudinale of dwarsvoeding. (Fig. 17)

Afbeelding 17

Langsdraaien met Auto.Feed Gebruik de tabel
(A, Afb.18) op de draaibank om de voedingssnelheid of de draadspoed te selecteren.

Pas het wisseltandwiel aan als de vereiste voeding of draadspoed niet kan

worden verkregen met de geinstalleerde tandwielset.

Afbeelding 18

-19 -



Machine Translated by Google

Vervanging van tandwielen

1. Koppel het apparaat los van de stroombron.

2. Draai de twee bevestigingsschroeven los en verwijder de beschermkap.

3. Draai de moer (A, Afb. 19) los om de wisseltandwielen te verwijderen
de voorkant.

4. Installeer de tandwielkoppelingen (B,Fig.19) volgens de draad en de toevoer
schema (Fig.20) en draai de moer weer vast.

5. Plaats de beschermkap van de kop en sluit de
machine op het elektriciteitsnet aan te sluiten.

P
Afbeelding 19

-20 -



Machine Translated by Google

Steekplaat (Fig. 20)

DRAAD- EN VOEDINGSTABEL

(7]
o | |[B-C E-H | 2200
3 G G
=
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
g A Spindle 0.5 30 60 40 60
LN
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21-




Machine Translated by Google

Afbeelding 20

-22.-

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A|B|C|D A|B |€|D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
1=1/16
5 1 itf 14 | 40 | 65 3 | 32 |20 | 65 40
]
x 16 | 40 | 65 40 | 36 | 20 | 65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1. 28 |1.3.5.7
6 T, |
7@ﬁ: 14 1.5 | 32| 1-8
12
S| L3%0T [16 | 1-8 | 36 [135.7
&l 18 | 1.5 |38 | 15
o 19 1 40 | 1-8
B
—+ 20 |1.3.5.7| 44 |1.3.5.7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7




Machine Translated by Google

Cilindrisch draaien (Fig. 21)

Bij de rechte draaibewerking voert het gereedschap parallel aan de
rotatieas van het werkstuk. De voeding kan handmatig zijn door het
handwiel op het draaibankzadel of de bovenste slede te draaien, of door
de automatische voeding te activeren. De dwarsvoeding voor de
snedediepte wordt bereikt met behulp van de dwarsslede.

Einde draaien (Fig. 22)

Bij de vlakbewerking voert het gereedschap loodrecht op de rotatieas van
het werkstuk. De invoer wordt handmatig gemaakt met het
kruissledehandwiel. De dwarsvoeding voor de snijdiepte wordt gemaakt
met de bovenste slede of het draaibankzadel.

J

| 1

! 3

| — - H—T - :

- - =

\_l T |‘
Crossfeed |
Fig. 22




Machine Translated by Google

Draaien: Slanke schacht (Fig. 23)

Voor het draaien tussen de centers is het noodzakelijk om de klauwplaat van de spindel te
verwijderen. Plaats de MT 3 center in de spindelneus en de MT 2 center in de losse kop.
Monteer het werkstuk met de driver-hond tussen de centers. De driver wordt aangestuurd
door een vergrendeling of frontplaat.

Let op: Gebruik altijd een kleine hoeveelheid vet op het midden van de losse kop om te
voorkomen dat het middenpunt oververhit raakt.

o 0 o—— " Fee
4 |
-

Dept § of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Conisch draaien met behulp van Tailstock Off-Set
Pas de afwijking tussen het midden van de tailstock-huls en het midden van de spindel aan
om het conisch draaien te voltooien. De hoek is afhankelijk van de lengte van het werkstuk.

Om de losse kop te verstellen, draait u de borgschroef (A, Afb. 24) los.

Draai de stelschroef (B, Afb.24) aan de rechterkant van de losse kop los. Draai de voorste
stelschroef (C, Afb.24) los en draai dezelfde hoeveelheid vast door de achterste

stelschroef (D, Afb.24) vast te draaien totdat de gewenste tapsheid is bereikt. De gewenste
dwarsverstelling kan worden afgelezen van de schaal. (E, Afb.24). Draai eerst de stelschroef (B,
Afb.24) weer vast en vervolgens de twee (voorste en achterste) stelschroeven om de losse

kop op zijn plaats te vergrendelen. Draai de borgschroef (A, Afb.24) van de losse kop weer
vast. Het werkstuk moet tussen twee centers worden vastgehouden en worden

aangedreven door een frontplaat en aandrijfklauw.

-24 -



Machine Translated by Google

Na het taps draaien moet de losse kop weer in de oorspronkelijke positie worden
teruggezet, overeenkomstig de nulpositie op de schaal van de losse kop. (E, Afb. 24)

Afbeelding 24

Draadsnijden Stel

de machine in op de gewenste draadspoed (volgens de draaddiagram, Afb. 20). Start de
machine en zet de halve moer vast. Wanneer het gereedschap het onderdeel bereikt,
snijdt het de eerste draaddoorgang. Wanneer het gereedschap het einde van de

snede bereikt, stopt u de machine door de motor uit te zetten en tegelijkertijd het
gereedschap uit het onderdeel te trekken, zodat het de draad vrijmaakt.

Maak de halve moerhendel niet los. Draai de motorrichting om zodat het snijgereedschap
terug kan bewegen naar het beginpunt. Herhaal deze stappen totdat u de gewenste
resultaten hebt bereikt.

OPMERKINGEN

Voorbeeld: Mannelijke draad

y De diameter van het werkstuk moet zijn gedraaid tot de diameter
van de gewenste draad.

y Het werkstuk heeft een afschuining nodig aan het begin van de draad
En

-25-



Machine Translated by Google

een ondersnijding bij de draad loopt uit.

y De snelheid moet zo laag mogelijk zijn. De versnellingen
moet zijn geinstalleerd volgens de vereiste spoed. y Het

draadsnijgereedschap moet exact de vorm hebben van het monster
als de draad, moet absoluut rechthoekig zijn en
vastgeklemd zodat deze exact samenvalt met de draai-ingang. y De

schroefdraad wordt in verschillende snijstappen geproduceerd, zodat de
snijgereedschap moet volledig uit de draad worden gedraaid (met
de dwarsslede) aan het einde van elke snijstap. y Het

gereedschap wordt teruggetrokken met de moer van de leidspindel vastgezet door
het omkeren van de omschakelaar.

y Stop de machine en voer het draadsnijgereedschap in de lage snijstand
dieptes met behulp van de kruisslede. Plaats voor elke doorgang de
bovenste glijpaan ongeveer 0,2 tot 0,3 mm naar links en rechts
afwisselend om de draad los te knippen. Op deze manier wordt de draad
shijgereedschappen snijden slechts één draadflank bij elke doorgang. Houd
knip de draad los totdat je bijna de volledige lengte hebt bereikt

diepte van de draad.

e S p—
= E—

v

I
Feed

Fig. 25

-26 -



Machine Translated by Google

Draaibank accessoires

Universele draaibankklauw met drie klauwen

Met deze universele klem kunnen ronde, driehoekige, vierkante, zeshoekige,

achthoekige en twaalfhoekige staven worden vastgeklemd. (Fig. 26)

Let op: nieuwe draaibanken hebben zeer nauwsluitende kaken. Dit is nodig om
nauwkeurige klemming en een lange levensduur te garanderen - bij
herhaaldelijk openen en sluiten past de kaak zich automatisch aan en

wordt de werking geleidelijk soepeler.

Opmerking:

Voor de originele klauwplaat met 3 klauwen die op de draaibank was gemonteerd,
heeft de fabriek de klauwplaat op de beste manier gemonteerd om de
houdnauwkeurigheid te garanderen met twee "0" -markeringen (A) (Fig. 26) op de

klauwplaat en de klauwplaatflens.

Fig.26

Er zijn twee soorten kaken: interne en externe kaken. Let op dat het aantal kaken
overeenkomt met het aantal in de groef van de klauw. Meng ze niet. Wanneer
u ze gaat monteren, monteer ze dan in oplopende volgorde 0, 1. Als u ze eruit

haalt, zorg er dan voor dat ,» 3 wanneer je bent

-27 -



Machine Translated by Google

Haal ze er in aflopende volgorde uit (3,1,0, één voor één). Nadat u deze procedure
hebt voltooid, draait u de kaken tot de kleinste diameter en controleert u of

de drie kaken goed op elkaar passen.

Vier onafhankelijke klauwplaat Deze

speciale klauwplaat heeft vier onafhankelijk instelbare klauwplaten. Deze
maken het mogelijk om asymmetrische stukken vast te houden en
cilindrische stukken nauwkeurig in te stellen. (Figuur 27)

Boorkop (optioneel)
Gebruik de boorkop om centreerboren en spiraalboren in de losse kop te
houden (B) (Fig. 28)

Morse Taper As (optioneel)
Een doorn is nodig om de boorkop in de losse kop te monteren. Deze heeft
een No. 1 Morse-conus. (C) Afb.28

Fig. 28

-28 -



Machine Translated by Google

Live Center (optioneel)
Het meedraaiende middenstuk is gemonteerd in kogellagers. Het gebruik ervan wordt sterk
aanbevolen bij draaisnelheden van meer dan 6 RPM. (Fig. 29)

Afbeelding 29

Vaste steun De

vaste steun dient als ondersteuning voor de assen aan het uiteinde van de losse kop.
Voor veel bewerkingen kan de losse kop niet worden gebruikt omdat deze het
draaigereedschap of boorgereedschap blokkeert en daarom van de machine moet
worden

verwijderd. De vaste rust, die als een eindsteun fungeert, zorgt voor een trillingsvrije
werking. De vaste rust is op de bedbanen gemonteerd en wordt van onderaf met een
borgplaat vastgezet. Het vet vereist continue smering op de contactpunten om
voortijdige slijtage te voorkomen. (Fig. 30)

-29 -



Machine Translated by Google

De vaste rust instellen

1. Draai de drie zeskantmoeren los. (A, Afb. 31)

2. Draai de gekartelde schroef (B, Afb. 36) los en open de schuif

vingers. (C, Afb. 31) totdat de vaste rust met zijn vinger kan worden bewogen

rond het werkstuk. Bevestig de steun op zijn plaats.

3. Draai de gekartelde schroeven vast, zodat de vingers stevig maar niet te strak tegen elkaar aan zitten.
het werkstuk. Draai drie moeren (A, Afb. 31) vast. Smeer de schuif

punten met machineolie.

4. Wanneer na langdurig gebruik de kaak slijtage vertoont, moeten de uiteinden van de

De vingers kunnen gevijld of opnieuw gefreesd worden.

Volg Rust

De volgende rust is op het zadel gemonteerd en volgt de

beweging van het draaigereedschap. Er zijn slechts twee steunblokken nodig.
De plaats van het derde steunblok wordt ingenomen door het draaigereedschap.
De volgende rust wordt gebruikt voor draaibewerkingen op lange, slanke
werkstukken. Het voorkomt dat het werkstuk onder druk buigt

van het draaigereedschap. ( Afb.31)

Plaats de steunblokken stevig tegen het werkstuk, maar niet te strak.

Smeer de steunblokken tijdens het gebruik om voortijdig vastlopen te voorkomen.

dragen.

Figga[



Machine Translated by Google

AANPASSINGEN

Na verloop van tijd treedt er slijtage op in sommige bewegende onderdelen

moet mogelijk worden aangepast.

Hoofdspillagers
De hoofdspindellagers worden in de fabriek afgesteld. Als er eindspeling is
wordt duidelijk na aanzienlijk gebruik, de lagers kunnen

aangepast.

Bevestig de sleufmoer (A, Afb. 32) aan de achterkant van de spindel.

De spindel moet nog steeds vrij kunnen draaien.

Let op: overmatig aandraaien of voorspannen kan de lagers beschadigen.

Afbeelding 32

-31-



Machine Translated by Google

Afstelling van de dwarsslede De

dwarsslede is voorzien van een spiestrook (C, Afb. 33) en kan worden
afgesteld met schroeven (D, Afb. 33) die zijn voorzien van borgmoeren. (E, Afb. 33)
Draai de borgmoeren los en draai de stelschroeven vast totdat de slede vrij beweegt

zonder speling. Draai de borgmoeren vast om de afstelling te behouden.

Fig.33

Afstelling van de bovenslede

De bovenslede is voorzien van een spiestrip (F, Afb. 34) en kan worden

afgesteld met schroeven (G, Afb. 34) die zijn voorzien van borgmoeren. (H, Afb. 34)
Draai de borgmoeren los en draai de stelschroeven vast totdat de slede vrij beweegt

zonder speling. Draai de borgmoeren vast om de afstelling te behouden.

Fig.34

-32 -



Machine Translated by Google

Afstelling van de halve moergeleider De
ingrijping van de halve moer kan worden afgesteld met schroeven (I, Afb. 35)
Draai de schroeven aan de rechterkant van het schort los en stel de controleschroeven

af totdat beide halve moeren vrij bewegen zonder speling. Draai de moer vast.

Afbeelding 35

-33-



Machine Translated by Google

SMERING

CAUT10N
Lathe must be serviced at all lubrication points

and all reservoirs filled to operating level before
the lathe is placed into servicel
Failure to comply may cause serious damagel

OPMERKINGEN:

Smeer alle glijbanen lichtjes voor elk gebruik.
Smeer de wisseltandwielen en de leidspindel lichtjes
met vet.

1. Kruisschuif

Smeer twee oliepoorten (A, Afb. 36) eenmaal per dag met 20W machineolie.

-34-



Machine Translated by Google

2. Leidingspindel

Smeer de rechter oliepoort (D, Afb. 38) eenmaal per dag met 20W machineolie.

Afbeelding 38

Elektriciteit

AWAARSCHUWING!

Het aansluiten van de draaibank en alle overige elektrische werkzaamheden mogen uitsluitend door een erkend elektricien

worden uitgevoerd!

Het niet naleven hiervan kan ernstig letsel en schade aan de machine en eigendommen veroorzaken!

De YS-1835A draaibank is alleen geschikt voor 550W, 1PH, 220V. Controleer of
het beschikbare vermogen op de locatie van de draaibank hetzelfde is als dat van

de draaibank. Gebruik het bedradingsschema (Fig. 39) om de draaibank aan te
sluiten op het lichtnet

voeding. Zorg ervoor dat de draaibank goed geaard is.

-35-



Machine Translated by Google

Hieronder ziet u een bedradingsschema van de draaibank: (Fig. 39)

To Speed
Seneor

To Motor

e e
p— - |

e L = 2

DISITAL READOUT J5 . 11;. Plug

® ® .

m”’ JA\
s
ONOFF SWITCH

Top of Control Panel

Bywer-oll Protecton

51 Y

] O

(2]

“-Z
o

l

a | r
boe T
v 7 3 : FUSE
[ NN
oy 3 VARIABLE SPEED
[én 3%
ugnmwvm .| 7 e
POWER LA
$¢
3 ¢

e =

R18)

Front of Contral Panel

Afbeelding 39

-36 -



Machine Translated by Google

ONDERHOUD

Zorg ervoor dat u de machine tijdens de werking goed onderhoudt om de
nauwkeurigheid en levensduur van de machine te garanderen.
1. Om de precisie en functionaliteit van de machine te behouden, is het

essentieel om er voorzichtig mee om te gaan. Houd hem schoon en
vet en smeer hem regelmatig. Alleen door goede verzorging. U kunt er zeker

van zijn dat de werkkwaliteit van de machine constant blijft.

OPMERKINGEN: Haal de stekker van het apparaat uit het stopcontact
wanneer u reinigings-, onderhouds- of reparatiewerkzaamheden uitvoert!

Olie, vet en schoonmaakmiddelen zijn vervuilende stoffen en mogen niet

via de riolering of het normale afval worden afgevoerd. Voer deze middelen af
volgens de huidige wettelijke eisen voor het milieu. Poetslappen
geimpregneerd met olie, vet en schoonmaakmiddelen zijn gemakkelijk

-37 -



Machine Translated by Google

ontvlambaar. Verzamel poetslappen of poetswol in een geschikte
gesloten vat en gooi ze op een milieuvriendelijke manier weg
manier - gooi ze niet bij het normale afval!
2. Smeer alle glijbanen lichtjes voor elk gebruik. De verandering
tandwielen en de leidspindel moeten ook licht gesmeerd worden met
vet.
3. Tijdens de operatie. De chips die op het glijvlak vallen
moet tijdig worden schoongemaakt en de inspectie moet vaak worden uitgevoerd
gemaakt om te voorkomen dat chips tussen de

machinegereedschapszadel en draaibankbedgeleider. Asfaltvilt moet

op een bepaald tijdstip worden schoongemaakt.

OPMERKINGEN: Verwijder de chips niet met uw blote handen. Er is een

risico op snijwonden door scherpe randen. Gebruik nooit ontvlambare
oplosmiddelen of reinigingsmiddelen of middelen die schadelijke dampen genereren!
Bescherm elektrische componenten, zoals motoren, schakelaars, schakelaars

dozen e.d. tegen vochtigheid bij het schoonmaken.

4. Na de operatie elke dag. Verwijder alle chips en maak schoon
verschillende onderdelen van de machine en breng machineolie aan op
roesten voorkomen.

5. Om de nauwkeurigheid van de bewerking te behouden. Zorg voor de
midden. Het oppervlak van de machinetool voor de klauwplaat en de
geleidingsweg en vermijd mechanische schade en slijtage door
onjuiste gids.

6. Als de schade wordt gevonden, moet het onderhoud onmiddellijk worden uitgevoerd.
OPMERKINGEN: Reparatiewerkzaamheden mogen alleen worden uitgevoerd door gekwalificeerde vakmensen.

personeel met de bijbehorende mechanische en elektrische

kennis.

-38 -



Machine Translated by Google

PROBLEMEN OPLOSSEN

Probleem

Mogelijke reden

Eliminatie

Gereedschap bot

Gereedschap voor opnieuw slijpen

Oppervlak van het werkstuk

Gereedschapsveren

Klemgereedschap met minder overhal

ng

te ruw

Te hoog voer

Verminder voer

Radius bij de gereedschapspunt te klein

Vergroot de straal

Centra zijn niet uitgelijnd (staartkop is verschoven)

Stel de staartkop in op het midden

werkstuk wordt

kegelvormig

Bovenste schuif niet goed uitgelijnd (snijden met
de bovenste dia)

Bovenste schuif goed uitlijnen

Te hoog voer

Verminder voer

Draaibank klappert

Speling in hoofdlager

Hoofdlager afstellen

Centrum loopt warm

werkstuk is uitgebreid

Maak het midden van de staart los

Snijsnelheid te hoog

Verminder de snijsnelheid

Gereedschap heeft een korte levensduur

Kruisvoeding te hoog

Onderste

kruisvoeding (afwerkingstoeslag mag niet mee
dan 0,5 mm bedragen)

Onvoldoende koeling

Meer koelvloeistof

Te kleine spelingshoek

Verhoog de vrije hoek

Flankslijtage te hoog

Tooltip niet aangepast naar midden hoog

Correcte hoogteverstelling van

het gereedschap

Wighoek te klein
(hitte opbouw)

Vergroot de wighoek

Slijpscheur door verkeerde koeling

Gelijkmatig afkoelen

Snijkant breekt af

Te veel speling in het spindellager

De speling in de spindel afstellen

handelswijze

Arrangement (trillingen)

Regeling

Draad afknippen is

fout

Gereedschap is verkeerd vastgeklemd

Pas aan het midden aan

Draad afknippen is

Verkeerd begonnen met malen

Slijphoek correct

Verkeerde toonhoogte

Pas de juiste toonhoogte aan

fout

Verkeerde diameter

Draai het werkstuk om
de juiste diameter

Spindel wordt
niet geactiveerd

Noodstopschakelaar geactiveerd

Noodstop ontgrendelen
schakelaar

-39 -



Machine Translated by Google

STORINGSSCHEMA EN ONDERDELENLIJST

Montage van de kop

Onderdelen Beschrijving Specificatie Hoeveglheid Onderdelen Beschrijving Specificatie Hoevieelhei

Nee. Nee.

101 Moersleutel M30x1,5 1 110 Afstandhouder 1

102 Spindeltiming 1 111 Lagerdeksel 2

riemwiel

103 Schroef M6x8 2 112 Kogellager 1

104 Spindel multi 1 113 Spindel 1
wig katrol

105 Sleutel C4x4x18 1 114 Kop 1

106 Magneet 1 115 Schroef M5x10 6

107 Afstandhouder 1

108 Versnelling 1

109 Sleutel C4x4x8 1




Machine Translated by Google

STORINGSSCHEMA EN ONDERDELENLIJST

Bovenste slede, dwarsslede, wagenconstructie

-41 -



Machine Translated by Google

Qnderdelen Beschrijving Specificatie Hoeveelheid Gttt Beschrijving Specificatie Hoevegelheid

Nee. Nee.
201 Schroef M4x6 1 228 Schroef M6x20 2
202 Oliebeker 2 229 Schroef M6x25 1
203 Draaibare schijf 1 230 Vergrendelingsplaat 1
204 Lente 1 231 Schroef M6x12 6
205 Stud bout 1 232 Schuifplaat 1
206 Gersedschapshouder 1 233 Rubberen wisser 2
207 Dopschroef M4x20 8 234 Schuifplaat 1
208 Hefboom 1 235 Ruitenwisserdeksel 2
209 Moer 1 236 Schroef M4x10 12
210 Drie ballen 1 237 Zadel 1

Hendel
211 Schroef M6x20 4 238 Rubberen wisser 2
212 Hefboom 1 239 Voedingsnoot 1
213 Wizerpoat 1 240 Ruitenwisserdeksel 2
214 Wizerplaat 1 241 Gib 1
215 Leidingschroef 1 242 1
216 Moer M4 6 243 Schroef M4x16 2
217 Schroef M4x16 6
218 Bovenste rust 1
219 Drie ballen 1

Hendel
220 Schroef M6x8 2
221 Gib 1
222 Beugel 1
223 Krjiisschuifplaat 1
224 Leidingschroef 1
225 Haekblok 1
226 Hendel 1
227 Samengestelde glijbaan 1

baseren

-42 -



Machine Translated by Google

Schortmontage

O

301

318

-43-



Machine Translated by Google

@t Beschrijving Specificatie Hoeveelheid @t Beschrijving Specificatie Hoevgelheid

Nee. Nee.

301 Handwiel 1 315 Groef nokkenas 1

hefboom

302 Schroef M6 x 8 3 316 Schroef M8x20 2
303 Gib 1 317 Combinatie uitrusting 1
304 Hefboom 1 318 Tandwielas 1
305 Handvat basis 1 319 Schacht 1
306 Halve noot 1 320 Schort 1
307 Turbine-as 1 321 Kogellager 1
308 Schroef M4x16 2 322 Handwiel 1
309 Stalen bal 1

310 Lente 1

311 Moer M4 2

312 Schroef M6x20 1

313 Wizerpaat 1

314 Drpad wijzerplaat zitting 1

-44 -




Machine Translated by Google

Bed, hangende wiel onderdelen Montage

- 45 -



Machine Translated by Google

Onderdelen Onderdelen
Beschrijving Specificatie Hoevedlheid Beschrijving Specificatie Hoevieelhei
Nee. Nee.
Leidingschroef
401 Pasitioneringsplaat 1 430 1
beugel
202 Bru_gtiming 1 431 Pin 1
riemwiel
403 Sleutel C5x5x10 1 432 Afstandhouder 1
404 Riem 1 433 Oliebeker 3
Leidingschroef
405 Wasmachine 1 434 1
beugel
406 Bout 1 435 Leidingschroef 1
407 Dopschroef M6x20 1 436 Wasmachine 1
408 Schroef M4x10 6 437 Positioneringsplaat 1
409 multi wig 1 438 Stud-bout 1
katrol
410 Veerring 1 439 Berg 1
411 Veerring 1 440 Vaste dekking 1
412 Kogellager 6002 3 441 Schacht 1
413 Pasitioneringsplaat 1 442 Afstandhouder 1
414 Schacht 1 443 Knopplunjer 1
415 Tuimelaar 1 444 Sleutel B4x4x8 2
416 Positioneringsplaat 1 445 Schroef Méx16 1
417 schuitregelaar 1 446 Versnelling 2
418 vast blok 1 447 Versneling Z20 2
419 Schroef M6x40 1 448 Sleutelhuls 1
420 Schroef M12x25 1 449 Wasmachine 2
421 Glijdende pakking 1 450 Schroef M5x10 2
422 Schroef M5x16 8 451 Bout 1
423 Rek 1 452 Versnelling Z45 1
424 Bedweg 1 453 Versneling 720 1
425 Schroef M3x12 4 454 Versneling 725 1
426 Bodemplaat 1 455 Tandwielbout 1
427 Schroef M8x12 1 456 Moer VE] 1
Leidingschroef Tussenwielbus
428 1 457 1
beugel
429 Borgmoer 1

- 46 -




Machine Translated by Google

Montage van de staartkop

- 47 -



Machine Translated by Google

Onderdelen| Onderdelen
Omschrijving $pecificatie Aantal Omschrijving Sgecificatie Aantal
Nee. Nee.
501 Achterdeksel van de 515 Dopschroef M6x20
losse kop
502 Hendel 516 Schroef M6x20 2
503 Oliebeker 517 Schroef M6x20 1
504 Aanscherping 518 Handwiel
hendel
505 Beugel 519 Handhendel
506 Schacht 520 Leidingschroef
507 Dopschroef M4x16
508 Losse kop
509 Schroef M5x5
Losse ko
51 P
0 oponthoud
blok
511 Bout
512 Lgsse kop sleutel
513 Limiet Pin
514 Bodemplaat

-48 -




Algemene Vergadering

Machine Translated by Google

U BBy e

-49 -



Machine Translated by Google

Onderdelen| Onderdelen
Beschrijving Specificatie Hoeveelheid Beschrijving Specificatie Hoevieelhei
Nee. Nee.
1 Sleutel B4x4x8 2 101 Rubberen matten 2
2 Versnating 745 1 102 Zadelpersplaat 1
3 Versnelling Z20 1 103 Schroef M6x25 1
4 Schroef M8x20 1 104 Zadelvergrendeling 1
bord
5 Versnelling z25 1 105 Schroef M6x12 11
6 Mouw 1 106 Gib 1
7 Tandwielbout 2 107 Zadelpersplaat 1
8 Moer M8 1 108 Handvat hendel 1
9 Kogellager 3 109 Schroef 1
10 Riem 1 110 Wijzerplaat schaal 1
11 Schroef M6x20 11 111 Leidingschroef 1
Dri Il
12 Wasmachine 6 112 rie ballen 1
hendel
13 | Brugtiming 1 113 Beugel 1
riemwiel
14 Sleutel C5x5x10 1 114 Zadel 1
15 Bout 1 115 Wijzerplaat schaal 1
16 Vderring 1 116 Samengestelde rust 1
17 Schroef M4x10 6 117 Lente 1
18 Veerring 1 118 Pin 1
19 Bout 1 119 Gereedschapssteunhendel 1
20 multi wig 1 120 Stud bout 1
katrol
21 Zwenkarm 1 121 Schroef M4x20 8
22 Riem 1 122 Gereedschapshouder 1
23 Mgntageplaat 1 123 Gereedschapshoudermoer 1
24 Snelheidsmeting 1 124 Oliebeker 6
hoofd

-850 -




Machine Translated by Google

25 Positionering 4 125 Kruisslide
bord
26 Positionering 1 126 Schroef M4x6
bord
27 Wasmachine 4 127 Draaibare schijf
28 Schroef M8x20 9 128 Voedingsnoot
29 Schufregelaar 1 129 Wijzerplaat schaal
30 Veerring 4 130 Tandwielbout
31 Schuifpakking 1 131 Zitting
32 Vaste blok 1 132 Gib
33 Schroef M6x40 1 133 Halve noot
34 Schroef M5x16 8 134 Schakelvork
35 Moer Mmé 1 135 Stalen bal
36 Schroef M12x25 1 136 Hefboom
Klauwplaat deksel -
37 1 137 Zitting
Raam
38 C 138 Tandwielbout
39 Schroef M4x20 2 139 Combinatie uitrusting
40 Schakelvork 1 140 Kogellager
41 Reisschakelaar 1 141 Schort
42 Positionering 1 142 Schacht
bord
43 Klauwplaatdeksel 1 143 Schroef M8x10x10 1
44 Mdersleutel M30x1.5 1 144 Bedweg
45 Steunplaat 1 145 Rek
46 Kopvoorraad 1 146 Schroef M3x12
47 Spindel 1 147 Leidingschroef
sypchropn beugel
riemwiel
48 Sleute! C4xax18 1 148 Moer
49 Sleutel Cax4x8 1 149 Schroef M8x12
50 Testblok 1 150 Rubberen voet
51 Schroef M5x10 18 151 Chiplade

-51-




Machine Translated by Google

52 Katrol 152 Pin

53 Spindel 153 Dekhengst

54 —— 154 Leis;r:f;se(;hroef

55 Afstandhouder 155 Leidingschroef

56 Versnelling 156 Mouw

57 Kogellager 157 Beugel

58 Kegelwiel 158 Positie plaat

59 Laperdeksel 159 Versnelling

60 Kegelwiel 160 Schakelaar

61 Chuck onderkant 161 Digitaal paneel

62 Chuck-kop 162 Schroef M6x16

63 Klauwbek 163 Afstandhouder

64 Klauwbek 164 Wasmachine

65 Schakelaar monfage 165 Aan/uitknop

blok

66 Motorkap 166 Lagerdeksel

67 Spatplaat 167 Beugelbord

68 Spatplaat 168 Schacht

69 Motorkap 169 Moer

70 Splatplaat 170 Mouw

71 Verstelbaar 171 Berg

vergrendelingshendel

72 Schacht 172 Knopplunjer

73 Vergrendelingsdeksel 173 Bout

74 Schroef M5x5 174 Versneling 720

75 Handhendel 175 Wasmachine

76 Achterste kop deksel 176 Overdragen
doos

77 Hgndwiel 177 Bout M10x80

78 Handwiel 178 Overdragen

hefboom doos deksel

-52-




Machine Translated by Google

79 Staartstuk 1 179 Bedieningskast
80 Leidingschroef 1 180 Snelheidsknop
81 Pin 1 181 Indicatielampje
a2 Staartstuk 1 182 Overbelasting
plint beschermer
83 Seutel 1 183 Omschakelaar
84 Hangblok 1 184 Sleutel C5x5x20 1
85 Bout 1 185 Katrol
86 Schroef M6x20 2 186 Veerting
87 Hendelhendel 1 187 Motor
Drie ball
® | hondel :
89 Schroef M6x8 11
90 Wijzerplaat schaal 1
91 Schroef M4x16 8
92 Leidingschroef 1
93 Verbinding 1
rest
94 Schroef M4x16 8
95 Moer M4 24
96 Gib 1
97 Persplaat 2
o8 Rubberen 5
matten
99 Persplaat 2
100 Schroef M4x10 20

-53-




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
WWW.vevor.com/support

BRUKSANVISNING FOR SVARV
MODELL:YS-1835A

Vi fortsatter att vara engagerade i att ge dig verktyg till konkurrenskraftiga priser.
“Spara hélften”, "halva priset" eller andra liknande uttryck som anvands av oss representerar
bara en uppskattning av besparingar du kan dra nytta av att kdpa vissa verktyg hos oss jamfoért med de stora
toppmérkena och betyder inte nddvéndigtvis att tacka alla kategorier av verktyg som erbjuds av oss.
Du paminns om att noggrant kontrollera nar du gor en bestélining hos oss om du faktiskt sparar halften i
jamforelse med de framsta varumarkena.



Machine Translated by Google



Machine Translated by Google

VEVOR® SvARV

TOUGH TOOLS, HALF PRICE

MODELL:YS1835A

BEHOVER HJALP? KONTAKTA OSS!

Har du produktfragor? Behover du teknisk support? Kontakta oss garna:

Teknisk support och e-garanticertifikat www.vevor.com/

support

Detta ar den ursprungliga instruktionen, l&s alla instruktioner noggrant innan du

anvander den. VEVOR reserverar sig for en tydlig tolkning av var anvandarmanual. Utseendet
pa produkten ar beroende av den produkt du fatt. Ursakta oss att vi inte kommer att

informera dig igen om det finns n&gon teknik eller mjukvaruuppdateringar pa var produkt.



Machine Translated by Google

FRAGOR SOM BEHOVER UPPMARKSAMHET

Informationen i denna handbok &r avsedd som en vagledning for driften av dessa
maskiner och utgor inte en del av nagot avtal. Uppgifterna som den innehéller
har hamtats frdn maskinen

tillverkare och fran andra kallor. Vi stravar efter att sakerstalla

riktigheten av denna information och férsok att verifiera varje artikel och varje data,
men vi kan inte garantera den fulla riktigheten av informationen, vilket innebar att
leveransen av utrustning kan skilja sig i detalj fran beskrivningen av instruktionerna.
Vidare kan utvecklingen av maskinen innebéra att den levererade utrustningen

kan skilja sig i detalj fran beskrivningarna hari. Ansvaret ligger darfor p& anvandaren
att férsakra sig om att den beskrivna utrustningen eller processen ar lamplig for det

avsedda andamalet.

KVALITETSSAKRING

Vi kommer att gora allt for att sakerstélla kvaliteten pa vara produkter, och vi lovar
konsumenterna att vi kommer att garantera vara produkter i ett ar, med undantag
for maskinskador orsakade av felaktig anvandning av kunder och olyckor

som uppstar darav, eller onormalt slitage och skador orsakade av bristande
underhall.

For att uppfylla garantidtagandet, produkten eller delen med kvalitetsproblem,
vanligen returnera till oss for verifiering, porto forbetalt.

Varor som skickas tillbaka bor atfoljas av en notering om inképsdatum och en skriftlig
forklaring av produktens kvalitet. Efter var inspektion och bekréaftelse kommer vi att
reparera eller byta ut deras produkter, eller aterbetala betalningen; Om vi
misslyckas med att tillhandahalla reparation eller utbyte i tid, ska vi sta for
kostnaderna for reparation eller utbyte av produkterna; Om skadan inte beror pa
produktens kvalitet, utan pd anvandarens felaktiga hantering eller andra skal, ska

kostnaden sta for kunden.



Machine Translated by Google

Vart foretag forbehaller sig ratten att géra andringar i denna specifikation och
produktspecifikationer. Vi kommer att géra kontinuerliga anstrangningar for att forbattra
kvaliteten pa véra produkter.

Alla rattigheter reserverade. Reproduktion eller reproduktion &r inte tillaten utan

tillstand.

Symbol

Symbol
Beskrivning

Varning - For att minska risken for skada maste anvandaren lasa instruktionerna

handbok noggrant.

Denna symbol, placerad fore en sdkerhetskommentar, indikerar ett slags
forsiktighetsatgard, varning eller fara. Att ignorera denna varning kan leda till

en olycka. For att minska risken fér skada, brand eller elstét, vanligen

folj alltid rekommendationen nedan.

Fara!
Risk for personskador eller miljéskador! Risk for

elektrisk stot! Risk fér personskada genom elektriska stotar!

Vaxelstrom

Akta dig for klamning

Varning- Var noga med att bara horselskydd nar du anvander denna produkt.

Varning- Var noga med att bara égonskydd nar du anvander denna produkt.




Machine Translated by Google

Placera inte handerna i skyddet nar maskinen arbetar

Inget insteg automatiskt maskineri i drift Endast auktoriserad personal

Fyll inte p& olja under drift

Véand inte under reparation

Ingen trétthetsoperation

Operationen ar inga telefonsamtal

@@ @ @@

Avfallshantering: Denna

produkt omfattas av bestammelserna i det europeiska direktivet 2012/19/
EC. Symbolen som visar en soptunna korsad anger att produkten kraver
separat sophamtning i EU. Detta géller for produkten och alla tillbehor
markta med denna symbol. Produkter markta som sidana far

inte kasseras tillsammans med vanligt hushéllsavfall, utan méste lamnas

till en insamlingsplats for atervinning av elektrisk och elektronisk

enheter

& VARNING: Las alla sdkerhetsvarningar, instruktioner,
illustrationer och specifikationer som medféljer denna maskin. Underlatenhet

att folja alla instruktioner som anges nedan kan resultera i elektriska stotar,

brand och/eller allvarliga skador.

Spara alla varningar och instruktioner for framtida referens.




Machine Translated by Google

Verktygsmaskinen ska anvandas av erfaren personal. Om du inte &r det
ar bekant med svarvens driftprocess, anvand inte maskinen
verktyg efter behag. Anvéand instruktionerna fére anvandning.

1. Innan du startar verktygsmaskinen ska sakerhetsskyddet sitta i
ratt position.

2. Innan du startar verktygsmaskinen, kontrollera om verktyget vilar
skiftnyckel och chucknyckel tas bort.

3. Forhindra att maskinen startar oavsiktligt. Stang av motorn
kraft innan du klammer fast arbetsstycket eller verktyget.

4. Tvinga inte skarning. Kapning enligt instélld skarhastighet, skarning
djup och matningshastighet.

5. Anvand ratt verktyg. Anvand ratt verktyg eller arbetsstycke for bearbetning.
Hall verktyget skarpt och rent for att sékerstalla normal och saker drift.

6. Smorj och byt ut tillbehdr regelbundet.

7. Innan du justerar eller reparerar maskinen, se till att koppla bort maskinen
stromforsorjning.

8. Kontrollera maskinens sakerhetsprestanda innan du startar den.

9. Kontrollera prestandan for alla rorliga delar. Alla delar maste installeras
korrekt. Skadade delar maste repareras omgéaende.

10. Nar maskinen &ar igang far operatéren inte lamna.

11. Halla arbetsplatsen ren, smutsig arbetsmiljo ar latt att
leda till olyckor.

12. Anvand inte maskinen i farlig miljo.

Arbeta inte pa fuktiga platser. Se till att elektriska komponenter ar
skyddad fran fukt. Hall god belysning.

13. Barn ar forbjudna att komma in pa arbetsplatsen, och de &r inte i drift
personal bor hélla ett sakert avstand fran arbetsomradet.

14. Att halla barn borta fran arbetsomradet. Dorren ska vara last
nar du lamnar verkstaden.

15. Kla dig lampligt. Bér inte |6st sittande klader, handskar, slipsar, ringar,
armband, smycken etc. For att vara pa den sakra sidan, For sakerhets
skull bara halkfria skor. Om du har langt har, vanligen ha en arbetshatt.

16. Béar skyddsglastgon vid anvandning.

17. Var uppmarksam pa var du star och hall balansen hela tiden.

18. Placera inte hdnderna nara maskinens rérliga delar.



Machine Translated by Google

19. Utfor inga installningsatgarder medan maskinen ar igang.

20. Las och forsta alla varningsskyltar som finns uppsatta pad maskinen.

21. Denna manual ar endast avsedd att gora kunderna bekanta med
drift av maskinen och &r inte en utbildningsmanual.

22. Folj dessa varningar annars kan allvarliga skador uppsta.

23. Maskinen kommer att producera nagra skadliga kemikalier i arbetet med damm,
sagning, slipning och borrning som produceras genom slipning. For att minska
skada av dessa kemikalier, vanligen arbeta pa en val ventilerad plats och
bara sakerhetsanordningar. Sasom partikelfiltermasker.



Machine Translated by Google

TEKNISK PARAMETER

Typnummer | YS-1835A
Kapaciteter
Svéng 6ver sangen 180 mm
Svang 6ver Cross Side 110 mm
Hojd pa spindelcentrum 90 mm
Avstand mellan centra 350 mm
Sangens bredd 90 mm
Headstock
Hal genom spindel 20 mm
Avsmalnande i spindelndsa MT3
Diameterchuck 100 mm
4-Variabel

Antal spindelhastigheter

Utbud av spindelhastigheter

0-360,720,1100,2200 RPM

Matning och tradning
Antal metriska tr&dar 9
Utbud av metriska tradar 0,5~2,5 mm
Antal Imperial-tradar 18
Utbud av Imperial-trAdar 12~52T.PI
Range av longitudinell matning 0,1~0,20mm/r
Utbud av transversell matning 0,02~0,20 mm/r
Blyskruv y16-1,5 mm
Sammansattning och vagn
Typ av verktygsstolpe 4-vags
Maximal sammansatt glidrorelse 50 mm
Maximalt tvargdende réackvidd 60 mm
Maximal Carriage Travel tail 295 mm
stock
Tail Stock Spindel Travel 50 mm
Taper i Tail stock Spindel MT2
Diverse
Huvudmotor 110V~60Hz/220-240V~50Hz,1Ph
/500W,
760x330x330ymmy

Langd, bredd och hojd

Produktens vikt

NW:49,1 kg; GW: 57,7 kg

820*380*462 mm

Paketstorlek

Den allmé&nna informationen i denna specifikation ar inte bindande.

-7-




Machine Translated by Google

Standardtillbehor

1. Oljetrag 1

2. Bakre spanplatta 1

3. Three Jaw Chuck 1

4. Specifikation 1

5. Verktygslada 1

Tillbehor i verktygsladan (Fig. 1) Fig.1

3-handsrattspak
1 Dead Center MT2
1 Dead Center MT3

1 Oljepistol

1 Chucknyckel for 3-kaftschucken

3 Utvandiga kaftar for 3-kaftar Chuck

5 sexkantnyckelsatser 2,5/3/4/5/6 mm

3 Dubbla huvudnycklar (8/10,12/14,13/16)

8 Byt vaxel (30T,35T,40T,40T,45T,50T,60T,60T)

1 Philips skruvmejsel

1 Platt skruvmejsel
Specialtillbeh6ryTillbehdr som kréver ytterligare

betalning)
vila Folj
Fyrkaftschuck och r
4 ygg vila
platta (anslutningsplatta)
Bo Borrchuck och vevstake

Centrum

Stadig



Machine Translated by Google

UPPACKNING OCH RENGORING

1. Avsluta avlagsnandet av tralddan runt svarven
2. Kontrollera alla tillbehor till verktygsmaskinen enligt
packlista.
3. Lossa svarven fran fraktladans botten.
4. Valj en plats for svarven som &r torr, har bra belysning och har

tillrackligt med utrymme for att kunna serva svarven pa alla fyra sidor.

5. Med lamplig lyftutrustning, héj langsamt svarven fran frakten

ladans botten. Lyft inte med spindeln. Se till att svarven ar balanserad

innan du flyttar till en stabil bank eller stativ.

6. For att undvika att sangen vrids méste svarvens placering vara helt platt
och niva. Skruva fast svarven pa stativet (om det anvands). 1f anvander en bank,

genomgéende bult for basta prestanda.

7. Rengor alla rostskyddade ytor med ett milt kommersiellt I6sningsmedel,

fotogen eller diesel. Anvénd inte thinner, bensin eller lack
thinner. Dessa kommer att skada méalade ytor. Tack allt rengjort
ytor med en latt film av 20W maskinolja.

8. Ta bort andvixelns k&pa. Rengor alla komponenter i anddrevet
montera och bestryka alla vaxlar med tungt, slingfritt fett.

GRUNDRITNING

680

1]
IH e
f 5XM5
L 2x @10 -
- (W= T ]
o ~ |
= & I Il /| || | ﬁ =B =
L - — L 0
i =
1
] 1 P = - IT-
93 150 442.5
s 753 sl
Fig. 2



Machine Translated by Google

Allmé&n beskrivning

Svarvsang (Fig. 3)

Svarvsangen ar gjord av hogkvalitativt jarn. Genom att kombinera héga kinder med starka
korsrevben skapas en badd med 1&g vibration och styvhet. Den integrerar

Headstocken och driver enheten, for att fasta vagnen och ledarskruven. Den
precisionsslipade V - i sidled, forstéarkt av varmehardning och slipning, ar den exakta

styrningen for vagnen och bakstycket. Huvudmotorn &r monterad pa baksidan av sangens
vanstra sida.

Fig. 3

Headstock (Fig. 4)

Headstocken &r gjuten av hogkvalitativt Iagvibrerande gjutjarn. Den &r bultad till sangen med
fyra skruvar. Headstocken rymmer huvudspindeln med tva precisionskoniska rullager och
drivenheten.

Huvudspindeln 6verfor viidmomentet under svarvningen. Den haller aven arbetsstyckena
och spannanordningarna. (t.ex. 3-kéaftschuck).

-10 -



Machine Translated by Google

Vagn (Fig. 5)

Vagnen ar tillverkad av hégkvalitativt gjutjarn. Gliddelarna &r slatslipade. De
passar V:et pa sangen utan spel. De nedre gliddelarna kan enkelt och enkelt
justeras. Tvarsliden &r monterad pa vagnen och ror sig pa en laxstjartslid Spelet i
tvarsliden kan justeras med gibbarna.

Flytta tvarsladen med dess bekvamt placerade handhjul. Det finns en graderad
krage pa handhjulet.

En fyrvagsverktygsstolpe ar monterad pa den 6vre sliden och gor att fyra verktyg
kan spannas fast. Lossa det mittersta klamhandtaget for att rotera nagot av de fyra
verktygen pa plats.

Fig. 5

-11 -



Machine Translated by Google

Forklade (bild 6)
Forkladet &r monterat p& sangen. Den rymmer halvmuttern med en lasspak for aktivering av
den automatiska matningen. Halvmuttern kan justeras fran utsidan.

En kuggstang, monterad p& sangen, och ett drev som mandvreras av handhjulet pa vagnen
mojliggdr snabb fard av forkladet.

Ledskruv (fig. 7)

Ledskruven (A, Fig.7) & monterad pa framsidan av maskinbadden. Den &r ansluten till
vaxelladan till vanster for automatisk matning och stods av lager i badda andar.

-12 -



Machine Translated by Google

svansstock (Fig. 8)

Stjartstocken glider pa V-vag och kan spannas fast var som helst. Stjartstocken har en kraftig
spindel med en Morse konisk hylsa nr 2 och en graderad skala. Spindeln kan spannas fast var
som helst med en spéannspak. Spindeln forflyttas med ett handhjul i &nden av &ndstocken.

Fig. 8

Varsel:

Montera féstskruven (C, Fig. 8) i slutet av svarven for att forhindra att &ndstocken
faller av svarvbadden.

Driftutrustning

1.N6dknapp: ON/OFF-omkopplare (D, Fig. 9)
Maskinen slas pa och av med ON/OFF-knappen. Tryck for att stoppa alla
maskinfunktioner. For att starta om, lyft pa locket och tryck pa ON-knappen.

2. Omkopplare (E, Fig. 9)

Efter att maskinen har slagits pd, vrid omkopplaren till "F"-laget for att rotera
spindeln moturs (framat). Vrid omkopplaren till "R"

-13 -



Machine Translated by Google

lage for medurs spindelrotation (omvand) "O"-laget ar AV och
spindeln forblir tomgang.

3. Omkopplare for variabel hastighet (F, Fig. 9)

Vrid omkopplaren medurs for att 6ka spindelhastigheten. Vrid strombrytaren
moturs for att minska spindelhastigheten. Den mdjliga hastigheten
rackvidden ar beroende av drivremmens position.

Fig. 9

4yVagnslas
Vrid insexskruven (A, Fig. 10) medurs och dra at den for att lasa.
Vrid moturs och lossa for att l&sa upp.

Varning: vagnens lasskruv maste vara UN-Iast innan den kopplas in
automatiska matningar eller skador pa svarven kan uppsta.

-14 -



Machine Translated by Google

5yLangsgaende tvargaende handhjul (B, Fig. 11)

Vrid handhjulet medurs for att flytta forkladet mot svansen
lager (héger). Vrid handhjulet moturs for att flytta férkladet
montering for att avvarja Headstocken (vénster).

6yCross Traverse Spak (C, Fig. 11)
Medurs rotation flyttar tvarsliden mot maskinens baksida.

7yHalvmutterspak (D, Fig. 11)
Flytta spaken nedat for att koppla in. Flytta spaken uppat for att koppla ur.

8ySpak for sammansatt vila (E, Fig. 11)
Vrid medurs eller moturs for att flytta eller positionera.

9ySpannspak for verktygsstolpar (F, Fig. 11)

Vrid moturs for att lossa och medurs for att dra at. Vrid pa
verktygsstolpen nar spaken &r olast.

-15 -



Machine Translated by Google

10ySvansklamma spannspak (H, Fig. 12)

Vrid spaken medurs for att lasa spindeln och moturs for att Idsa upp den.

11yStjartstock Quill Traverse Handhjul (I, Fig. 12)

Vrid medurs for att flytta fijaderpennan. Vrid moturs till

dra tillbaka pennan.

12ySvansforskjutningsjustering (J, Fig. 12)
Tva stallskruvar placerade pa tails stock basen anvands for att forskjuta

stjartstock for skarning av koner. Lossa lasskruven pé bakanden. Lossa
stallskruven p& ena sidan samtidigt som du drar t den andra tills den ar forskjuten

anges pa skalan. Dra at lasskruven.

Fig y12

-16 -



Machine Translated by Google

DRIFT

Byte av Chuck
Huvudspindelns hallarfixtur &r cylindrisk. Losa tre set
skruvar och muttrar (A, Fig. 13, endast tva visas) pa svarvchucken

flans for att ta bort chucken. Placera den nya chucken och fixera den med hjalp av
samma stéllskruvar och muttrar.

Fig. 13
UPPSTALLNING AV VERKTYG

Klam fast vandverktyget i verktygshallaren.
Verktyget maste spannas fast. Vid svarvning har verktyget en tendens
att bojas under skarkraften som genereras under spanbildningen.

For basta resultat bor verktygets éverhang hallas till ett minimum av 3/8" eller mindre.

Skarvinkeln ar korrekt nar skareggen ar i linje med
arbetsstyckets mittaxel. Ratt hojd pa verktyget kan vara
uppnas genom att jamféra verktygspunkten med mittpunkten
monterad i stjartstocken. Anvand vid behov staldistansbrickor
under verktyget for att fa énskad hojd. (Fig. 14)

-17 -



Machine Translated by Google

Andra hastighet

Skruva loss de tva fastskruvarna (B, Fig.15) och ta bort skyddet

tacka.

Justera kilremmen (C, Fig. 16) i motsvarande position.
Dra at spannremskivan och skruva fast muttern igen.

(1) (1D (1 (V)

B-C E-H

2200

Il

B-C F-G

720

11

A-D E-H

1100

A-D F-G

360

Fig. 15

-18 -

Fig. 16



Machine Translated by Google

Manuell vandning
Forkladesrorelse, tvargaende rorelse och det 6vre glidhandhjulet

kan mandvreras for langsgaende eller korsmatning. (Bild 17)

Fig. 17

Langssvarvning med Auto.Feed Anvand

tabellen (A, Fig.18) pa svarven for att valja matningshastighet eller
gangstigning. Justera véaxeln om erforderlig matning eller gangstigning
inte kan erhallas med den installerade vaxelsatsen.

Fig. 18

-19-



Machine Translated by Google

Byt vaxlar

1. Koppla bort maskinen fran strémkallan.

2. Skruva loss de tva fastskruvarna och ta bort skyddskapan.

3. Skruva loss muttern (A, Fig.19) for att ta bort vaxlarna fran
framsidan.

4. Montera kugghjulsparen (B, Fig.19) enligt gdngan och matningen
diagram (fig. 20) och skruva pa muttern igen.

5. Installera skyddskapan pa huvudet och anslut igen
maskinen till stromférsoérjningen.

= ———
N

-20 -



Machine Translated by Google

Pitchplatta (Fig. 20)

TRADNING OCH MATNINGSSCHEMA

(7]
o | |[B-C E-H | 2200
3 G G
=3
)
) I B-C F-G | 720
o
@
@
Q.
B [ |A-D E-H | 1100
-
D
= |
L) 419} (1 (V) I\ A-D F-G | 360
py Tooth A B C D
a Feed (mm) /r 220 280 2 g
(o)
= Y]
o i 1.5/ (80/20 »80/20)
) 5_5 1 0.0938
9 0.1875 1.5/ (80/20 =60/30)
Tooth A B C D
Thread
= Spindle
o) A r/_ 0.5 30 60 40 60
5l \n
P}: i 0.7 35 60 40 50
|
— % ~ 0.8 40 60 40 50
2L Nl
Bl o] ! i w | o
=/ 1.25 40 60 50 40
) -
3 1.5 40 60 60 40
+ L
1.75 35 60 60 30
2 40 60 60 30
25 50 60 60 30

-21-




Machine Translated by Google

-22.-

Feed Rate TPI Gear Setup TPI Gear Setup
Gear Chart
A B C D A B C D
g = 12 | 40 | 65 30 | 26 | 40 | 60 65
qa 13 | 40 | 65 | 60 | 30 28 | 20 | 65 35
1=1/16
2 4
5 1 itf 14 | 40 | 65 3 | 32 0 | 65 0
]
x 16 | 40 | 65 40 | 36 | 20 | 65 45
18 | 40 | 65 45 | 38 |20 |50 |60 | 57
g = 19 |40 |50 |60 |57 | 40 | 20 | 65 50
O I
= Etﬁ w6l 20 | 40 | 65 50 | 44 |20 | 65 55
|
C{D——-/— 22 | 40 | 65 55 | 48 | 20 | 65 60
L
24 | 40 | 65 60 | 52 |20 | 60 65
Thread Dlal Chart
TPl | Scale | TPl | Scale
—]
3 12 |1.3.57| 26 | 1.5
Q0
- 13 1, 28 [1.3.5.7
6 T, |
7@ﬁ: 14 1.5 | 32| 1-8
12
S| L3%0T [16 | 1-8 | 36 [135.7
&l 18 | 1.5 |38 | 15
o 19 1 40 | 1-8
B
—+ 20 [1.3.57| 44 |1.3.5. 7
22 1.5 48 1-8
24 1-8 | 52 | 1.3.5.7
Fig. 20




Machine Translated by Google

Cylindrisk svarvning (fig. 21)

Vid raksvarvning matas verktyget parallellt med arbetsstyckets
rotationsaxel. Matningen kan antingen ske manuellt genom att
vrida pa handratten pa svarvsadeln eller toppsliden, eller genom att
aktivera den automatiska matningen. Korsmatningen for skardjupet
uppnas med hjalp av tvarsladen.

Fig. 21

Slutsvangning ( Fig. 22)

| vAndoperationen matar verktyget vinkelratt mot arbetsstyckets
rotationsaxel. Matningen gors manuellt med det tvargdende
handhjulet. Korsmatningen for skardjup gérs med toppsliden eller
svarvsadeln.

Feed

&
I

i
=]

Crossfeed

Fig. 22



Machine Translated by Google

Svarvning: Smalt skaft (bild 23)

For att vanda mellan centra &r det nodvandigt att ta bort chucken fran spindeln.
Montera MT 3-centret i spindelns nos och MT 2-centret i &ndstocken. Montera
arbetsstycket forsett med férarhaken mellan mitten. Féraren drivs av en sparr eller
frontplatta.

Obs: Anvand alltid en liten mangd fett p& andstockens mitt for att férhindra att
mittspetsen Overhettas.

*=+4—~ ~Feed
\;]h |

Dept § of Cut

1. Fixed Centre 60° 2 . Living Centre 60°
3 . Dog Drive Pin 4 . Dog Plate

Fig. 23

Avsmalnande svarvning med hjalp av

avsmalnande andstock Justera avvikelsen mellan andstockshylsan mitt och
spindelns centrum for att slutféra konvridningen. Vinkeln beror pa arbetsstyckets
langd.

Lossa lasskruven (A, Fig. 24) for att forskjuta andstocken.

Skruva loss stallskruven (B, Fig. 24) pa den hogra dnden av bakstycket. Lossa den
framre justerskruven ( C, Fig. 24 ) och ta upp samma mangd genom att dra at

den bakre justerskruven (D, Fig. 24) tills 6nskad avsmalning har uppnétts. Onskad
korsjustering kan avlasas pa skalan. (E, Fig. 24). Dra forst at stallskruven igen (B, Fig,
24) och sedan de tva (framre och bakre) justerskruvarna for att 1asa bakstycket pa
plats. Dra at lasskruven (A, Fig. 24) pa bakstycket igen. Arbetsstycket maste hallas
mellan tv& mittpunkter och drivs av en frontplatta och férarhund.

-24 -



Machine Translated by Google

Efter avsmalnande svangning ska @ndstocken aterforas till sitt ursprungliga
lage enligt nolllaget pa andstockens skala. (E, Fig. 24)

Fig.24
Gangklippning

Stéll in maskinen till 6nskad gangstigning (enligt gangningsschemat, Fig.20).
Starta maskinen och koppla in halvmuttern. Nar verktyget nar delen skar
det den forsta gangningen. Nar verktyget nar slutet av snittet, stoppa

maskinen genom att stdnga av motorn och dra samtidigt tillbaka verktyget
ur delen sa att det rensar gangan.

Lossa inte halvmutterspaken. Vand motorns riktning for att tillata
skarverktyget att ga tillbaka till startpunkten. Upprepa dessa steg tills du
har uppnatt 6nskat resultat.

ANMARKNINGAR

Exempel: hantrad

y Arbetsstyckets diameter maste ha vants till diametern
av 6nskad trad.

y Arbetsstycket kraver en fas i bdrjan av gangan
och

-25-



Machine Translated by Google

en underskarning vid traden tar slut.

¥ Hastigheten maste vara sa lag som mdgjligt. Vaxlar
maste ha installerats enligt erforderlig stigning. y

Tradskarningsverktyget maste ha exakt samma form som provet
som trdden, maste vara absolut rektangular och
fastklamd sa att den sammanfaller exakt med vridningen. y

Traden tillverkas i olika skarsteg sa att
skarverktyget maste vridas ut ur gangan helt (med
tvarsladen) i slutet av varje skarsteg. y Verktyget

dras ut med ledarskruvmuttern i ingrepp med
invertering av omkopplaren.

Y Stoppa maskinen och mata tradskarningsverktyget i lag skarning
djup med hjalp av tvarsladen. Foére varje passage, placera
skjut den 6vre delen cirka 0,2 till 0,3 mm at vanster och héger
vaxelvis for att klippa traden fri. S& har, traden
skarverktyg skar endast en gangflank med varje passage. Halla
klipp av traden <ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>